®

SweepMax™ Plus System
TennantTrue® Parts
IRIS® a Tennant Technology

North America / International

[w]i®#[=] For the latest Parts manuals and other
language Operator manuals, visit:

]
O] www.tennantco.com/manuals
r .

S30

(Diesel)
(SN/ 006501 - )

Sweeper
Parts Manual

9013315
Rev. 10 (7-2023)



Ref Part No. Serial Number Description Qty.

82681 (000000- ) Bracket WIidt, Lpg Mount 1

63810 (000000- Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 (000000, Nut Adjustable, Lpg Tank Mtg 2

49263 (00000g- Tie, Cable 3

D 82556 (0000 Bracket, Vaporizer 1
1

. 54930 (OOOOOW Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data plate. | Please fill out at time of installation for
) . future reference.
3. (C) Ensure the proper serial number is used from
the parts list. Model No. -
EN| 4. Identify the part number and quantity.
Do not order by page or reference numbers.
5. Provide your name, company name, customer ID number, | Machine Options -
billing and shipping address, phone number and

Serial No. -

purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) ¥ - Identifies an assembly Customer ID Number -
A - ldentifies parts included in assembly Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344- 2650

Phone: (800) 553- 8033 or (763) 513- 2850
www.tennantco.com

Thermo- Sentry, 1-STEP, EasyOpen, MaxPro2, InstantAccess, |I- Speed, Perma-Filter, Duramer, Lower Total Cost of Ownership, Touch- N- Go,
Watershield Dust Control, and Cab Forward ErgoSpace are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2014, 2015, 2016, 2017, 2018, 2019, 2021, 2022, 2023 TENNANT Company, Printed in U.S.A.



CN

WSS - BRTE

fUAEA TENNANT 2 532 R Bk S5 BR 1 .

TEIEAE T Y B R R AT .

L (A sEfSNs.

2. (B MEIEAEHENETES.

3. () HREMSETRFNERTTS.

4. WESFSNEE.
AE TN E /ST,

5. REEEMEL, NFEHK. FF ID B, fTHAEE I,
HIF SRR M EES.

6. IRACTEMAEE .

AR R AT LATE 21T,

o V- BEAs
A - srEAthaaNaY

HEIE, BT

WEENIES RS .
By -

F71S -

WLEETR -

s

HERERIESHT -

EPOID WS -

TROH -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci- dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique. A remplir au moment de I'installation  titre de référence.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modeéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6.  Fournissez des instructions d’expédition détaillées. .
Agent commercial -
©) ¥ - identific un assemblage N*1él. de I'agent commercial -
A - identifie les piéces composant 'assemblage Numéro d'identification client -
Date d'installation -
R—uOFixHk L ROEE$RL TS
TENNANTH B D /A—VELIERERDH ELHEULES0,
R=IOYTSAFOITEXIE, A5 BEE. FAX, FRIEFHRTEELOLEY,
FEEIZBETTESISIZ, LITOFEREMOE IS,
1L (A EHEOETLEEEMoEFIEL,
2. B BEOT—ASANUICHRIENTNALITLES
EBHS LR, . . .
3. (C) K—VURMESELT, VYT LBEHNELL AR BEERT2HEIIS. RERICEAL T,
JP <FEEbY, EFMANo. -
4 K—VEBEREESASLIEI, T2aTL/HEOTD P -
R=UBEBSPSBBEETOITANIITRE IS, '
5 BEROSATN. & BEDESR . HK/FKiXSLEMN. BEOFT -
BEES . AXEEREBML YA, —
6. FREICBATHASHEMNHNIT, BHEEL TS, _
RFEREEOEERES -

D V -FELIVERLET
A - FEDIZEFNDA—VERLET

AEDHES -

%o
m o

8-







GENERAL RECOMMENDED MAINTENANCE

Fig. 1 - General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.

v 9004644 (006501- ) Maint Kit, 400Hr, Diesel [S30] 1

A 369746 (006501- ) Element, Fltr, Air [Dn] 1

A 9005007 (006501- ) Element, Fltr, Oil, Spin- on [Ku] 1

A 1017126 (006501 - ) Element, Fltr, Fuel [Dn] 1

A 25643 (006501 - ) Belt, V, 42.51 [3v] 1

A 31613 (006501 - ) Strainer, Hyd, 025gpm 100mesh 03psi 1

A 1021579 (006501- ) Filter Assy, Hyd, 10mic 1

A 398279 (006501- ) Element, Fltr, Air, Safety 1

v 9013115 (006501- ) Skirt Kit, Hppr, Maint [S30] 1
A 1035684 (006501 - ) Bolt, Carriage, M8 X 1.25 X 30 10
A 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10

A 1212460 (006501 - ) Bracket, Sppt, Hppr Seal 1

A 1212516  (006501- ) Skirt, Lip 1

A 1212509 (006501 - ) Skirt, Lip, Hppr 1

A 1026798 (006501 - ) Strap, Main, Lip 1
A 32491 (006501 - ) Washer, Flat, 0.31, Std 10

A 1038037 (006501- ) Skirt, Hppr 1
A 41178 (006501 - ) Washer, Flat, 0.25, Fendr 6
A 11635 (006501- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6

A 1212510 (006501 - ) Skirt, Neo, .12, 15.9w, 20.8I, 03/SI 1
A 11635 (006501- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 5

v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1

A 1212570 (006501- ) Seal, Wiper, Door 1
A 1212756 (006501- ) Retainer, Seal 2
A 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 32490 (006501- ) Washer, Flat, 0.25, Std 34
A 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 1044950 (006501 - ) Strap, Door, Dump, Side 2

A 1030218 (006501 - ) Cord, Sponge 1

A 1212440 (006501 - ) Seal, Door, Dump 1

A 1044419 (006501 - ) Plate, Retainer, Door, Dump 1
A 06946 (006501- ) Screw, Hex, M6 X 1.00 X 35, 8.8 12

1045900 (006501- ) Filter, Cyl, 11.09d, 13.311, 6.724 Id 1

315396 (006501-008626 ) Element, Filter, Hepa, 25.0h 13.5w 1

1232166 (008627- ) Element, Fltr, Hepa, 18 X 17 X 5 [S30] 1

9004545 (006501 - ) Key, Ignition [Repimt W/O Dust Boot] 1

393244 (006501- ) Belt, V, 42.01 [Hc41] 1

1058133 (006501- ) Belt, V, 37.31 [AX] 1

1045366 (006501- ) Skirt, Door, Brush 1

1045354 (006501 - ) Skirt, Door, Brush 1

54190 (006501- ) Skirt, Neo, .37, 06.00w 44.65I, 04/ SI Recirculation 1

1045348 (006501- ) Skirt, Neo, .18, 06.74w 50.00I, 04/ SI 1

1032012 (006501- ) Skirt, Deflector Wheel Pocket Skirt 2

1061961 (006501- ) Tire Assy, Solid, 20.8 X 5.0, W/ Brg, Front Tire 2

53817 (006501 - ) Tire Assy, Solid, 18.0x4.3 4.5bc/5bolt Solid Rear Tire 1

1032515 (006501 - ) Tire Assy, Pneu, 600x9 4.5bc/5bolt, Ce Pneumatic Front 2

1005229 (006501- ) Tire Assy, Pneu, 5.00 4.5bc/5blt[R8ic70] Pneumatic Rear 1

16411 (006501 - ) Paint, Airdry, Off- White, 120z 1

16412 (006501 - ) Paint, Airdry, Teal, 120z, Solid 1

377540 (006501 - ) Paint, Airdry, Blk, 120z 1

377538 (006501- ) Paint, Airdry, Gray, 120z 1

377537 (006501- ) Paint, Airdry, Iron Gray, 120z 1

S30 Diesel 9013315 (7- 2023) 1-1



GENERAL RECOMMENDED MAINTENANCE

Fig. 1 - General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
1057710 (006501- ) Oil, Hyd [El, Iso 100, 01gal] 1
1057711 (006501- ) Oil, Hyd [EI, Iso 100, 05gal] 1
1069019 (006501- ) Oil, Hyd [El, Iso 68, 01gal] 1
1069020 (006501- ) Oil, Hyd [El, Iso 68, 05gal] 1
1057707 (006501- ) Oil, Hyd [El, Iso 32, 01gal] 1
1057708 (006501- ) Oil, Hyd [El, Iso 32, 05gal] 1

S30 Diesel 9013315 (4-2022)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement ........... 2-2 Fig. 38 - Hopper Lift Arms and Bumper
Fig. 2 - Main Frame Group .............. 2-4 Group ... 2-74
Fig. 3 - Brush Door Group, Right ......... 2-6 Fig. 39 - Hopper Counter Weight Group,
Fig. 4 - Brush Door Group, Left........... 2-8 Steel ... 2-76
Fig. 5- Operator Station Group ......... 2-10 Fig. 40 - Hopper Pre-Filter Group . ....... 2-78
Fig. 6 - Seat and Shroud Group ......... 2-12 Fig. 41 - Hopper Vacuum Fan Group ..... 2-80
Fig. 7 - Engine Cover Group, Rear ....... 2-14 Fig. 42 - Hopper Filter Shaker Group ..... 2-82
Fig. 8 - Engine Cover Group, Top ........ 2-16 Fig. 43 - Side Brush Cable Mount Lift
Fig. 9 - Engine Cover Group, Side ....... 2-18 Group,S30 ...l 2-84
Fig. 10 - Instrument Panel Group, S30 .... 2-20 Fig. 44 - Side Brush Cable Pulley Lift
Fig. 11 - Instrument Panel Group, Group,S30 ... 2-86
S30XPand X4 ............... 2-22 Fig. 45 - Side Brush Motor and Pivot
Fig. 12 - SteeringGroup ................ 2-24 Group,S30 ...l 2-88
Fig. 13 - Engine and Mount Group, Diesel . 2- 26 Fig. 46 - Side Brush Motor Group, S30
Fig. 14 - Engine Governor and Electrical XPandX4 ................... 2-90
Group, Diesel ................ 2-28 Fig. 47 - Side Brush Lift and Pivot Group,
Fig. 15 - Engine Fuel Tank Group, Diesel .. 2- 30 S30XPand X4 ............... 2-92
Fig. 16 - Engine Air Cleaner Group, Diesel 2-32 Fig. 48 - Main Brush Lift Group, S30........ 2-94
Fig. 17 - Engine Alternator and Battery Fig. 49 - Main Brush Lift Group, S30 XP
Group, Diesel ................ 2-34 and X4 ... 2-96
Fig. 18 - Engine Muffler Group, Diesel Fig. 50 - Main Brush Drive Group ........ 2-98
S30andXP .................. 2-36 Fig. 51 - Hydraulic Schematic, S30 X4
Fig. 19 - Engine Muffler Group, Diesel (S/N 006501-011078) ........ 2-100
S30X4 ... 2-38 Fig. 52 - Hydraulic Schematic, S30 and XP
Fig. 20 - Engine Radiator Hoses Group, (S/N 011079- ) e 2-102
Diesel ...t 2-40 Fig. 53 - Hydraulic Schematic, S30 X4 ... 2- 104
Fig. 21 - Engine Radiator Mount and Fig. 54 - Hydraulic Hose Group, S30 ....2-106
FanGroup ................... 2-42 Fig. 55 - Hydraulic Hose Group, S30 XP . 2- 108
Fig. 22 - Wheel Group, Rear Drive Fig. 56 - Hydraulic Hose Group, S30 X4 . 2-110
S30andXP .................. 2-44 Fig. 57 - Hydraulic Reservoir Group ... .. 2-112
Fig. 23 - Wheel Group, Rear Drive, S30 X4 2-46 Fig. 58 - Hydraulic Cooler and Tubes
Fig. 24 - Wheel Suspension Group, Group ... 2-114
Rear Drive, S30X4 ........... 2-48 Fig. 59 - Hydraulic Pumps Group, S30
Fig. 25 - Wheel Assembly, Rear, S30 and XP (S/N 006501- 011078) 2-116
and XP ......... .. i, 2-50 Fig. 60 - Hydraulic Pumps Group, S30
Fig. 26 - Wheel Assembly, Rear, S30 X4 .. 2-51 and XP (S/N 011079- ) ....2-118
Fig. 27 - Wheel and Brakes Group, Fig. 61 - Hydraulic Pumps Group, S30 X4 2-120
Front Solid (Standard) ......... 2-52 Fig. 62 - Hydraulic Valve Group, S30 .... 2-122
Fig. 28 - Wheel and Brakes Group, Front Fig. 63 - Hydraulic Valve Group, S30 XP
Pneumatic (Option) ........... 2-54 and X4 ... 2-124
Fig. 29 - Brake Pedal and Parking Fig. 64 - Hydraulic Priority and Flow
Brake Group ................. 2-56 Divider Valve Group, S30 X4 .. 2-126
Fig. 30 - Directional Pedal Group .. ....... 2-58 Fig. 65 - Electrical Schematic, S30 ...... 2-128
Fig. 31 - Hydraulic Pump Linkage Group, Fig. 66 - Electrical Schematic, S30 XP ... 2-134
S30andXP .................. 2-60 Fig. 67 - Electrical Wire Harnesses Group 2- 139
Fig. 32 - Hydraulic Pump Linkage Group, Fig. 68 - Label Group .................. 2-146
S30X4 ... 2-62
Fig. 33 - Hopper Group, Plastic .......... 2-64
Fig. 34 - Hopper Group, Steel ........... 2-66
Fig. 35 - Hopper Cylinder and Dump
Door Group, Plastic ........... 2-68
Fig. 36 - Hopper Cylinder and Dump
Door Group, Steel ............ 2-70
Fig. 37 - Hopper Cover Group ........... 2-72

S30 Diesel 9013315 (3- 2023) 2-1



STANDARD PARTS

Fig. 1 - Brushes, Replacement

2-2 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354763
Fig. 1 - Brushes, Replacement

Ref. Part No. Serial Number Description Qty.
1 54927 (006501 - ) Brush, Swp, 45L, 24 Single Row, Natural Fiber & Wire, 1
Spiral
1 54922 (006501- ) Brush, Swp, 45L, 24 Single Row, Nylon, Spiral 1
1 54923 (006501- ) Brush, Swp, 45L, 8 Double Row, Nylon, Spiral 1
1 54925 (006501- ) Brush, Swp, 45L, 8 Double Row, Polypropylene & Wire, 1
Spiral
1 59440 (006501 - ) Brush, Swp, 45L, 8 Double Row, Wire, Spiral 1
1 66019 (006501- ) Brush, Swp, 45L, 8 Double Row, Polypropylene, Spiral 1
1 66018 (006501 - ) Brush, Swp, 45L, 5 Double Row Patrol, Nylon, Spiral 1
2 370008 (006501- ) Brush, Swp, 45L, Sand Wedge, Polypropylene, Spiral 1
3 370009 (006501- ) Brush, Swp, 45L, Window , Polypropylene, Spiral 1
4 1027380 (006501 - ) Brush, Disk, Swp, 26.0 D, Polypropylene 1
4 1041102  (006501- ) Brush, Disk, Swp, 26.0 D, Nylon 1
4 1042097 (006501 - ) Brush, Disk, Swp, 25.4 D, Flat Wire 1

S30 Diesel 9013315 (1-2021) 2-3



STANDARD PARTS

Fig. 2 - Main Frame Group

2-4 S30 Diesel 9013315 (4- 2022)



STANDARD PARTS

54675
Fig. 2 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1028252 (006501 - ) Frame WIdt, Main [S30] 1
2 69904 (006501 - ) Spring Assy Kit 2
3 54182 (006501 - ) Bracket, Flap, Recirculation 1
4 1212137 (006501 - ) Skirt, Neo, .37, 06.00w 44.65I, 04/SI 1
5 1212908 (006501 - ) Retainer, Blade, Deflector 1
6 41342 (006501 - ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
7 1045348 (006501 - ) Skirt, Neo, .18, 06.74w 50.00I, 04/ SI 1
8 383161 (006501 - ) Channel, .12, 1.5w 0.5 44.61, 3/0.4h 1
9 69915 (006501 - ) Bolt, Carriage, M8 X 1.25 X 40 4

10 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 8
11 41142 (006501 - ) Washer, Lock, Int- Ext, 0.38 1
12 71579 (006501 - ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
13 32491 (006501 - ) Washer, Flat, 0.31, Std 8
14 1036913 (006501 - ) Skirt, Rbr, .12, 10.66w 43.00I, 10/ SI 1
15 1040146 (006501 - )  Strip, Backing, Hppr 1
16 21246 (006501 - ) Rivet, Plstc, .325d X 0.79 5
17 369704 (006501 - ) Horn, 12vdc, Dba [Wolo] 1
18 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
19 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 2
20 1036819 (006501 - ) Weight, Counter, Casting, 79.9 Lb 2
21 16930 (006501 - ) Screw, Hex, M10 X 1.50 X 50, 8.8 5
22 32493 (006501 - ) Washer, Flat, 0.50, Std 10
23 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 5
v 24 1033578 (006501 - ) Taillight, 12vdc, 6.3 X 2.5 2
A 45780 (006501 - ) Lamp, 12vdc, 0.5a, 04cp [#1157] 1
25 377165 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 60, 4.8 4
26 19065 (006501 - ) Washer, Flat, 08 4
27 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 4
28 1031503 (006501- )  Weight, Counter, Casting, 72.8Ib (S30 and S30XP Only) 1
29 1212838 (006501 - ) Skirt, Rubber 1
30 72968 (006501 - ) Rivet, Plstc, .250d X 0.90 13
31 26395-2 (006501 - ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
32 1212912 (006501 - ) Skirt, Neo, .18, 6.42w X 48.73l, 04/SI 1
33 1212959 (006501 - ) Retainer, Blade, Deflector 1
34 1055605 (006501 - ) Plug, Hole, Rnd, 0.38h .4-.7, Blk Nyl 5
35 1061216 (006501 - ) Plug, Hole, Rnd, 1.37h 0.45l, Blk Nyl 1

S30 Diesel 9013315 (4- 2022) 2-5



STANDARD PARTS

Fig. 3 - Brush Door Group, Right

S30 Diesel 9013315 (7-2014)



STANDARD PARTS

Fig. 3 - Brush Door Group, Right

354677

Ref. Part No. Serial Number Description Qty.
1 1029580 (006501 - ) Door Widt, Brush, Rh 1
2 1046428 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 2
3 1042812 (006501 - ) Seal, Rbr, Clsd, 2.00w 09.8| Rh 1
4 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 2
5 32492 (006501 - ) Washer, Flat, 0.38, Std 2
6 59195 (006501 - ) Latch, Hook 1
7 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
8 59192 (006501 - ) Latch, Bolt 1
9 41619 (006501 - ) Washer, Flat, 0.56b 1.38d .11, Ss 1

10 07788 (006501 - ) Nut, Hex, Std, M12 X 1.75, Ss 1
11 1045352 (006501 - ) Bracket, Skirt 1
12 1039320 (006501 - ) Retainer, Skirt, .12, 1.5w X 14.4l, Blk 1
13 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 32491 (006501 - ) Washer, Flat, 0.31, Std 4
15 1212451 (006501 - ) Seal, Rbr, Clsd, 1.50, Door, Brush, Rh 1
16 1214146 (006501- ) Skirt, Deflector 1
17 1033343 (006501 - ) Bracket, Retainer, Seal 2
18 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 8
19 41187 (006501- ) Washer, Flat, Belleville, .38 4
20 1042791 (006501 - ) Insulation, Acstc, 2.0, 02.0 X 12.0 2
21 1212911 (006501- ) Skirt Assy, Door, Brush, Rh 1
22 1212134 (006501- ) Skirt, Door, Brush 1
23 1213336 (006501 - ) Skirt, Brush Arm 1

S30 Diesel 9013315 (7-2014)




STANDARD PARTS

Fig. 4 - Brush Door Group, Left

2-8 S30 Diesel 9013315 (7- 2014)



STANDARD PARTS

Fig. 4 - Brush Door Group, Left

354678

Ref. Part No. Serial Number Description Qty.
1 1029801 (006501 - ) Door Widt, Brush, Lh 1
2 1046428 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 2
3 1042829 (006501 - ) Seal, Rbr, Clsd, 2.00w 09.8! Lh 1
4 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 2
5 32492 (006501 - ) Washer, Flat, 0.38, Std 2
6 59194 (006501 - ) Latch, Hook 1
7 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
8 59192 (006501 - ) Latch, Bolt 1
9 41619 (006501 - ) Washer, Flat, 0.56b 1.38d .11, Ss 1

10 07788 (006501 - ) Nut, Hex, Std, M12 X 1.75, Ss 1
11 1045352 (006501 - ) Bracket, Skirt 1
12 1039320 (006501 - ) Retainer, Skirt, .12, 1.5w X 14.4l, Blk 1
13 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 32491 (006501 - ) Washer, Flat, 0.31, Std 4
15 1212452 (006501 - ) Seal, Rbr, Clsd, 1.00, Door, Brush, Lh 1
16 1214146 (006501- ) Skirt, Deflector 1
17 1033343 (006501 - ) Bracket, Retainer, Seal 2
18 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 8
19 41187 (006501- ) Washer, Flat, Belleville, .38 4
20 1042791 (006501 - ) Insulation, Acstc, 2.0, 02.0 X 12.0 2
21 1212910 (006501- ) Skirt Assy, Door, Brush, Lh 1
22 1212134 (006501- ) Skirt, Door, Brush 1

S30 Diesel 9013315 (4-2015)




STANDARD PARTS

Fig. 5 - Operator Station Group

S30 Diesel 9013315 (4-2022)

10



STANDARD PARTS

354679 - NA
Fig. 5 - Operator Station Group

Ref. Part No. Serial Number Description Qty.
1 1058273 (006501-011439 ) Shroud WIdt, Station, Oprtr 1
1 1261741 (011440- ) Shroud WIdt, Station, Oprtr [S30] 1
2 1032315 (006501 - ) Channel 1
3 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 9
4 07792 (006501- ) Nut, Hex, Fing, M10 X 1.50 5
5 1064528 (006501 - ) Panel, Shrd, Seat 1
6 21168 (006501 - ) Clip, .250h, Plstc [Pine- Tree] 12
7 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 14
8 1028201 (006501- ) Panel, Side, Access 2
9 1038806 (006501 - ) Insulation, Flame- Retardant, 0.75-0.88 2
10 1038959 (006501 - ) Seal, Trim, Bulb, 90 Degree 1
11 1033288 (006501 - ) Insulation, Flame- Retardant, 0.75-0.88 1
12 1033287 (006501- ) Insulation, Flame- Retardant, 0.75- 0.88 1
13 1033286 (006501 - ) Insulation, Flame- Retardant, 0.75-0.88 1
14 1059307 (006501 - ) Lip WIdt, Station, Oprtr 1
15 86799 (006501 - ) Tread, Non- Skid, 10.0w 12.0I 1
16 223350 (006501 - ) Tread, Non- Skid, 04.5w 10.0I 2
17 1026825 (006501 - ) Bracket, Latch, Shrd, Seat 1
18 09200 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 6
19 19066 (006501 - ) Washer, Flat, 10 6
20 9007979 (006501 - ) Cover, Seat, Rotomold, Afmkt [S30] 1
21 1057880 (006501 - ) Hinge WIdt, Shrd, Rh 2
22 1046426 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 08t 1
23 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
24 32491 (006501 - ) Washer, Flat, 0.31, Std 4
25 1057875 (006501 - ) Hinge WIdt, Shrd, Rh 2
26 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
27 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 4
28 9007977 (006501 - ) Cover, Lntl, Lh, Rotomold, Afmkt [S30] 1
29 1030588 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
30 9007978 (006501 - ) Cover, Lntl, Rh, Rotomold, Afmkt [S30] 1

S30 Diesel 9013315 (7- 2023) 2- 11



STANDARD PARTS

Fig. 6 - Seat and Shroud Group

2-12 S30 Diesel 9013315 (4- 2022)



STANDARD PARTS

Fig. 6 - Seat and Shroud Group

354680 - NA, G/LP, D

Ref. Part No. Serial Number Description Qty.
1 1201894 (006501 - ) Seat, Std [Milsco] (S30 Only) 1
2 49177 (006501 - ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
3 69461 (006501- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 12
4 1077067 (006501 - ) Track, N- Lkg, Seat, 12.5l, No Stud 1
5 1077071 (006501 - ) Track, Locking, 12.5I, No Stud W/Handle 1
6 1040363 (006501 - ) Bracket, Angle, Mtg, Seat 2
7 06933 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
8 32983 (006501- ) Nut, Hex, Lock, .31- 18, NI 4
9 9018735 (006501- ) Seat, Deluxe, Replmt (S30XP Only) (See Breakdowns) 1

10 32491 (006501 - ) Washer, Flat, 0.31, Std (S30XP Only) 4
11 32983 (006501 - ) Nut, Hex, Lock, .31- 18, NI (S30XP Only) 4
12 1036502 (006501 - ) Panel, Seat 1
13 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 13
14 1036489 (006501 - ) Door, Access 1
15 140962 (006501 - ) Latch, Cmpr, Spring, Knurled Knob, PI 1
16 1036500 (006501- ) Gasket, Rbr, .13, 07.87w 09.84l, Adh 1
17 87316 (006501 - ) Rivet, Blind, .125d X 0.32 X .25d, Alm 2
18 1033291 (006501 - ) Insulation, Flame- Retardant, 1.00 1
19 07789 (006501 - ) Nut, Hex, Fing, M5 X 0.80 2
20 63378 (006501 - ) Magnet, Drive Brush 1

21 1051052 (006501 - ) Spacer, Rnd, .38b .88d .38l 4

22 76955 (006501 - ) Screw, Hex, .31-18 X 1.00, G5 4

23 49800 (006501 - ) Latch 1

24 06928 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 20, 4.8 2

25 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 2

26 1031625 (006501 - ) Seal, Afmkt, Bulb, Str, .50d F/11ga 03ft 1

27 1077073 (006501 - ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4

S30 Diesel 9013315 (3- 2023)




STANDARD PARTS

Fig. 7 - Engine Cover Group, Rear

S30 Diesel 9013315 (7-2014)

14



STANDARD PARTS

Fig. 7 - Engine Cover Group, Rear

354681

Ref. Part No. Serial Number Description Qty.
1 1057778 (006501- ) Bracket, Sppt, Cover, Rear, Lh 1
2 1057776 (006501- ) Brace WIdt, Sppt 1
3 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
4 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 5
5 1060449 (006501 - ) Bracket, Latch, Shrd 1
6 1059479 (006501- ) Bracket, Sppt, Shrd, Rear, Upper, Lh 1
7 1057786 (006501- ) Bracket, Sppt, Rear, Shrd 1
8 1036892 (006501- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 20
9 07790 (006501- ) Nut, Hex, FIng, M6 X 1.00 9

10 1030585 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 01ft 1
11 1030588 (006501- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
12 1030593 (006501- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
13 1032962 (006501- ) Grill 1
14 1034378 (006501- ) Bracket, Grill 2
15 1040816 (006501 - ) Rivet, Plstc, .250d X 0.90 4
16 1059874 (006501- ) Hinge WIdt, Shrd, Lh 2
17 1059996 (006501- ) Panel Widt, Heat, Shield, Lh 1
18 1059211 (006501 - ) Bracket, Sppt, Cover, Rear, Lh 2
19 1061000 (006501- ) Panel, Heat, Shield, Rear, Lh 1
20 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 31
21 32491 (006501- ) Washer, Flat, 0.31, Std 21
22 9007974 (006501- ) Cover, Rear, Lh, Rotomold, Afmkt [S30] 1
23 1059440 (006501- ) Panel, Shrd, Eng 1
24 360973 (006501- ) Screw, Pan, 12-16 X 0.50, F/ Plstc 4
25 19066 (006501 - ) Washer, Flat, 10 4
26 1061147 (006501 - ) Insulation, Acstc, 0.5, 11.5 X 14.5 Adh 1
27 1061145 (006501- ) Insulation, Acstc, 0.5, 03.0 X 23.0 Adh 1
28 9007975 (006501- ) Cover, Rear, Rh, Rotomold, Afmkt [S30] 1
29 1060639 (006501- ) Hinge WIdt, Shrd, Rh 2
30 1059520 (006501 - ) Grill WIdt, Screen, Rear, Rh 1
31 1059516 (006501- ) Bracket WIdt, Sppt, Cover, Rear, Rh 2
32 1059481 (006501- ) Grill WIdt, Rear, Rh 1
33 30013 (006501- ) Washer, Flat, 0.31, Fendr 4
34 1015274 (006501- ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 01ft 1
35 49800 (006501 - ) Latch 1
36 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
37 19064 (006501- ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
38 02850 (006501- ) Nut, Hex, Lock, M4 X 0.70, NI 2
39 1061145 (006501 - ) Insulation, Acstc, 0.5, 03.0 X 23.0 Adh 2
40 1061146 (006501 - ) Insulation, Acstc, 0.5, 05.5 X 23.0 Adh 2
41 1059477 (006501- ) Bracket, Sppt, Shrd, Rear, Lower, Lh 1
42 1059478 (006501- ) Bracket, Sppt, Shrd, Rear, Lower, Rh 1
43 1031623 (006501- ) Seal, Afmkt, Bulb, Str, .50d F/11ga 02ft 4

S30 Diesel 9013315 (7-2014)




STANDARD PARTS

Fig. 8 - Engine Cover Group, Top

S30 Diesel 9013315 (7-2014)

2- 16



STANDARD PARTS

Fig. 8 - Engine Cover Group, Top

354682

Ref. Part No. Serial Number Description Qty.
1 1057961 (006501- ) Hinge, .25pin .12, Cover, Top 2
2 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
3 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 6
4 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
5 32491 (006501 - ) Wasbher, Flat, 0.31, Std 10
6 1059285 (006501 - ) Bracket, Prop, Rod, Cover 1
7 1059286 (006501 - ) Plate, Prop, Rod 1
8 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
9 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1

10 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 43611 (006501- ) Washer, Flat, 0.39b 0.75d .06, Nyl 3
12 1059276 (006501- ) Bracket, Sppt, Prop, Rod 1
13 1059291 (006501 - ) Bracket, Latch, Cover, Top 1
14 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
15 07790 (006501 - ) Nut, Hex, FIng, M6 X 1.00 2
16 1059269 (006501 - ) Bracket, Angle, Lintel 1
17 9007976 (006501 - ) Cover, Top, Rotomold, Afmkt [S30] 1
18 398806 (006501 - ) Latch 1
19 1015273 (006501 - ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 02ft 2
20 1030593 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
21 CDO001 (006501- ) Glovenet- 525 Document Rack/Net 60200104- 1
22 1053318 (006501 - ) Screw, Pan, Phl, 08- 16 X 1.00, F/ Plstc 4
S30 Diesel 9013315 (7-2014) 2- 17




STANDARD PARTS

Fig. 9 - Engine Cover Group, Side

2- 18 S30 Diesel 9013315 (7- 2014)



STANDARD PARTS

354683
Fig. 9 - Engine Cover Group, Side
Ref. Part No. Serial Number Description Qty.
1 9007973 (006501 - ) Cover, Side, Rotomold, Afmkt [S30] 1
2 1059874 (006501 - ) Hinge Widt, Shrd, Lh 2
3 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 6
4 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 6
5 1059868 (006501 - ) Hinge Widt, Shrd, Side, Lh 1
6 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
7 1017218 (006501- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
8 398806 (006501 - ) Latch 1
9 1059221 (006501 - ) Bracket, Latch, Side, Door 1

S30 Diesel 9013315 (7-2014) 2-19



STANDARD PARTS

Fig. 10 - Instrument Panel Group, S30

2- 20 S30 Diesel 9013315 (4- 2022)



STANDARD PARTS

354743 - D, NA
Fig. 10 - Instrument Panel Group, S30

Ref. Part No. Serial Number Description Qty.
v 9004529 (006501- ) Panel Assy, Instmt, Basic, Replmt 1
A 1 1031683 (006501 - ) Panel, Instrument, Basic 1
A 2 1033884 (006501 - ) Label, Panl, Instmt, Basic 1
A 3 1031211 (006501 - ) Gasket, Panel, Instmt 1
A 4 1045487 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5
A 5 1012615 (006501- ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 5
6 377084 (006501 - ) Switch, Rocker, Prgrsv 1
7 398528 (006501 - ) Switch, Rocker, Dpdt, On / Off / Mom 1
8 398508 (006501- ) Switch, Rocker, Dpdt, Mom / Off / Mom 1
9 397889 (006501 - )  Switch, Rocker, Dpst, On/ None / On 1
10 1028750 (006501 - ) Indicator, Ele, [Multi- Display] 1

11 222290 (006501 - ) Diode, Ele, Plug 10

12 1028832 (006501 - ) Relay, 12vdc, 35a, Spdt [Micro 280] 5

13 1030985 (006501- ) Fuse, Blade, 15a, 32v [Mini] 9

14 1041873 (006501 - ) Fastener, Wire, Tie [Button Head] 2
15 34816 (006501 - ) Timer, 12vdc, 30sec On 1
16 1030813 (006501 - ) Timer, 12vdc, 6sec Spcl [Tosr116] 1
17 1035153 (006501 - ) Gasket,Harness 1
18 1035507 (006501- ) Box, Instrument, li, Trimmed 1
v 9004528 (006501 - ) Panel Assy, Switch, Replmt 1
A 19 1033771 (006501 - ) Panel, Switch li 1
A 20 1033883 (006501 - ) Label, Panl, Instmt, Rh 1
A 21 1031664 (006501 - ) Gasket, Panel, Switch 1
A 22 1045487 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 4
A 23 1012615 (006501 - ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 4
24 398501 (006501 - ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2
25 1033760 (006501 - ) Panel, Light 1

26 361075 (006501 - ) Light, Panl, 14vdc, 1.1 X 1.0 4

27 19066 (006501 - ) Washer, Flat, 10 2

28 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2

29 39239 (006501 - ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4

30 1056769 (006501- ) Screw, Soc, M10 X 1.50 X 16, 12.9 4

31 32485 (006501 - ) Washer, Flat, 0.38, Sae 4
v 32 1028790 (006501 - ) Switch, Key, 4 Pos [Honeywell] 1
A 33 9004545 (006501 - ) Key, Ignition [Repimt W/O Dust Boot] 1
34 394922 (006501 - ) Fuse, Blade, 060a [Maxi] 1
35 1029951 (006501 - ) Bezel, Switch [3 Gang] 1
36 377084 (006501 - ) Switch, Rocker, Prgrsv 1
37 1036014 (006501 - ) Fuse, Blade, 25a, 32vdc [Mini] 1
38 1075003 (006501 - ) Keychain, Rectangle, Parts & Service 1
39 398501 (008041 - ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
40 80061 (008041 - ) Plug, Hole, Rnd, 0.30h 0.3I 1

S30 Diesel 9013315 (4-2022)




STANDARD PARTS
Fig. 11 - Instrument Panel Group, S30 XP and X4

FRONT

2- 22 S30 Diesel 9013315 (4- 2022)



STANDARD PARTS

354745 - D, NA
Fig. 11 - Instrument Panel Group, S30 XP and X4
Ref. Part No. Serial Number Description Qty.
1 9004513 (006501 - ) Panel Kit, Repimt [S30] (Includes Control Board and Label 1

Overlay Panel)

2 9004325 (006501 - ) Label, Overlay Panel, Repimt [S30] 1

3 222290 (006501- ) Diode, Ele, Plug 2

4 1028832 (006501- ) Relay, 12vdc, 35a, Spdt [Micro 280] 3

5 1030985 (006501 - ) Fuse, Blade, 15a, 32v [Mini] 9

6 1035153 (006501 - ) Gasket,Harness 1

7 1035507 (006501- ) Box, Instrument, li, Trimmed 1

v 9004528 (006501- ) Panel Assy, Switch, Repimt 1
A 8 1033771 (006501- ) Panel, Switch li 1
A 9 1033883 (006501 - ) Label, Panl, Instmt, Rh 1
A 10 1031664 (006501- ) Gasket, Panel, Switch 1
A 11 1045487 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 4
A 12 1012615 (006501- ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 4
13 398501 (006501- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2

14 1033760 (006501 - ) Panel, Light 1

15 361075 (006501- ) Light, Panl, 14vdc, 1.1 X 1.0 4

16 19066 (006501- ) Washer, Flat, 10 2

17 1045487 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5

18 1012615 (006501- ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 5

19 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2

20 39239 (006501- ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4

21 1056769 (006501- ) Screw, Soc, M10 X 1.50 X 16, 12.9 4

22 32485 (006501- ) Washer, Flat, 0.38, Sae 4

v 23 1028790 (006501- ) Switch, Key, 4 Pos [Honeywell] 1
A 24 9004545 (006501 - ) Key, Ignition [Repimt W/O Dust Boot] 1
25 394922 (006501- ) Fuse, Blade, 060a [Maxi] 1

26 1041873 (006501 - ) Fastener, Wire, Tie [Button Head] 2

27 1029951 (006501- ) Bezel, Switch [3 Gang] 1

28 377084 (006501- ) Switch, Rocker, Prgrsv 1

29 1036014 (006501 - ) Fuse, Blade, 25a, 32vdc [Mini] 1

30 1075003 (006501 - ) Keychain, Rectangle, Parts & Service 1

31 398501 (008041- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1

32 80061 (008041- ) Plug, Hole, Rnd, 0.30h 0.3l 1

S30 Diesel 9013315 (4- 2022) 2- 23



STANDARD PARTS

Fig. 12 - Steering Group

2-24 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354777 - D
Fig. 12 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 771090 (006501- ) Fitting, Hyd, Str, Fm06/0m086, Long 1
2 762433 (011079- )  Fitting, Hyd, Str, Fm06/0Om06 1
3 1024260 (006501- ) Steer- Control, Hyd05, 06.1 2030 1
v 4 1021265 (006501- ) Column, Steering, 09.91 0.86d 36tooth 1
A 5 388153 (006501 - ) Contact Kit, W/ Brush [En] 1
6 1058784 (006501- ) Bracket WIdt, Steering, Tilt 1
7 70622 (006501- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
8 70623 (006501 - ) Retainer, Boot, Steering Column 1
9 72970 (006501- ) Rivet, Plstc, .250d X 0.90 4
10 1058996 (006501 - )  Wheel, Steering, 14.0d 0.81b 36tooth 1
11 1024478 (006501 - ) Button, Cntrl, Horn 1
12 56185 (006501- ) Nut, Hex, Jam, M20 X 1.5 1
13 1058807 (006501- ) Flange, Brg, Mount 1
14 70709 (006501 - ) Bearing, Fing, 2hole, 0.50b 2
15 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
16 32483 (006501- ) Washer, Flat, 0.25, Sae 4
17 1058785 (006501- ) Pin, Locking, Steering, Tilt [S30] 1
18 47585 (006501- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
19 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 4
20 70717 (006501 - ) Ring, Retaining, Ext, 0.50d, Hd 1
21 22290 (006501- ) Spring, Cmpr, 0.720d .06wir 02.3| 1
22 32486 (006501- ) Washer Flat,0.50,Sae 1
23 04706 (006501- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.1l,Plstc 1
24 75968 (006501- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
v 25 1033969 (006501 - ) Steer- Control, Hyd#10 04.5 4000 (S30 X4 Only) 1
A 373704 (006501 - ) Steer- control, Info, Repair 1
A 373619 (006501- ) Seal Kit, Scu 1
26 762438 (006501- ) Fitting, Hyd, Str, Fm06/0Om08 (S30 X4 Only) 4
27 762428 (006501- )  Fitting, Hyd, Str, Fm04/0Om04 (S30 X4 Only) 1
28 06961 (006501 - ) Screw, Hex, M10 X 1.50 X 20, 8.8 4
29 762437 (011079- ) Fitting, Hyd, E90, Fm06/0m08 1
30 762433 (006501-011078 ) Fitting, Hyd, Str, Fm06/0Om06 1

S30 Diesel 9013315 (3- 2023) 2-25



STANDARD PARTS

Fig. 13 - Engine and Mount Group, Diesel

S30 Diesel 9013315 (7-2014)

26




STANDARD PARTS

354764
Fig. 13 - Engine and Mount Group, Diesel

Ref. Part No. Serial Number Description Qty.

<
—_

1072224 (006501 - ) Engine Assy, Dsl, 25hp [Ku V1505 Tier4f] 1
(See Engine Breakdown)

A 2 74405 (006501- ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1
A 3 39349 (006501- ) Washer, Flat, 0.31, Sae 2
A 4 76570 (006501- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
A 5 55849 (006501 - ) Element, Fltr, Oil, Eng, Spin- On[Ku] 1
6 1027273 (006501- ) Hose, 0300, 08, Jf08str / None, 19.0 1
7 63810 (006501 - ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
8 16376 (006501- )  Fitting, Hyd, Plug, Jm08 1
9 55837 (006501 - ) Adapter, Hsng, Flywheel [1505, Kubo] 1
10 07299 (006501 - ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
11 54911-16  (006501- ) Pin, Dowel, Cyl Block [1pk=4] 2
12 1035999 (006501- ) Housing, Flywheel, Mach, Dsl, 3 Wheel (S30 Only) 1
12 1032919 (006501- ) Housing, Flywheel, Mach, Dsl, 4 Wheel (S30 X4 Only) 1
13 39284 (006501- ) Screw, Hex, M10 X 1.50 X 35, 8.8 3
14 32492 (006501 - ) Washer, Flat, 0.38, Std 13
15 41142 (006501 - )  Washer, Lock, Int- Ext, 0.38 3
16 39285 (006501- ) Screw, Hex, M10 X 1.50 X 40, 8.8 1
17 06966 (006501- ) Screw, Hex, M10 X 1.50 X 110, 8.8 4
18 34877 (006501- ) Screw, Hex, M10 X 1.50 X 100, 8.8 1
19 03192 (006501 - ) Screw, Hex, M10 X 1.50 X 30, 8.8 2
20 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 9
21 19252 (006501 - ) Coupling, Drive, Flex, 09.5d /13tooth (S30 Only) 1
21 77214 (006501- )  Coupling, Drive, Flex, 09.5d /15tooth (S30 X4 Only) 1
22 16735 (006501- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
23 380521 (006501- ) Magnet, Pickup 1
24 1032108 (006501 - ) Bracket, Mtg, Eng, Rear [Kubota] 1
25 39283 (006501- ) Screw, Hex, M10 X 1.50 X 25, 8.8 4
26 1029018 (006501- ) Isolator, Vib, Fing, 1.3h .4b 2/.34h 3
27 06963 (006501- ) Screw, Hex, M10 X 1.50 X 60, 8.8 3
28 58228 (006501 - )  Washer, Flat, 0.44b 2.00d .12, Stl, PI 1
29 57773 (006501- ) Cable, 06ga 13.0l Blk 1
30 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 6
31 32491 (006501- ) Washer, Flat, 0.31, Std 6
32 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 6
33 06537 (006501 - ) Screw, Hex, M10 X 1.50 X 120, 8.8, FI 1
34 41140 (006501 - )  Washer, Lock, Int-ext, 0.25 1
35 1032184 (006501- ) Bracket, Mtg, Eng [Kubota] 1
36 58286 (006501- ) Screw, Hex, M10 X 1.25 X 20, 8.8 8
37 30407 (006501- ) Clip, Keeper, Open 1
38 24976 (006501 - ) Fitting, Brs, E45, Pf02/Pm02 1
39 1055106 (006501- ) Switch, Press, 0006psi Dpdt 1
40 1050757 (006501 - ) Switch, Thermostat, Water 1
41 1036892 (006501- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 1
42 07790 (006501- ) Nut, Hex, Fing, M6 X 1.00 1

S30 Diesel 9013315 (11-2015) 2- 27



STANDARD PARTS

Fig. 14 - Engine Governor and Electrical Group, Diesel

2- 28 S30 Diesel 9013315 (10-2016)



STANDARD PARTS

354775
Fig. 14 - Engine Governor and Electrical Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1045865 (006501 - ) Plate, Mtg, Cntrl, Eng 1
2 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
3 1040835 (006501 - ) Control, Govnr [All Purpose] 1
4 06934 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 20, 4.8 4
5 379656 (006501 - ) Timer, 12vdc, 1a [10s Sgl Shot] 1
6 06938 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 1
7 19066 (006501 - ) Washer, Flat, 10 3
8 56186 (006501 - ) Relay, 12vdc, 040a, Spdt No 3
9 380559 (006501 - ) Relay, 12vdc, 070a, Spst No [Potter] 1

10 72970 (006501 - ) Rivet, Plstc, .250d X 0.90 4
11 71539 (006501 - ) Resistor, 022.000hm, 0040watt 1
12 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
13 71385 (006501- ) Actuator, Govnr, Dsl 1
14 393401 (006501- ) Adapter, Actuator, Govnr, Eng, Dsl 1
15 71388 (006501 - ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
16 70165 (006501 - ) Gasket, Solenoid, Throttle [Ku] 1
17 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
18 1045999 (006501 - ) Bracket, Mtg, Cntrl, Eng 1
19 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2

S30 Diesel 9013315 (7-2014) 2- 29



STANDARD PARTS

Fig. 15 - Engine Fuel Tank Group, Diesel

2- 30 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354765 - NA
Fig. 15 - Engine Fuel Tank Group, Diesel

Ref. Part No. Serial Number Description Qty.
v 1 1033575 (006501 - ) Tank, Fuel 1
A 2 1032812 (006501 - ) Cap, Fuel, Tank 1
A 3 1046613 (006501 - ) Send- Unit, Fuel 1
A 4 1033897 (006501 - ) Gasket, Sender, Fuel 1
A 5 02351 (006501 - ) Fitting, Pipe, Plug, Pm04, Sq Head 1
6 1033630 (006501 - ) Strap, Tank, Fuel 2
7 1040467 (006501 - ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 3
8 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 4
9 53029 (006501 - ) Fitting, Brs, E90, Em05/Pm02 1
10 9020940 (006501-010074 ) Pump Kit, Fuel, Replmt 1
11 364779 (006501-010074 ) Bar, Flat, Stl 0.38, 01.00 X 03.3I 1
12 47566 (006501 - ) Fitting, Hyd, Str, Pm02/Pm02 1
13 17414 (006501- )  Fitting, Hyd, Str, Pf02/Pm04 2
v 14 1016827 (006501 - ) Filter Assy, Fuel, Dsl 1
A 1017126 (006501 - ) Element, Fltr, Fuel [Dn] 1
15 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
16 32490 (006501 - ) Washer, Flat, 0.25, Std 2
17 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
18 15555-2 (006501 - ) Fitting, Brs, E90, I1f05/Pm04 1
19 1037786 (006501 - ) Fuelline, .31d 05if/05if, Stl 1
20 40678 (006501 - ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 1
21 1076774  (010075- )  Fitting, Extension 1/8- Npsf X 20 1
22 70173 (006501 - ) Hose, 0050, 04, If05str / Im05str, 10.0 1
23 365066 (006501 - ) Fitting, Hyd, Str, Metric, Om10/1f05 1
24 77002 (006501 - ) Seal, Org, .064 X 00.30id #03 1
25 72489 (006501 - ) Hose, Fuel, 0.18id, 54.0I 1
26 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
27 49266 (006501 - ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3
28 32183 (006501 - ) Fitting, Brs, E90, Bm03/Pm02 1
29 9000355 (006501 - ) Fitting, Brs, E90, Em05/Pm04 1
30 1033746 (006501 - ) Hose, Fuel, 0.31id [Evap Emission 07] 1
31 54333 (006501 - ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
32 1044992 (006501 - ) Panel Widt, Deflector, Heat 1
33 1035813 (006501 - ) Insulation, Flame- Retardant, 0.5 1
34 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
35 07791 (006501 - ) Nut, Hex, FIng, M8 X 1.25 3
36 1251982 (010075- ) Pump, Fuel 1
37 1252042 (010075- ) Bar, Flat, Stl 0.25, 01.00 X 03.3I 1

S30 Diesel 9013315 (3- 2023) 2- 31



STANDARD PARTS

Fig. 16 - Engine Air Cleaner Group, Diesel

FRONT

S30 Diesel 9013315 (7-2014)

32



STANDARD PARTS

Fig. 16 - Engine Air Cleaner Group, Diesel

354766

Ref. Part No. Serial Number Description Qty.
v 1 1032119 (006501 - ) Filter, Air, 2.0 Inlet, Str 1
A 2 369746 (006501- ) Element, Fltr, Air [Dn] 1
3 369747 (006501- ) Clamp, Mtg, Fltr, Air 1
4 398279 (006501- ) Element, Fltr, Air, Safety 1
5 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
6 32491 (006501- ) Washer, Flat, 0.31, Std 2
7 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 4
8 1036377 (006501- ) Hose, Intake, Mold, 1.75id 2.00id [Epdm] 1
9 1038209 (006501- ) Hose, Rbr, 2.00id 2.500d 02.5I 1
10 14432 (006501 - ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 3
11 1057890 (006501- ) Bracket, Mtg, Air- Cinr 1
12 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
13 03026 (006501- ) Indicator, Service, Flir, Air [20h20 Dn] 1
14 51560-5 (006501- ) Fitting, Brs, Str, Pm02, Service 1

S30 Diesel 9013315 (7-2014)




STANDARD PARTS

Fig. 17 - Engine Alternator and Battery Group, Diesel

S30 Diesel 9013315 (7-2014)

2- 34



STANDARD PARTS

354767
Fig. 17 - Engine Alternator and Battery Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 10143 (006501 - ) Battery, Wet, 12vdc 0600cca 1
2 13015 (006501- ) Bolt, Hold- Down, Battery 08.5I 2
3 72977 (006501- ) Bracket, Angle, Hold- Down, Battery 1
4 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 39272 (006501 - ) Nut, Wing, .31-18 2
6 34823 (006501- ) Cable, Battery, 02ga 33.0l Red .38ring 1
7 1016314 (006501- ) Boot, 90deg .50id 1.00id 2.501, Red 1
8 34821 (006501- ) Cable, Battery, 02ga 36.0I Blk .38ring 1
9 1029689 (006501- ) Cable, 06ga 16.0l Red .38ring /.38ring 1

10 1016314 (006501 - ) Boot, 90deg .50id 1.00id 2.501, Red 2
11 32984 (006501- ) Washer, Lock, Int, 0.31 1
12 39349 (006501- ) Washer, Flat, 0.31, Sae 1
13 41361 (006501- ) Nut, Hex, Std, M8 X 1.25, Brs 1
14 392611 (006501 - ) Alternator, 12vdc, 075a [Valeo] 1
15 35707 (006501 - ) Screw, Hex, .38- 16 X 3.00, G5 1
16 36643 (006501- ) Nut, Hex, Lock, .38- 16, NI, Thin 1
17 76956 (006501- ) Screw, Hex, .31-18 X 1.25, G5 1
18 41186 (006501- ) Washer, Flat, Belleville, .31 1
19 73737 (006501- ) Tube, 0.38id 0.750d 00.3I, Ss 1
20 393244 (006501- ) Belt, V, 42.01 [Hc41] 1
21 1036844 (006501 - ) Bracket Widt, Mtg, Alternator, Dsl 1
22 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
23 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 4
24 58286 (006501- ) Screw, Hex, M10 X 1.25 X 20, 8.8 1
25 39349 (006501 - ) Washer, Flat, 0.31, Sae 2
26 41342 (006501- ) Screw, Hex, M8 X 1.25 X 40, 8.8 1
27 31525 (006501- ) Wire, 10ga 16.0I Blk .25ring /.38ring 1
28 39283 (006501- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
29 32492 (006501- ) Washer, Flat, 0.38, Std 1
30 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 1
31 1036859 (006501- ) Bracket, Sppt, Alternator, Dsl 1
32 1036847 (006501- ) Arm WiIdt, Alternator, Dsl 1
33 1039208 (006501- ) Washer, Flat, 1.10b 1.50d .12, Stl, PI 1
34 1039212 (006501 - ) Spacer, Fan 1
35 9004523 (006501 - ) Guard, Belt, Dsl, W/ Label, Repimt 1
36 9004522 (006501- ) Guard, Belt, Dsl, W/ Label, Repimt 1
37 07790 (006501- ) Nut, Hex, FIng, M6 X 1.00 1
38 1036892 (006501- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
39 39277 (006501- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
40 68872 (006501 - ) Boot, Terminal, Battery, 02- 01ga, Blk 1
41 41141 (006501 - ) Washer, Lock, Int- ext, 0.31 1
42 41139 (006501 - Washer, Lock, Int-ext, 10 1
43 42011 (006501- Screw, Hex, 10-24 X 0.50, Ss 1

S30 Diesel 9013315 (7-2014) 2- 35



STANDARD PARTS

Fig. 18 - Engine Muffler Group, Diesel S30 and XP

AR A A\
o))

A &
@)\ Ffw.\r ?
L AN

SANIERIET) A
= P
T = 5K

‘ /% 2

8 i 73
N\ ="
ST — 7

Sa il iy el =W

&\ N

. ,.,WIH\ X T oo
3 7¢m N“\W\I\\J

S30 Diesel 9013315 (10-2016)

2- 36



STANDARD PARTS

354768
Fig. 18 - Engine Muffler Group, Diesel S30 and XP

Ref. Part No. Serial Number Description Qty.
1 24012 (006501- ) Clamp, Muffler, 1.62d 1
2 51332 (006501- ) Gasket [Ku] 1
3 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
4 364805 (006501- ) Muffler, Exhaust 1
5 24012 (006501 - ) Clamp, Muffler, 1.62d 3
6 1035857 (006501 - ) Tube, Exhaust, Tailpipe, 3 Wheel 1
7 1036103 (006501- ) Bracket, Mtg, Heat Shield 1
8 32491 (006501 - ) Washer, Flat, 0.31, Std 2
9 1040467 (006501 - ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2

10 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 2
11 1013031 (006501 - ) Isolator, Rbr 2
12 39278 (006501 - ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
13 222497 (006501 - ) Sleeve, P/M, 0.31b 0.50d 1.3l [430ss] 1
14 32491 (006501 - ) Washer, Flat, 0.31, Std 4
15 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
16 1043613 (006501 - ) Bracket, Mtg, Heat Shield 1
17 1043610 (006501 - ) Bracket, Mtg, Heat Shield 1
18 1027148 (006501 - ) Channel, Shield, Muffler 1
19 07791 (006501 - ) Nut, Hex, FIng, M8 X 1.25 2
20 1013117 (006501 - ) Rod, Hanger, Isolator 1
21 25014 (006501 - ) Nut, Hex, Std, .38- 16 2
22 32492 (006501 - ) Washer, Flat, 0.38, Std 2
23 1059532 (006501- ) Tube WIdt, Exhaust, Dsl [Roto Cover] 1
24 9004517 (006501 - ) Shield, Heat, Dsl, W/ Label, Replmt 1

S30 Diesel 9013315 (5- 2018) 2- 37



STANDARD PARTS

Fig. 19 - Engine Muffler Group, Diesel S30 X4

2- 38 S30 Diesel 9013315 (10-2016)



STANDARD PARTS

354769
Fig. 19 - Engine Muffler Group, Diesel S30 X4

Ref. Part No. Serial Number Description Qty.
1 24012 (006501- ) Clamp, Muffler, 1.62d 1
2 51332 (006501- ) Gasket [Ku] 1
3 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
4 364805 (006501- ) Muffler, Exhaust 1
5 24012 (006501 - ) Clamp, Muffler, 1.62d 4
6 1036103 (006501- ) Bracket, Mtg, Heat Shield 1
7 32491 (006501- ) Washer, Flat, 0.31, Std 2
8 1040467 (006501- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
9 07790 (006501- ) Nut, Hex, Fing, M6 X 1.00 2

10 1013031 (006501- ) Isolator, Rbr 3
11 39278 (006501- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
12 222497 (006501- ) Sleeve, P/M, 0.31b 0.50d 1.3l [430ss] 2
13 32491 (006501- ) Washer, Flat, 0.31, Std 5
14 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 1
15 1013117 (006501 - ) Rod, Hanger, Isolator 1
16 25014 (006501- ) Nut, Hex, Std, .38- 16 2
17 32492 (006501- ) Washer, Flat, 0.38, Std 2
18 1039290 (006501- ) Tube, Exhaust, Tailpipe, 4 Wheel 1
19 1039295 (006501- ) Channel, Shield, Muffler 1
20 1044752 (006501 - ) Bracket, Mtg, Heat Shield 1
21 1044754 (006501 - ) Bracket, Mtg, Heat Shield 1
22 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 2
23 1039388 (006501- ) Bracket, Mtg, Isolator 1
24 1039389 (006501 - ) Bracket, Mtg, Isolator 1
25 16930 (006501 - ) Screw, Hex, M10 X 1.50 X 50, 8.8 2
26 32493 (006501- ) Washer, Flat, 0.50, Std 1
27 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 2
28 1059532 (006501- ) Tube WIdt, Exhaust, Dsl [Roto Cover] 1
29 9004517 (006501- ) Shield, Heat, Dsl, W/ Label, Replmt 1

S30 Diesel 9013315 (5- 2018) 2- 39



STANDARD PARTS

FRONT

N/ S
.[
¥

R
e <
: v...,m

QAT

Fig. 20 - Engine Radiator Hoses Group, Diesel

S30 Diesel 9013315 (7-2014)

2- 40



STANDARD PARTS

354770
Fig. 20 - Engine Radiator Hoses Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1059468 (006501 - ) Tube, Coolant, Lower, Dsl [Roto- mold] 1
2 1038570 (006501 - ) Hose, Rbr, E90, 1.25id 1.25id 04.2 02.6 1
3 1055029 (006501 - ) Hose, Rbr, 1.25id 1.25id 1
4 150006 (006501 - ) Fitting, Brs, Str, Pf04/Pm06, Bshg 1
5 73471 (006501 - ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
6 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
7 54911-32  (006501- ) Fitting, Draincock, .25npt 2
8 762180 (006501 - ) Guard, Hose, Rbr, 8.0l 1
9 44961 (006501 - ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 3

10 79381 (006501 - ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 6
11 1031820 (006501- ) Hose, Coolant, Upper, Dsl 1

S30 Diesel 9013315 (11-2015) 2-41



STANDARD PARTS

Fig. 21 - Engine Radiator Mount and Fan Group

2-42 S30 Diesel 9013315 (7-2023)



STANDARD PARTS

356056 - D
Fig. 21 - Engine Radiator Mount and Fan Group

Ref. Part No. Serial Number Description Qty.
1 1051863 (006501 - ) Radiator, W/ Hyd Cooler [Side X Side] 1
2 1265988 (006501 - ) Cap, Radiator, 16psi, Sae J164 1
3 54274 (006501 - ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
4 32492 (006501 - ) Washer, Flat, 0.38, Std 2
5 1014563 (006501 - ) Washer, Flat, 0.40b 1.12d .12, Ss 3
6 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 4
7 1027589 (006501 - ) Bracket WIdt, Mtg, Radiator 1
8 32491 (006501 - ) Washer, Flat, 0.31, Std 3
9 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

10 1058670 (006501 - ) Bracket, Sppt, Radiator 1
11 1058404 (006501 - ) Bracket WIdt, Sppt, Radiator, Rh 1
12 1055564 (006501 - ) Bracket WIdt, Radiator (S30 and XP only) 1
12 1052552 (006501 - ) Bracket WIdt, Radiator (S30 X4 only) 1
13 1054428 (006501 - ) Shroud, Fan 1
14 1060343 (006501 - ) Bracket WIdt, Mtg, Motor (S30 and XP only) 1
14 1030306 (006501- ) Channel, Mtg, Fan Motor (S30 X4 only) 1
15 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 15
16 1031026 (006501 - ) Motor, Hyd, Gear, Ext 0.67 Rh 2500 1
17 762428 (006501- ) Fitting, Hyd, Str, Fm04/0Om04 1
18 762456 (006501 - ) Fitting, Hyd, Str, Fm08/0Om10 2
19 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
20 39349 (006501 - ) Washer, Flat, 0.31, Sae 2
21 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 1031566 (006501 - ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
23 32960 (006501 - ) Nut, Hex, Lock, .31-24, NI 1
24 1055002 (006501 - ) Bracket, Mtg, Condenser 1
25 381391 (006501 - ) Hose, Drain, Overflow, Radiator 1
26 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
27 87738 (006501 - ) Hose, Fuel, 0.18id, 29.0I 1
28 1031623 (006501 - ) Seal, Afmkt, Bulb, Str, .50d F/11ga 02ft 1
29 1054382 (006501 - ) Tank, Coolant, 03.6w 04.1hi 05.5I,1liter 1
30 1059052 (006501 - ) Guard, Fan (S30 and XP only) 1
30 1074093 (006501 - ) Guard, Fan (S30 X4 only) 1
31 1015205 (006501 - ) Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft 2
32 1015314 (006501 - ) Seal, Afmkt, Bulb, Adh 0.38, 0.75w 02ft 2
33 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
34 06962 (006501 - ) Screw, Hex, M10 X 1.50 X 45, 8.8 1
35 1061498 (006501 - ) Skirt, Neo, .06, 30.00w 41.001 [3 Wheel] (S30 and XP only) 1
35 1061503 (006501 - ) Skirt, Neo, .06, 30.00w 41.00I [4 Wheel] (S30 X4 only) 1
36 49266 (006501 - ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 8
37 72968 (006501 - ) Rivet, Plstc, .250d X 0.90 3
38 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
39 1060009 (006501 - ) Guard, Fan 1
40 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 3

S30 Diesel 9013315 (7- 2023) 2-43



STANDARD PARTS

332 Nm
(245 ft Ib)

FRONT

Fig. 22 - Wheel Group, Rear Drive S30 and XP

P~—__[332Nm

(245 ft Ib)

(275 ft Ib)

332 Nm
(245 ft Ib)

370 Nm
(275 ft Ib)

2-44

S30 Diesel 9013315 (7-2014)



STANDARD PARTS

54685
Fig. 22 - Wheel Group, Rear Drive S30 and XP

Ref. Part No. Serial Number Description Qty.
1 1071053 (006501 - ) Housing, Sppt, Drive 1
2 51339 (006501 - ) Bearing, Cone, 1.38b 0.71w 2
3 47801 (006501 - ) Fitting, Grease, Str Pm04 .63| 2
4 374560 (006501 - ) Seal, Drive, Rear, Grease Cav 1
5 51338 (006501 - ) Bearing, Cup, 2.56d 0.55w 2
6 54051 (006501 - ) Washer, Flat, 1.39b 2.12d .13, Stl 1
7 374563 (006501 - ) Washer, Flat, 2.16b 3.50d .16, Felt 1
8 73281 (006501 - ) Bolt, Shid, 1.37d X 5.13l,1.1- 18 Drilled 1
9 72926 (006501 - ) Screw, Soc, M16 X 2.00 X 50, 12.9 2
10 54052 (006501 - ) Nut, Hex, Sltd, 1.12-18 1
11 08329 (006501 - ) Pin, Cotter, .125 X 2.50 1
12 58842 (006501 - ) Bar, Flat, St 0.19, 01.50 X 04.1] 1
13 09011 (006501 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
14 32491 (006501 - ) Washer, Flat, 0.31, Std 2
15 70157 (006501 - ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1
16 09740 (006501 - ) Screw, Hex, M8 X 1.25 X 20, Ss 1
17 39349 (006501 - ) Washer, Flat, 0.31, Sae 1
18 07791 (006501 - ) Nut, Hex, FIng, M8 X 1.25 1
v 19 1028492 (006501 - ) Cylinder, Hyd, 2.0b 15.0l 08.00strk 1500 1
A 373698 (006501 - ) Seal Kit 1
20 762432 (006501 - ) Fitting, Hyd, E90, Fm06/0m06 2
21 64886 (006501 - ) Rod-End, 0.75- 16rh Mal 0.75b [Teflon] 1
22 64887 (006501 - ) Rod-End, 0.75- 16rh Fem 0.75b 1
23 1258595 (006501 - ) Screw, Hex, .75- 10 X 3.75, G5 2
24 32987 (006501 - ) Nut, Hex, Std, .75- 10 2
25 39350 (006501 - ) Washer, Flat, 0.75, Sae 2
26 35886 (006501 - ) Nut, Hex, Jam, .75- 16 2
27 1034806 (006501 - ) Tube, 0.77id 1.750d 00.7l, Stl, Pntd 2
28 1054901 (006501 - ) Motor, Hyd, Gear, Int 17.1 Bi- Dir 3000 (See Breakdowns) 1
29 19583 (006501 - ) Screw, Soc, .50-13 X 1.50, Al 4
30 762468 (006501 - ) Fitting, Hyd, Str, Fm10/Om12 2
31 762426 (006501- )  Fitting, Hyd, Str, Fm04/0m06 1
v 32 54087 (006501 - ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 33 32126 (006501 - ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
34 24339 (006501 - ) Nut, Wheel, .50- 20 X 60 Angle 5
35 1041393 (006501 - ) Guard, Hose, Wrap, Plstc, 37.0 1
36 57315 (006501 - ) Sleeve, Nyl, 2.38id 05.0 1

S30 Diesel 9013315 (4- 2022) 2- 45



STANDARD PARTS

Fig. 23 - Wheel Group, Rear Drive, S30 X4

332Nm
(245 ft Ib)

(245 ft Ib)

42
15

122-149 Nm
(90- 110 ft Ib)

122-149 Nm
(90- 110 ft Ib)
122-149 Nm
(90- 110 ft Ib)
332Nm
(245 ft Ib)
35
37
(245 ft Ib)
30
31
37
FRONT
(245 ft Ib) 36

2- 46 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354756
Fig. 23 - Wheel Group, Rear Drive, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1022569 (006501 - ) Axle WIdt, Rear, 4 Wheel 1
2 1035922 (006501- ) Bearing Assy, Cup / Cone, 45mmb 2
3 51338 (006501 - ) Bearing, Cup, 2.56d 0.55w 2
4 51339 (006501 - ) Bearing, Cone, 1.38b 0.71w 2
5 1041558 (006501 - ) Seal, Cavity, Grease, 4 Wheel 2
6 54052 (006501 - ) Nut, Hex, Sltd, 1.12-18 2
7 54051 (006501 - ) Washer, Flat, 1.39b 2.12d .13, Stl 2
8 08329 (006501 - ) Pin, Cotter, .125 X 2.50 2
9 1034943 (006501 - ) Washer, Flat, 2.24b 3.03d .12, Ni 2

10 47801 (006501 - ) Fitting, Grease, Str Pm04 .63I 4
11 1023862 (006501 - ) Housing WiIdt, Sppt, Drive, Rh 1
12 1032393 (006501 - ) Housing WiIdt, Sppt, Drive, Lh 1
13 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
14 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
15 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 8
16 1024249 (006501 - ) Fitting, Hyd, E45, Jm10/0Om12 4
17 762427 (006501- ) Fitting, Hyd, E90, Fm04/0m06 2
18 19583 (006501 - ) Screw, Soc, .50-13 X 1.50, Al 8
19 32491 (006501 - ) Washer, Flat, 0.31, Std 1
20 1047806 (006501 - ) Tube, Hyd, Right Outside 1
21 1032993 (006501 - ) Tube Assy, Hyd, Motor [Lh- Inner] 1
22 1032995 (006501 - ) Tube Assy, Hyd, Motor [Lh- Outer] 1
23 1033034 (006501 - ) Clamp, Tube, 0.63d 0.63d, 2 Hole 2
24 06945 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 8.8 2
25 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
26 1044109 (006501 - ) Motor, Hyd, Gear, Int 07.9 Bi- Dir 3000 (See Breakdowns) 2
v 27 54087 (006501 - ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 2
A 28 54086 (006501 - ) Stud, Wheel, .50- 20 X 1.50l, 0.297th 5
29 24339 (006501 - ) Nut, Wheel, .50- 20 X 60 Angle 10
30 1027079 (006501 - ) Rod, Tie, 4 Wheel 1
31 1042515 (006501 - ) Rod-End, 0.75- 16rh Fem 0.75b Zerk 2
32 35886 (006501 - ) Nut, Hex, Jam, .75- 16 2
33 1028094 (006501 - ) Rod-End, 0.75- 16lh Fem 0.75b Zerk 1
34 1028190 (006501 - ) Nut, Hex, Jam, .75- 16, Lh 1
35 58056 (006501 - ) Screw, Hex, .75-10 X 3.00, G5 4
36 32987 (006501 - ) Nut, Hex, Lock, .75- 10, NI 3
37 39350 (006501 - ) Washer, Flat, 0.75, Sae 8
38 1032456 (006501 - ) Cylinder, Hyd, 2.0b 16.8l 09.50strk 3000 1
39 762432 (006501 - ) Fitting, Hyd, E90, Fm06/0m06 2
40 1047720 (006501 - ) Tube, Hyd, Right Inside 1
41 1047929 (006501 - ) Guard, Rear, Rh [4- Wheel] 1
42 1048072 (006501 - ) Guard, Rear, Lh [4- Wheel] 1
43 1048084 (006501 - ) Spacer, 0.35b, 1.50d, 0.25I, PI 1
44 09570 (006501 - ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
45 1048061 (006501 - ) Bracket, Support, Tube 1

S30 Diesel 9013315 (4- 2022) 2- 47



STANDARD PARTS

Fig. 24 - Wheel Suspension Group, Rear Drive, S30 X4

2- 48 S30 Diesel 9013315 (2- 2008)



STANDARD PARTS

354762
Fig. 24 - Wheel Suspension Group, Rear Drive, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1026833 (006501 - ) Spring, Leaf, 21.5inch [Slipper] 2
2 1035488 (006501- ) Screw, Hex, M14 X 2.00 X 90, 8.8 2
3 41517 (006501 - ) Nut, Hex, Lock, M14 X 2.00, NI 2
4 41619 (006501- ) Washer, Flat, 0.56b 1.38d .11, Ss 4
5 1035138 (006501 - ) Plate, Retainer, Leaf Spring 2
6 1037358 (006501- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 4
7 1027317 (006501 - ) Bolt, U, .50-20 X 6.00, 4.13id 4
8 31701 (006501- ) Nut, Hex, Flexlock, .50- 20 8
9 36328 (006501- ) Washer, Flat, Belleville, .50 10

10 1027293 (006501 - ) Plate, Spring, U Bolt, Upper 2
11 1027332 (006501- ) Plate, Spring, U Bolt, Lower 2
12 1026019 (006501 - ) Frame WiIdt, Crossmember, 4 Wheel 1
13 383255 (006501- ) Screw, Hex, M12 X 1.75 X 140, 8.8 4
14 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 4
15 32486 (006501 - ) Washer, Flat, 0.50, Sae 8
16 1039286 (006501 - ) Stop WIdt, Suspension, 4 Wheel 1
17 1039327 (006501 - ) Bar, FIlt, St1 0.38, 01.50 X 03.0l, 1/.6h 1
18 369481 (006501- ) Bumper, Rbr, 2.5d X 1.00 2
19 39283 (006501- ) Screw, Hex, M10 X 1.50 X 25, 8.8 2
20 72926 (006501 - ) Screw, Soc, M16 X 2.00 X 50, 12.9 1
21 06974 (006501- ) Screw, Hex, M12 X 1.75 X 80, 8.8 1
22 39313 (006501- ) Nut, Hex, Std, M12 X 1.75 1

S30 Diesel 9013315 (7-2014) 2- 49



STANDARD PARTS

Fig. 25 - Wheel Assembly, Rear, S30 and XP

354702

Ref. Part No. Serial Number Description Qty.
v 1005229 (006501 - ) Tire Assy, Pneu, 570/500- 08 4.5bc 5bolt (Standard) 1
Av 1 53818 (006501 - ) Rim Assy, 08.0 X 3.8, 4.5bc /5bolt 1
AA 2 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 5
A 3 99997 (006501 - ) Plate, Lock Plate 1
AV 4 53819 (006501 - ) Tire, W/ Tube, W/ Flap 1
AA 5 70280 (006501 - ) Innertube, Valve [5.00r- 8, Js2, 500- 8] 1
AA 6 53819-2 (006501 - ) Flap, Tire/Tube, 570/500- 8 1
AA 7 45786 (006501 - ) Cap, Valve, Tire, Tubeless [Schrader] 1
v 8 53817 (006501 - ) Tire Assy, Solid, 18.0 X 4.3 4.5bc 5bolt (Option) 1
A 9 53816 (006501 - ) Tire, Solid, 18.0 X 7.0 X 8.0[4.33 Sc15] 1
v 10 71022 (006501 - ) Tire Assy, Solid, 18.0 X 4.3 4.5bc 5bolt (Option) 1
A 11 61488 (006501 - ) Tire, Solid, 18.0 X 7-8/4.33 [Sc10 Nm] 1

S30 Diesel 9013315 (4-2022)



STANDARD PARTS

Fig. 26 - Wheel Assembly, Rear, S30 X4

354805

Ref. Part No. Serial Number Description Qty.

1 1053523  (006501- ) Tire Assy, Foam- filled, 125/75- 08 5bolt (Standard) 1

S30 Diesel 9013315 (7-2014) 2- 51



STANDARD PARTS

Fig. 27 - Wheel and Brakes Group, Front Solid (Standard)

2- 52 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354686
Fig. 27 - Wheel and Brakes Group, Front Solid (Standard)

Ref. Part No. Serial Number Description Qty.
v 1 54577 (006501 - ) Brake Assy, Drum, Mech, 07.9d [6600]] 2
A 66211 (006501 - ) Shoe Set, Brake [1 Set=1pkg=2 Shoes] 2
AV 66213 (006501 - ) Brake Kit, Repair 1
AA 70161 (006501 - ) Shaft 1
A 70158 (006501 - ) Spring 2
v 2 1061961 (006501 - ) Tire Assy, Solid, 20.8 X 5.0, W/ Brg, Front Tire 2
A 3 51338 (006501 - ) Bearing, Cup, 2.56d 0.55w 2
4 32485 (006501 - ) Washer, Flat, 0.38, Sae 2
5 51339 (006501 - ) Bearing, Cone, 1.38b 0.71w 4
6 32598 (006501 - ) Washer, Flat, 1.02b 1.75d .12, Stl 2
7 14242 (006501 - ) Nut, Hex, Sltd, 1.00- 20 2
8 08202 (006501 - ) Pin, Cotter, .125 X 1.75 2
9 54390 (006501 - ) Cap, Hub, Dust, 2.57d 0.77I 2
10 06969 (006501 - ) Screw, Hex, M12 X 1.75 X 40, 8.8 12
11 32486 (006501 - ) Washer, Flat, 0.50, Sae 24
12 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 12
13 71373 (006501 - ) Clevis WIdt, Adj, .50pin 0.50-20, PI 1
14 374710 (006501- ) Clevis, Adj, 0.38pin, 0.50- 20thd 1
15 58078 (006501 - ) Pin, Clevis, 0.50d X 1.25I 1
16 08182 (006501 - ) Pin, Cotter, .125 X 1.00 2
17 86240 (006501 - ) Pin, Clevis, 0.38d X 1.13| 1
18 48985 (006501 - ) Nut, Hex, Jam, .50- 20 1
19 1034462 (006501 - ) Cable, Brake 1
20 1034455 (006501 - ) Cable, Brake 1
21 40352 (006501 - ) Turnbuckle, Body, .38thread, 03.9I 1
22 32522 (006501 - ) Nut, Hex, Jam, .38- 16 1
23 39562 (006501 - ) Nut, Hex, Jam, .38- 16, Lh 1
24 09088 (006501 - ) Pin, Clevis, 0.37d X 1.00l 2
25 39005 (006501 - ) Pin, Cotter, .094 X 0.75 2
26 54400 (006501 - ) Bracket, Angle, Keeper, Cable 4
27 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
28 222460 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 4
29 369781 (006501 - ) Pulley, Cable, 1.5d Nyl 5

S30 Diesel 9013315 (4- 2015) 2-53



STANDARD PARTS

Fig. 28 - Wheel and Brakes Group, Front Pneumatic (Option)

122-149 Nm
(90- 110 ft Ib)

122-149 Nm
(90- 110 ft Ib)

FRONT

2- 54 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354687
Fig. 28 - Wheel and Brakes Group, Front Pneumatic (Option)

Ref. Part No. Serial Number Description Qty.
1 1028159 (006501 - ) Spindle WIdt, Wheel, Front, Lh 1
2 1028146 (006501 - ) Spindle WIdt, Wheel, Front, Rh 1

3 06969 (006501 - ) Screw, Hex, M12 X 1.75 X 40, 8.8 12

4 32486 (006501 - ) Washer, Flat, 0.50, Sae 24

5 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 12
v 6 1026856 (006501 - ) Brake, Knot, Rh, 7.0d 1
A 9004865 (006501 - ) Shoe Assy, Brake, 177.8 X 45 2
A 9004867 (006501 - ) Lever Assy, 177.8 X 45 1
A 9004868 (006501 - ) Spring, Tens, Brake 1
A 9004870 (006501 - ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004871 (006501 - ) Adjuster Kit, Manual, W/ Pivot 1
A 9004869 (006501 - ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004873 (006501 - ) Clip, Spring 2
v 7 1026841 (006501 - ) Brake, Knot, Lh, 7.0d 1
A 9004865 (006501 - ) Shoe Assy, Brake, 177.8 X 45 2
A 9004867 (006501 - ) Lever Assy, 177.8 X 45 1
A 9004868 (006501 - ) Spring, Tens, Brake 1
A 9004870 (006501 - ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004871 (006501 - ) Adjuster Kit, Manual, W/ Pivot 1
A 9004869 (006501 - ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004873 (006501 - ) Clip, Spring 2
8 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

v 9 1036027 (006501 - ) Drum Assy, Brake 2
A 10 51338 (006501 - ) Bearing, Cup, 2.56d 0.55w 2
A 11 67665 (006501 - ) Stud, Wheel, .50-20 X 1.88l, 0.560th 5
12 51339 (006501 - ) Bearing, Cone, 1.38b 0.71w 4

13 32598 (006501 - ) Washer, Flat, 1.02b 1.75d .12, Stl 2

14 14242 (006501 - ) Nut, Hex, Sltd, 1.00- 20 2

15 08202 (006501 - ) Pin, Cotter, .125 X 1.75 2

16 54390 (006501 - ) Cap, Hub, Dust, 2.57d 0.77I 2

17 24339 (006501 - ) Nut, Wheel, .50- 20 X 60 Angle 10

18 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

19 222460 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 2

20 369781 (006501 - ) Pulley, Cable, 1.5d Nyl 2

v 21 1032515 (006501 - ) Tire Assy, Pneu, 21 X 6.0- 12 4.5bc, Ce 2
AV 22 1039523 (006501 - ) Rim Assy, 09.0 X 4.0, 4.5bc /5bolt 1
AA 23 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 10
AA 24 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 6
A 25 1039520 (006501 - ) Tire, Pneu, 21 X 6.0 X 9.0 12 Ply [Ic40] 1
A 26 1039517 (006501 - ) Innertube, 6.00 X 9.00 [ Js-2] 1
A 27 45786 (006501 - ) Cap, Valve, Tire, Tubeless [Schrader] 1
A 28 1032488 (006501 - ) Plate, Wheel, Ce 2

S30 Diesel 9013315 (7-2014) 2- 55



STANDARD PARTS

Fig. 29 - Brake Pedal and Parking Brake Group

S30 Diesel 9013315 (7-2023)



STANDARD PARTS

Fig. 29 - Brake Pedal and Parking Brake Group

354688

Ref. Part No. Serial Number Description Qty.

1 1026605 (006501-011439 ) Rod WIdt, Brake 1
1 1259285 (011440- ) Rod WIdt, Brake 1
2 26663 (006501-011439 ) Bearing, Fing, 2hole, 0.75b 1
3 363976 (006501 - ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
4 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 31249 (006501-011439 ) Bolt, Shid, .25d X 1.25, #10- 24 1
6 45181 (006501-011439 ) Nut, Hex, Lock, #10-24, NI 1
7 87816 (006501 - ) Spring, Extn, 0.750d 0.09wir 02.5I 1
8 1026610 (006501-011439 ) Pedal Widt, Brake 1
v 8 1259290 (011440- ) Pedal Widt, Brake 1
A 9 51109 (006501 - ) Pad, Pedal, Brake, 3.96l 2.36w 0.75 1
10 1042021 (006501 - ) Brake WiIdt, Parking 1
11 46563 (006501 - ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
12 59009 (006501 - ) Spring, Tors, 0.75id .06wir 02.8coll 1
13 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
14 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
15 1042024 (006501- ) Plate, Stop, Parking 1
16 33928 (006501 - ) Screw, Hex, M4 X 0.70 X 20, Ss 2
17 19065 (006501 - ) Washer, Flat, 08 2
18 33932 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
19 1252424 (011440- ) Bearing, Spherical, 20b 1
20 1024965 (011440- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
21 08708 (011440- ) Nut, Hex, Lock, M6 X 1.00, NI 1
22 1251855  (011440- ) Plate, Brg, Adapter 1
23 1017218 (011440- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
24 1256830  (011440- ) Plate, Brg, Stop 1

S30 Diesel 9013315 (7- 2023) 2- 57




STANDARD PARTS

Fig. 30 - Directional Pedal Group

2-58 S30 Diesel 9013315 (4-2017)



STANDARD PARTS

354718
Fig. 30 - Directional Pedal Group

Ref. Part No. Serial Number Description Qty.
v 1 9004575 (006501 - ) Pedal, Propel, Upper, W/Tread 1
A 2 82839 (006501 - ) Tread, Non- Skid, 02.2w 11.5I 1
v 3 9004574 (006501 - ) Pedal, Propel, Lower, W/Tread 1
A 4 82839 (006501 - ) Tread, Non- Skid, 02.2w 11.5I 1
5 08182 (006501 - ) Pin, Cotter, .125 X 1.00 1
6 86866 (006501 - ) Pin, Cotter, Hair, 0.38d .072 Wir 1
7 1033995 (006501 - ) Rod-End, M6 X 1.0rh Fem 6mmb [Nylon] 2
8 32486 (006501- ) Washer, Flat, 0.50, Sae 2
9 1038360 (006501 - ) Gasket, Rbr, Pedal, Propel 1
10 1026688 (006501 - ) Panel Widt, Access 1
11 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
12 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
13 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
14 1034910 (006501 - ) Link, Crank, Limiter 1
15 1040761 (006501 - ) Bushing, Sleeve, 0.31b 0.55d 0.38l, Oib 1
16 1035620 (006501 - ) Cable, Push / Pull, 070.41 M6x1.0/M6x1.0 1
17 1035826 (006501 - ) Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI 2
18 08178 (006501 - ) Pin, Cotter, .062 X 0.75 2
19 14605 (006501 - ) Pin, Clevis, 0.25d X 0.75I 2
20 32492 (006501 - ) Washer, Flat, 0.38, Std 1
21 15331 (006501 - ) Washer, Flat, 0.62, Sae 1
22 09010 (006501 - ) Screw, Hex, M8 X 1.25 X 25, Ss 1
23 41359 (006501 - ) Nut, Hex, Std, M6 X 1.00, 8 3
24 09007 (006501 - ) Screw, Hex, M6 X 1.00 X 25, Ss 1
25 01684 (006501 - ) Washer, Flat, 0.27b 0.69d .05, Ss 4
26 08712 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
27 1040162 (006501 - ) Pin, Clevis, 0.37d X 4.33| 1
28 51538 (006501 - ) Pin, Clevis, 0.50d X 5.00I 1

S30 Diesel 9013315 (7-2014) 2- 59



STANDARD PARTS
Fig. 31 - Hydraulic Pump Linkage Group, S30 and XP

2- 60 S30 Diesel 9013315 (7-2023)



STANDARD PARTS

354713
Fig. 31 - Hydraulic Pump Linkage Group, S30 and XP

Ref. Part No. Serial Number Description Qty.
1 1031921 (006501- ) Arm WiIdt, Neutral 1
2 1027651 (006501- ) Bearing, Ball, 8mmb X 22mmd X 7mmw 1
3 1028246 (006501 - ) Bearing, Fing, 0.75b 1.00d 0.75I, Bnz 2
4 16213 (006501 - ) Bolt, Shid, .31d X 1.00, .25- 20 2
5 1072476 (006501 - ) Bracket WIdt, Linkage, Propel [Mits] 1
6 1035619 (006501 - ) Cable, Push / Pull, 062.51 M6x1.0/M6x1.0 1
7 1031939 (006501 - ) Hub Widt 1
8 59649 (006501 - ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
9 1034244 (006501 - ) Lever, Pump 1

10 75934 (006501 - ) Nut, Hex, Lock, .25- 20, NI 2
11 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
12 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
13 39284 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 8.8 3
14 13248 (006501- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 3
15 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 3
16 1033995 (006501 - ) Rod-End, M6 X 1.0rh Fem 6mmb [Nylon] 1
17 06945 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 8.8 1
18 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
19 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 1
20 1033237 (006501 - ) Screw, Soc, .31-24 X 1.00, Al 1
21 73411 (006501- ) Shock Absorber, 2.3 Strk 1
22 1027531 (006501 - ) Spacer, 0.33b 0.50d 0.15l, PI 1
23 222236 (006501- ) Spring, Extn, 1.000d 0.12wir 05.0l 1
24 1027533 (006501- ) Pin, Pivot, 0.75d 02.11, Int 0.33b 1
25 21198 (006501 - ) Screw, Hex, .38-16 X 1.25, G5 2
26 32491 (006501 - ) Washer, Flat, 0.31, Std 2
27 64489 (006501 - ) Washer, Flat, 0.81b 1.24d .03, Stl, PI 1
28 84170 (006501 - ) Bracket, Retainer, Safety 1
29 39349 (006501 - ) Washer, Flat, 0.31, Sae 1
30 41186 (006501 - ) Washer, Flat, Belleville, .31 1
31 41359 (006501 - ) Nut, Hex, Std, M6 X 1.00, 8 1
32 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1

S30 Diesel 9013315 (7-2014) 2- 61



STANDARD PARTS
Fig. 32 - Hydraulic Pump Linkage Group, S30 X4

s

2- 62 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354774
Fig. 32 - Hydraulic Pump Linkage Group, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1036157 (006501 - ) Plate Widt, Pump 1
2 06944 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
3 32483 (006501 - ) Washer, Flat, 0.25, Sae 4
4 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
5 1037139 (006501 - ) Spring Assy, Centering,10lb, 75mm Travel 1
6 1040198 (006501 - ) Bracket WIdt, Mtg, Propel 1
7 16213 (006501 - ) Bolt, Shid, .31d X 1.00, .25- 20 1
8 84170 (006501 - ) Bracket, Retainer, Safety 1
9 1039752 (006501 - ) Cable, Push / Pull, 057.11 M6x1.0/M6x1.0 1

10 75934 (006501 - ) Nut, Hex, Lock, .25- 20, NI 1
11 1033995 (006501 - ) Rod-End, M6 X 1.0rh Fem 6mmb [Nylon] 2
12 09771 (006501 - ) Screw, Hex, M6 X 1.00 X 70, Ss 1
13 73411 (006501 - ) Shock Absorber, 2.3 Strk 1
14 32483 (006501- ) Washer, Flat, 0.25, Sae 9
15 41359 (006501 - ) Nut, Hex, Std, M6 X 1.00, 8 2
16 08712 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
17 19580 (006501 - ) Screw, Soc, .38-16 X 2.00, Al 2

S30 Diesel 9013315 (7-2014) 2- 63



STANDARD PARTS

Fig. 33 - Hopper Group, Plastic

\4645
%@\

2- 64 S30 Diesel 9013315 (4-2015)




STANDARD PARTS

356539
Fig. 33 - Hopper Group, Plastic

Ref. Part No. Serial Number Description Qty.

1 1210993 (006501- ) Hopper, Plstc, Trimmed [S30] 1

2 1214092 (006501- ) Plate Widt, Sppt, Hppr Bottom 1

3 1017218 (006501- ) Washer, Flat, 0.32b 1.00d .12, Ss 6

v 9013115 (006501- ) Skirt Kit, Hppr, Maint [S30] 1
A 4 1035684 (006501 - ) Bolt, Carriage, M8 X 1.25 X 30 10
A 5 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10

A 6 1212460 (006501 - ) Bracket, Sppt, Hppr Seal 1

A 7 1212516  (006501- ) Skirt, Lip 1

A 8 1212509 (006501- ) Skirt, Lip, Hppr 1

A 9 1026798 (006501 - ) Strap, Main, Lip 1
A 10 32491 (006501- ) Washer, Flat, 0.31, Std 10

A 11 1038037 (006501- ) Skirt, Hppr 1
A 12 41178 (006501 - ) Washer, Flat, 0.25, Fendr 6
A 13 11635 (006501- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6

A 14 1212510 (006501 - ) Skirt, Neo, .12, 15.9w, 20.8I, 03/SI 1

15 82733 (006501- ) Gasket, Sensor, Thermal 1

16 360943 (006501- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 2

17 1044768 (006501- ) Bracket, Seal, Lh 1

18 1044764 (006501- ) Bracket, Seal, Rh 1

19 1049158 (006501- ) Insulation, Acstc, 1.0, 2.0 X 03.8 Adh 2

20 367679 (006501- ) Switch, Thermal, 160deg, Spdt 1

21 1213278  (006501- )  Door Widt, Hppr 1

22 1213263 (006501- ) Bracket WIdt, Door, Front 1

23 1040467 (006501- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

24 1213565 (006501 - ) Sleeve, Flange 2

25 1213673 (006501- ) Bar, Flat, Ss 0.12 1.5 X 18.5l, 4/0.5h 1

26 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 6

v 9013366 (006501 - ) Latch Kit, Door, Access, Ci [S30] 1

A 27 04706 (006784- ) Knob, Tee, 0.38- 16, 2.5 X 1.0 1.11,Plstc 1

A 28 1035660 (006501 - ) Gasket, Ure, .50, 07.47w, 15.471, Adh 1

A 29 21195 (006784- ) Screw, Hex, .38-16 X 0.75, G5 1

A 30 32492 (006784- ) Washer, Flat, 0.38, Std 1
A 31 1213971 (006501 - ) Block, Nylon 2
A 32 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
A 33 1213604 (006501 - ) Latch, Door 2
A 34 1020341 (006501- ) Screw, Hex, M8 X 1.25 X 20, 9.8, Sems 4
35 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6

36 30013 (006501- ) Washer, Flat, 0.31, Fendr 2

37 1074155 (006501- ) Wire, 10ga, 35.0l, Grn, M8 Ring/M6 Ring 1

38 09145 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 1

39 32483 (006501- ) Washer, Flat, 0.25, Sae 1

40 41140 (006501 - )  Washer, Lock, Int- Ext, 0.25 1

41 07790 (006501- ) Nut, Hex, Fing, M6 X 1.00 1

42 1210807 (006501- ) Wire, Tie [W/.25” Fir Tree Clip] 3

43 1035684 (006501 - ) Bolt, Carriage, M8 X 1.25 X 30 6

44 1047543 (006501- 006783 ) Knob, Rnd, 2.38d 0.881 M6 X 1.0, Plstc 1

45 08708 (006501-006783 ) Nut, Hex, Lock, M6 X 1.00, NI 1

46 01684 (006501- 006783 ) Washer, Flat, 0.27b 0.69d .05, Ss 1

S30 Diesel 9013315 (4- 2015) 2- 65



STANDARD PARTS

Fig. 34 - Hopper Group, Steel

S30 Diesel 9013315 (4-2015)

66




STANDARD PARTS

356540
Fig. 34 - Hopper Group, Steel

Ref. Part No. Serial Number Description Qty.
1 1211585 (006501 - ) Hopper Widt, Stl [S30] 1
2 1212460 (006501 - ) Bracket, Sppt, Hppr Seal 1
3 1212516 (006501 - ) Skirt, Lip 1
4 1040590 (006501 - ) Skirt, Lip, Hppr, Stl 1
5 1026798 (006501 - ) Strap, Main, Lip 1
6 1044764 (006501 - ) Bracket, Seal, Rh 1
7 1044768 (006501 - ) Bracket, Seal, Lh 1
8 1035684 (006501 - ) Bolt, Carriage, M8 X 1.25 X 30 10
9 32491 (006501 - ) Washer, Flat, 0.31, Std 10
10 08713 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
11 1049158 (006501 - ) Insulation, Acstc, 1.0, 2.0 X 03.8 Adh 2
12 1040276 (006501 - )  Skirt, Deflector 1
13 1040400 (006501 - ) Retainer, Skirt, .12, 1.0w X 18.0l, Gray 1
14 1040408 (006501 - ) Retainer, Skirt, .12, 1.0w X 09.8l, Gray 1
15 72968 (006501 - ) Rivet, Plstc, .250d X 0.90 5
16 1213278 (006501 - ) Door Widt, Hppr 1
17 367679 (006501 - ) Switch, Thermal, 160deg, Spdt 1
18 1213263 (006501 - ) Bracket WIdt, Door, Front 1
19 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 2
20 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3
21 1213565 (006501 - ) Sleeve, Flange 2
v 9013366 (006501 - ) Latch Kit, Door, Access, Ci [S30] 1
A 22 04706 (006784- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.1l,Plstc 1
A 23 1035660 (006501 - ) Gasket, Ure, .50, 07.47w, 15.471, Adh 1
A 24 21195 (006784- ) Screw, Hex, .38-16 X 0.75, G5 1
A 25 32492 (006784- ) Washer, Flat, 0.38, Std 1
A 26 1213971 (006501 - ) Block, Nylon 2
A 27 1213604 (006501- ) Latch, Door 2
A 28 09062 (006501 - ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
A 29 1020341 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 9.8, Sems 4
30 82733 (006501 - ) Gasket, Sensor, Thermal 1
31 24265 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
32 69972 (006501 - ) Screw, Hex, M12 X 1.75 X 40, 10.9 2
33 36328 (006501 - ) Washer, Flat, Belleville, .50 2
34 32493 (006501 - ) Washer, Flat, 0.50, Std 2
35 1047543 (006501- 006783 ) Knob, Rnd, 2.38d 0.881 M6 X 1.0, Plstc 1
36 08708 (006501-006783 ) Nut, Hex, Lock, M6 X 1.00, NI 1
37 01684 (006501-006783 ) Washer, Flat, 0.27b 0.69d .05, Ss 1

S30 Diesel 9013315 (4- 2015) 2- 67



STANDARD PARTS

2- 68 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

356541
Fig. 35 - Hopper Cylinder and Dump Door Group, Plastic

Ref. Part No. Serial Number Description Qty.

1 1211089 (006501 - ) Bracket Widt, Mtg, Door, Hppr 1

2 10959 (006501- ) Screw, Hex, M10 X 1.50 X 20, NI, Ss 13

3 01686 (006501- ) Washer, Flat, 0.44b 1.00d .08, Ss 13

v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1

A 4 1212570 (006501 - ) Seal, Wiper, Door 1
A 5 1212756 (006501- ) Retainer, Seal 2
A 6 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 7 32490 (006501- ) Washer, Flat, 0.25, Std 34
A 8 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 9 1044950 (006501 - ) Strap, Door, Dump, Side 2

A 10 1030218 (006501- ) Cord, Sponge 1

A 11 1212440 (006501- ) Seal, Door, Dump 1

A 12 1044419 (006501 - ) Plate, Retainer, Door, Dump 1
A 13 06946 (006501- ) Screw, Hex, M6 X 1.00 X 35, 8.8 12
14 09062 (006501 - ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 2

15 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1

16 1038176 (006501- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 1

17 762427 (006501 - ) Fitting, Hyd, E90, Fm04/0Om04 2

18 630448 (006501- ) Pin, Clevis, 0.50d X 2.25I 1

19 08236 (006501 - ) Pin, Cotter, .156 X 1.25 2

20 1211061 (006501- ) Door Widt, Hppr 1

21 1211096 (006501- ) Bracket WIdt, Door 2

22 1040759 (006501- ) Bearing, Journal-1.251.D. X .75 Lg 2

23 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

24 1213549 (006501 - ) Pin, Clevis (Shoulder) 1

25 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1

26 32491 (006501- ) Washer, Flat, 0.31, Std 1

27 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1

28 1212373 (006501 - ) Washer, Retainer, Door, Dump 2

29 69972 (006501 - ) Screw, Hex, M12 X 1.75 X 40, 10.9 2

30 36328 (006501- ) Washer, Flat, Belleville, .50 2

31 32493 (006501- ) Washer, Flat, 0.50, Std 2

32 08711 (006501- ) Nut, Hex, Lock, M12 X 1.75, NI 2

33 1210807 (006501- ) Wire, Tie [W/.25” Fir Tree Clip] 2

34 67767 (006501- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 2

S30 Diesel 9013315 (7-2014) 2- 69



STANDARD PARTS

Fig. 36 - Hopper Cylinder and Dump Door Group, Steel
2 Do 14

2-70 S30 Diesel 9013315 (4-2015)



STANDARD PARTS

356542
Fig. 36 - Hopper Cylinder and Dump Door Group, Steel

Ref. Part No. Serial Number Description Qty.

v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1

A 1 1212570 (006501 - ) Seal, Wiper, Door 1
A 2 1212756 (006501- ) Retainer, Seal 2
A 3 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 4 32490 (006501 - ) Washer, Flat, 0.25, Std 34
A 5 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 6 1044950 (006501- ) Strap, Door, Dump, Side 2

A 7 1030218 (006501 - ) Cord, Sponge 1

A 8 1212440 (006501- ) Seal, Door, Dump 1

A 9 1044419 (006501 - ) Plate, Retainer, Door, Dump 1
A 10 06946 (006501- ) Screw, Hex, M6 X 1.00 X 35, 8.8 12
11 09062 (006501- ) Screw, FIt, Soc, M6 X 1.00 X 16, 10.9 2

12 70157 (006501 - ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1

13 1038176 (006501- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 1

14 762427 (006501 - ) Fitting, Hyd, E90, Fm04/Om04 2

15 630448 (006501- ) Pin, Clevis, 0.50d X 2.25I 1

16 08236 (006501- ) Pin, Cotter, .156 X 1.25 2

17 1211061 (006501 - ) Door Widt, Hppr 1

18 1211096 (006501- ) Bracket Widt, Door 2

19 1040759 (006501- ) Bearing, Journal-1.251.D. X .75 Lg 2

20 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

21 1213549 (006501- ) Pin, Clevis (Shoulder) 1

22 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1

23 32491 (006501- ) Washer, Flat, 0.31, Std 1

24 08713 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1

25 1212373 (006501 - ) Washer, Retainer, Door, Dump 2

S30 Diesel 9013315 (7-2014) 2-71



STANDARD PARTS

Fig. 37 - Hopper Cover Group

S30 Diesel 9013315 (8-2019)

72



STANDARD PARTS

356544
Fig. 37 - Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
1 1211012 (006501- ) Angle, Mtg, Cover, Hppr 2
2 09740 (006501- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
3 01685 (006501 - ) Washer, Flat, 0.38b 0.88d .08, Ss 4
4 1211024 (006501 - ) Hinge WIdt, Mtg, Cover, Hppr [S30] 2
5 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
6 15675 (006501 - ) Screw, Hex, M8 X 1.25 X 16, Ss 4
7 32491 (006501- ) Washer, Flat, 0.31, Std 4
8 1242881 (006948- ) Plate, Ring, Headlight, Rh 1
9 1242555 (006948- ) Plate, Ring, Headlight, Lh 1

10 360943 (006501 - ) Screw, Pan, 12-16 X 0.75, F/ Plstc 17
v 11 9018569 (006501- 006947 ) Headlight Kit, Led, Repimt [S30] 1
A 1060413 (006501-006947 ) Lamp, 12vdc, 37.5watt, Halogen 1

12 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 10

13 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 12

14 1066063 (006501 - ) Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl 4

15 1057934 (006501- ) Plate, Ring, Light 1

16 19066 (006501 - ) Washer, Flat, 10 17

17 1029238 (006501 - ) Lens Assy, W/ Reflector 2

18 82829 (006501 - ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 4

19 49800 (006501 - ) Latch 2

20 49697 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4

21 1039971 (006501- ) Bracket, Latch, Rh 1

22 1039999 (006501- ) Bracket, Latch, Lh 1

23 19065 (006501 - ) Washer, Flat, 08 8

24 41139 (006501 - ) Washer, Lock, Int-ext, 10 4

25 1212389 (006501- ) Rod WIdt, Prop, Cover, Hppr 1

26 28296 (006501- ) Pin, Clevis, 0.25d X 0.50I 1

27 44906 (006501- ) Pin, Cotter, Hair, 0.38d .093 Wir 1

28 43454 (006501- ) Washer, Flat, 0.34b 0.69d .06, Nyl 1

29 32483 (006501 - ) Washer, Flat, 0.25, Sae 1

30 1061002 (006501 - ) Clip, Grip, Rod, 0.49- 0.63, Blk Plstc. 1

31 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2

32 1056815 (006501- ) Cover, Hppr, Rm- Cptl, Trimmed 1

33 1215646 (006501- ) Plate, Ring, Light 1

34 1242544  (006948- ) Headlight, Led, Rnd [S20/S30 Ic] 2

S30 Diesel 9013315 (8-2019) 2-73



STANDARD PARTS

Fig. 38 - Hopper Lift Arms and Bumper Group

2-74 S30 Diesel 9013315 (5-2018)



STANDARD PARTS

Fig. 38 - Hopper Lift Arms and Bumper Group

356543

Ref. Part No. Serial Number Description Qty.
1 1210785 (006501 - ) Arm WiIdt, Hppr, Rear Dump 1
2 42120-1 (006501- ) Bearing, Self Align, 1.25b 2.00d 2
3 59542 (006501- ) Ring, Retaining, Int, 2.00d 4
4 35529 (006501- ) Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl 1
5 1212820 (006501 - ) Pin, Lift, Hppr 2
6 39279 (006501- ) Screw, Hex, M8 X 1.25 X 70, 8.8 2
7 07259 (006501- ) Fitting, Grease, Str Pm04 .47I 2
8 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 9 1038915 (006501-006823 ) Cylinder, Hyd, 2.5b 28.61 18.62strk 3000 1
A 373702 (006501- 006823 ) Seal Kit 1
10 32598 (006501- 006823 ) Washer, Flat, 1.02b 1.75d .12, Stl 4
11 762425 (006501- ) Fitting, Hyd, E90, Fm04/0Om06 2
12 1067059 (006501- ) Fitting, Hyd, Rst, Fm04/0f04, .047 1
13 1212410 (006501- ) Bumper WIdt, Front 1
14 1210948 (006501 - ) Plate Widt, Mtg, Bumper 2
15 1210931 (006501- ) Bracket Widt, Mtg, Hppr, Rh 1
16 1210940 (006501- ) Bracket WIdt, Mtg, Hppr, Lh 1
17 39285 (006501- ) Screw, Hex, M10 X 1.50 X 40, 8.8 6
18 01686 (006501- ) Washer, Flat, 0.44b 1.00d .08, Ss 16
19 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 10
20 1210954 (006501- ) Bracket Widt, Mtg, Bumper 2
21 9004527 (006501- ) Arm, Safety, Hppr, W/ Label, Replmt 1
22 1210813 (006501 - ) Clip, Spring, Prop Arm 2
23 63926 (006501- ) Ring, Retaining, Ext, 1.50d, Hd 1
24 222158 (006501- ) Screw, Hex, M6 X 1.00 X 10, Fmg 4
25 67366 (006501- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 1
26 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 39284 (006501- ) Screw, Hex, M10 X 1.50 X 35, 8.8 16
28 32492 (006501- ) Washer, Flat, 0.38, Std 12
29 06944 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
30 1212087 (006501- ) Bracket, Mtg, Switch 1
31 367404 (006501- ) Switch, Snap, 15a No, RIr 1
32 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
33 09252 (006501- ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
34 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 4
35 07789 (006501- ) Nut, Hex, FIng, M5 X 0.80 2
36 21168 (006501- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 26
v 37 1048538 (006824- ) Cylinder, Hyd, 2.5b 28.61 18.62strk 3000 1
A 9011419 (006824- ) Seal Kit, Cyl, Hyd 1

S30 Diesel 9013315 (3- 2023)




STANDARD PARTS

Fig. 39 - Hopper Counter Weight Group, Steel

S30 Diesel 9013315 (7-2014)

76




STANDARD PARTS

354696
Fig. 39 - Hopper Counter Weight Group, Steel

Ref. Part No. Serial Number Description Qty.
1 1031503 (006501- ) Weight, Counter, Casting, 72.8lb 1
2 16930 (006501- ) Screw, Hex, M10 X 1.50 X 50, 8.8 3
3 32493 (006501- ) Washer, Flat, 0.50, Std 6
4 08714 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 3
5 1034978 (006501- ) Weight, Counter, Casting, 52.8lb 2
6 03193 (006501- ) Screw, Hex, M10 X 1.50 X 90, 8.8 2

S30 Diesel 9013315 (7-2014) 2-77



STANDARD PARTS

Fig. 40 - Hopper Pre-Filter Group

S30 Diesel 9013315 (5-2018)

78



STANDARD PARTS

Fig. 40 - Hopper Pre-Filter Group

356545

Ref. Part No. Serial Number Description Qty.
1 1211263 (006501 - ) Panel Widt, Perma Filter 1
v 9013364 (006501 - ) Strap Kit, Knob, Fltr Box [S30] 1
A 2 1048335 (006501 - ) Knob, Star, 2.75d 4ear 1.11 M8x1.25 2
A 3 1048353 (006501- ) Strap, Rbr 2
A 4 15675 (006501 - ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 5 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 6 1049860 (006501- ) Stud, M8 X 1.25 [55.0] 2
7 1210746 (006501 - ) Box, Lower, Cyclone, Trimmed 1
8 1213221 (006501- ) Bracket, Mtg, Cyclonics 2
9 384418 (006501 - ) Latch, Door [Southco 91-562- 07] 7
10 06925 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 6, 4.8 16
11 24265 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
12 1210796 (006501 - ) Gasket, Tray, Cyclonic 1
13 360943 (006501 - ) Screw, Pan, Phl, 10- 14 X 0.75, F/ Plstc 7
14 1049982 (006501 - ) Seal, Foam 1
15 1213817 (006501 - ) Plate, Grounding, Cyclone 1
16 1213825 (006501 - ) Bracket Widt 1
17 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3
18 1211007 (006501 - ) Box, Pre-Filter, Upper 1
19 1212149 (006501 - ) Door Widt, Cleanout 1
20 1212512 (006501- ) Seal, Cleanout Door 1
21 09200 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (006501 - ) Washer, Flat, 10, Ss 1
23 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 4
24 1211566 (006501 - ) Seal Assy, Door, Cyclonics 1
25 1211554 (006501- ) Retainer, Seal, Door 2
26 1210996 (006501 - ) Cover, Filter, Trimmed 1
27 1213191 (006501 - ) Gasket, Cover 1
28 1213382 (006501 - ) Plate, Sensor, Pressure 1
29 1074155 (006501 - ) Wire, 10ga, 35.0l, Grn, M8 Ring/M6 Ring 1
30 67767 (006501 - ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
31 384419 (006501 - ) Bracket, Latch, Keeper [Southco] 6
32 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
33 9009247 (006501 - ) Switch Kit, Press, Repimt[S30] 1
34 06927 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
35 40607 (006501 - ) Fitting, Brs, Str, Bm03/Pm02 2
36 1031576 (006501 - ) Hose, Afmkt, Vacuum, 0.16id, 08ft 1
37 1074156 (006501 - ) Wire, 10ga, 15.0l, Grn, M8 Ring/M8 Ring 1
38 41140 (006501 - ) Washer, Lock, Int- Ext, 0.25 3
39 46236 (006501 - ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
40 1211682 (006501 - ) Seal, Hopper, Box, Lower 1
41 15675 (006501 - ) Screw, Hex, M8 X 1.25 X 16, Ss 14
42 01685 (006501 - ) Washer, Flat, 0.38b 0.88d .08, Ss 14
43 1233504 (008826- ) Door Widt, Cleanout [S30] 1
44 1236153 (008826- ) Seal, Cleanout Door 1
45 384418 (008826- ) Latch, Door [Southco 91-562- 07] 1
46 1037355 (008826- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
47 32491 (008826- ) Washer, Flat, 0.31, Std 2
48 24265 (008826- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2

S30 Diesel 9013315 (5-2018)




STANDARD PARTS

Fig. 41 - Hopper Vacuum Fan Group

2- 80 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

356546
Fig. 41 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1211570 (006501 - ) Housing, Fan, Rm- Cphg 1
2 1212709 (006501- ) Gasket, Vaccuum 1
3 1031122 (006501 - ) Duct, Outlet, Vacuum 1
4 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
5 1017218 (006501 - ) Washer, Flat, 0.32b 1.00d .12, Ss 4
6 1215033 (006501 - ) Bracket WIdt, Mtg, Fan 1
7 1212592 (006501- ) Bracket WIdt, Mtg, Fan 1
8 32491 (006501 - ) Washer, Flat, 0.31, Std 12
9 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 8

10 1211691 (006501 - ) Plate, Fan, [Phoenix] 1
11 1046426 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 08t 1
12 1039127 (006501 - ) Impeller Assy, Vacfan [Coyote] 1
13 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 5
14 00960 (006501- ) Key, Sq, 0.12 X 0.12, 0.50 1
15 1039846 (006501 - ) Motor, Hyd, Gear, Ext 0.28 Rh 3000 1
16 1210807 (006501 - ) Wire, Tie [W/.25” Fir Tree Clip] 2
17 30013 (006501 - ) Washer, Flat, 0.31, Fendr 1
18 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
19 762445 (006501 - ) Fitting, Hyd, Str, Fm08/0OmO08 2
20 762425 (006501 - ) Fitting, Hyd, E90, Fm04/0Om06 1

S30 Diesel 9013315 (10-2016) 2- 81



STANDARD PARTS

Fig. 42 - Hopper Filter Shaker Group

S30 Diesel 9013315 (1-2021)

82



STANDARD PARTS

356547
Fig. 42 - Hopper Filter Shaker Group

Ref. Part No. Serial Number Description Qty.
1 1211378 (006501 - ) Seal Assy, Door, Shakr 1
2 1211409 (006501 - ) Retainer, Seal, Door 1
3 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
4 1044352 (006501 - ) Bracket WiIdt, Flir 1
5 1044351 (006501 - ) Spacer, Flir 1
6 1211379 (006501 - ) Bracket WIdt, Shakr, Filter 1
7 41140 (006501 - )  Washer, Lock, Int- Ext, 0.25 1
8 1211382 (006501 - ) Angle Widt, Mtg, Shakr 2
9 06961 (006501- ) Screw, Hex, M10 X 1.5 4

10 32492 (006501 - ) Washer, Flat, 0.38, Std 4
11 1211353 (006501 - ) Tray WIdt, Debris, Filter 1
12 1211685 (006501 - ) Seal, Tray, Debris, Shaker 1
13 15675 (006501- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
14 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
15 1051199 (006501 - ) Strainrelief 1
16 1047717 (006501 - ) Harness, Shakr, Motor [S20] 1
17 1075327 (006501 - ) Motor, Ele, 12vdc 2108rpm 0.09hp 07.0a 1
18 1053291 (006501- ) Weight, Eccentric, Pntd 1
19 1053321 (006501- ) Weight, Eccentric, Pntd 1
20 39322 (006501 - ) Screw, Set, Soc, 10-24 X 0.38, Al 4
21 1045900 (006501- ) Filter, Cyl, 11.09d, 13.31l, 6.724 Id 1
22 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
23 86618 (006501- ) Nut, Hex, Lock, #10- 32, NI 2
24 50850 (006501- ) Molding, Trim, Pvc, .08-.11 03.2 1
25 74455 (006501 - ) Screw, Hex, M6 X 1.00 X 12, Fmg 1
26 30406 (006501- ) Clip, Keeper 2

S30 Diesel 9013315 (10-2016) 2- 83



STANDARD PARTS

Fig. 43 - Side Brush Cable Mount Lift Group, S30

2- 84 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

356536
Fig. 43 - Side Brush Cable Mount Lift Group, S30

Ref. Part No. Serial Number Description Qty.
1 367403 (006501 - ) Switch, Snap, 15a Nc, RIr 1
2 19066 (006501 - ) Washer, Flat, 10 2
3 1045487 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
4 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 2
5 1038329 (006501 - ) Bracket WIdt, Brush, Side 1
6 41342 (006501 - ) Screw, Hex, M8 X 1.25 X 40, 8.8 2
7 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 3
8 39349 (006501 - ) Washer, Flat, 0.31, Sae 4
9 360460 (006501 - ) Sleeve, P/M, 0.33b 0.63d 0.4l, Ss / Oil 2

10 1038372 (006501 - ) Lever WIdt, Brush, Side 1
11 64173 (006501 - ) Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 3
12 64425 (006501 - ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
13 32485 (006501 - ) Washer, Flat, 0.38, Sae 2
14 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 1
15 39278 (006501 - ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
16 1037265 (006501 - ) Arm WiIdt, Lever 1
17 51813 (006501 - ) Pin, Clevis, 0.37d X 2.12I 1
18 08182 (006501 - ) Pin, Cotter, .125 X 1.00 1
19 1037476 (006501 - ) Spring, Tors, 1.09id .11wir 03.0coil 1
20 54995 (006501 - ) Knob, 1.12d 3.861 M10 X 1.5, Plstc Tpr] 1
21 1038101 (006501 - ) Bracket Widt 1
22 1031665 (006501 - ) Screw, Pan, M8 X 1.25 X 25, Blk 3
23 1038060 (006501 - ) Plate, Adj, Brush 1
24 223609 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.5I [430ss] 1
25 32486 (006501 - ) Washer, Flat, 0.50, Sae 3
26 86953 (006501 - ) Ring, Retaining, Ext, 0.50d, Ss 1
27 1039228 (006501 - ) Pivot, Adj, Brush 1
28 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 1
29 1039553 (006501 - ) Knob Assy,Star,1.97d 4ear M10x1.5 10.75I 1
30 763042 (006501 - ) Wasbher, Flat, Belleville, M10 1
31 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
32 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 2
33 1060763 (006501 - ) Plate, Lift, Brush 1
34 1038896 (006501 - ) Plate, Lift, Brush 1

S30 Diesel 9013315 (3- 2023) 2- 85



STANDARD PARTS
Fig. 44 - Side Brush Cable Pulley Lift Group, S30

A 14
/@, 13

G 17

AR

15 /N °
W

'y
’ N

\\\

~
T AR
::\'
Q\\ \z Y

2- 86 S30 Diesel 9013315 (3- 2023)




STANDARD PARTS

357178
Fig. 44 - Side Brush Cable Pulley Lift Group, S30

Ref. Part No. Serial Number Description Qty.
1 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
2 39349 (006501 - ) Washer, Flat, 0.31, Sae 3
3 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
4 360801 (006501 - ) Sleeve, 0.31b 0.50d 0.3I, Ss 1
5 12267 (006501 - ) Clevis, Adj, 0.38pin, M10x1.5 1
6 29558 (006501 - ) Pin, Clevis, 0.37d X 1.50l 1
7 59899 (006501 - ) Bracket, U, .12, 1.2w 2.3 1.0l, 2/0.6h 1
8 08179 (006501 - ) Pin, Cotter, .094 X 1.00 1
9 369781 (006501 - ) Pulley, Cable, 1.5d Nyl 2

10 54400 (006501 - ) Bracket, Angle, Keeper, Cable 2
11 59658 (006501 - ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
12 222460 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 1
13 1034760 (006501 - ) Pulley, Cable, 3.1d 2.30b, .19d Cable 1
14 1034763 (006501 - ) Retainer, Pulley 1
15 397826 (006501 - ) Screw, Btn, M8 X 1.25 X 40, Ss 2
16 01685 (006501 - ) Washer, Flat, 0.38b 0.88d .08, Ss 6
17 08713 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
18 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
19 32716 (006501 - ) Nut, Hex, Jam, M10 X 1.5, Ss 1
20 39311 (006501 - ) Nut, Hex, Std, M8 X 1.25 1
21 1210805 (006501 - ) Bracket WIdt, Arm 1
22 15675 (006501 - ) Screw, Hex, M8 X 1.25 X 16, Ss 1
23 1036702 (006501 - ) Cable, Glv .13d 063.4l .50eye / M10 1

S30 Diesel 9013315 (3- 2023) 2- 87



STANDARD PARTS

Fig. 45 - Side Brush Motor and Pivot Group, S30

2- 88 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

356537
Fig. 45 - Side Brush Motor and Pivot Group, S30

Ref. Part No. Serial Number Description Qty.
1 1029704 (006501 - ) Pivot WIdt, Brush, Side 1
2 45261 (006501- ) Spring, Cmpr, 0.970d .11wir 02.5I 1
3 06965 (006501- ) Screw, Hex, M10 X 1.50 X 80, 8.8 1
4 32485 (006501- ) Washer, Flat, 0.38, Sae 2
5 222196 (006501 - ) Pin, Clevis, 0.50d X 4.25I 1
6 32486 (006501 - ) Washer, Flat, 0.50, Sae 1
7 08175 (006501- ) Pin, Cotter, .125 X 1.25 1
8 1029709 (006501- ) Arm, Brush, Side 1
9 80395 (006501- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1

10 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
11 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 1
12 1029682 (006501 - ) Arm WIdt, Brush, Side 1
13 08182 (006501- ) Pin, Cotter, .125 X 1.00 3
14 1029674 (006501 - ) Bracket, Mtg, Motor, Side Brush 1
15 1057338 (006501 - ) Motor, Hyd, Gear, Int 17.9 Bi- Dir 2500 1
16 762439 (006501 - ) Fitting, Hyd, Str, Fm06/0m10 2
17 46559 (006501- ) Screw, Hex, .38- 16 X 1.25, NI 4
18 32492 (006501- ) Washer, Flat, 0.38, Std 4
19 39394 (006501- ) Screw, Hex, .31-09 X 1.25, Wood 4
20 1054256 (006501- ) Guard, Brush 1
21 47501 (006501 - ) Hub, Adapter, Brush, 1.00b 1
22 84581 (006501 - ) Pin Assy, Side Brush W/ Clip 1
23 51538 (006501- ) Pin, Clevis, 0.50d X 5.00I 1
24 51225 (006501 - ) Pin, Clevis, 0.50d X 5.50I 2
25 53468 (006501 - ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 4
26 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
27 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 3
28 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 2
29 44961 (006501 - ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 3
30 762179 (006501- ) Guard, Hose, Rbr, 5.0 1
31 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
32 1213656 (006501- ) Bracket, Widt,Mtg,Hyd 1

S30 Diesel 9013315 (7-2014) 2- 89



STANDARD PARTS

Fig. 46 - Side Brush Motor Group, S30 XP and X4

2-90 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

356538
Fig. 46 - Side Brush Motor Group, S30 XP and X4

Ref. Part No. Serial Number Description Qty.
1 1029674 (006501 - ) Bracket, Mtg, Motor, Side Brush 1
2 1057338 (006501 - ) Motor, Hyd, Gear, Int 17.9 Bi- Dir 2500 1
3 762439 (006501 - ) Fitting, Hyd, Str, Fm06/0Om10 2
4 46559 (006501 - ) Screw, Hex, .38-16 X 1.25, NI 4
5 32492 (006501 - ) Wasbher, Flat, 0.38, Std 4
6 762179 (006501 - ) Guard, Hose, Rbr, 5.01 1
7 1054256 (006501 - ) Guard, Brush 1
8 84581 (006501 - ) Pin Assy, Side Brush W/ Clip 1
9 47501 (006501 - ) Hub, Adapter, Brush, 1.00b 1

10 39394 (006501 - ) Screw, Hex, .31- 09 X 1.25, Wood 4
11 53468 (006501 - ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 4
12 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
13 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 3
14 70157 (006501 - ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 2
15 44961 (006501 - ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 3
16 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
17 1213656 (006501 - ) Bracket, Widt,Mtg,Hyd 1

S30 Diesel 9013315 (7-2014) 2- 91



STANDARD PARTS

Fig. 47 - Side Brush Lift and Pivot Group, S30 XP and X4

2-92 S30 Diesel 9013315 (5-2018)



STANDARD PARTS

354738
Fig. 47 - Side Brush Lift and Pivot Group, S30 XP and X4

Ref. Part No. Serial Number Description Qty.
1 1039628 (006501 - ) Pivot WIdt, Brush, Side 1
2 222196 (006501- ) Pin, Clevis, 0.50d X 4.25I 1
3 1029682 (006501 - ) Arm WIdt, Brush, Side 1
4 1026459 (006501 - ) Arm, Linkage, Side Brush 1
5 51225 (006501 - ) Pin, Clevis, 0.50d X 5.50I 2
6 51538 (006501 - ) Pin, Clevis, 0.50d X 5.00I 1
7 80395 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
8 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
9 32491 (006501 - ) Wasbher, Flat, 0.31, Std 2

10 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
11 08182 (006501- ) Pin, Cotter, .125 X 1.00 6
12 06963 (006501 - ) Screw, Hex, M10 X 1.5 X 60, 8.8 1
13 32492 (006501 - ) Wasbher, Flat, 0.38, Std 1
14 45261 (006501- ) Spring, Cmpr, 0.970d .11wir 02.5I 1
15 1026462 (006501 - ) Lever, Lift, Brush 2
16 1026525 (006501 - ) Tube, 0.59id 1.250d 00.6l, Stl 1
17 59634 (006501 - ) Bushing, Sleeve, 0.50b 0.59d 0.62l, Fgl 1
18 51534 (006501 - ) Pin, Clevis, 0.50d X 2.00I 1
19 43290 (006501 - ) Pin, Clevis, 0.50d X 1.75I 1
20 1041034 (006501 - ) Cylinder, Hyd, 1.5b 06.31 01.50strk 2500 1
21 762427 (006501- )  Fitting, Hyd, E90, Fm04/0Om04 2
22 29558 (006501 - ) Pin, Clevis, 0.37d X 1.50I 2
23 39005 (006501 - ) Pin, Cotter, .094 X 0.75 2
24 9015652 (006501-008330 ) Knob Kit, Repair Side Brush 1
25 22290 (006501 - ) Spring, Cmpr, 0.720d .06wir 02.3I 1
26 1075444 (008331- ) Knob, Assy, Sb Xp 1
27 1075439 (008331- ) Angle 1
28 1060764 (006501 - ) Plate,Lift,Premium 1
29 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4

S30 Diesel 9013315 (5- 2018) 2-93



STANDARD PARTS

Fig. 48 - Main Brush Lift Group, S30

FRONT

S30 Diesel 9013315 (7-2014)

94



STANDARD PARTS

354700
Fig. 48 - Main Brush Lift Group, S30

Ref. Part No. Serial Number Description Qty.
1 1042785 (006501 - ) Bracket, Lift 1
2 363087 (006501 - ) Bushing, Fing, 0.44b 1.25d 0.25I 1
3 1041539 (006501 - ) Lever WIdt, Lift, Brush, Main 1
4 54995 (006501 - ) Knob, 1.12d 3.861 M10 X 1.5, Plstc Tpr] 1
5 07450 (006501 - ) Bearing, Thrust, 0.66b 1.25d 0.06w 1
6 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 1
7 12267 (006501- ) Clevis, Adj, 0.38pin, M10x1.5 1
8 32716 (006501 - ) Nut, Hex, Jam, M10 X 1.5, Ss 1
9 86240 (006501 - ) Pin, Clevis, 0.38d X 1.13| 1

10 08179 (006501 - ) Pin, Cotter, .094 X 1.00 1
11 379684 (006501 - ) Pulley Assy, Cable, 2.8d 0.50b 1
12 222460 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 1
13 379686 (006501 - ) Angle, Keeper, Cable 1
14 1041123 (006501 - ) Cable, Glv .19 24.5] .3 Eye / M10 1
15 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
16 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
17 1046048 (006501 - ) Panel Widt, Handle, Lift 1
18 1042855 (006501 - ) Plate WIdt, Brush, Adj 1
19 1046052 (006501 - ) Plate Widt, Stop [S30] 1
20 383205 (006501 - ) Knob, Star, 2.20d 8ear 1.11 M10x1.5, Nyl 1
21 1045964 (006501 - ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 4
22 1040019 (006501 - ) Switch, Limit, 15a, Nc 1
23 1040753 (006501 - ) Bracket, Switch 1
24 19066 (006501 - ) Washer, Flat, 10 2
25 09244 (006501 - ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
26 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
27 1040467 (006501 - ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
28 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
29 33807 (006501 - ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 1

S30 Diesel 9013315 (7-2014) 2- 95



STANDARD PARTS

Fig. 49 - Main Brush Lift Group, S30 XP and X4

2- 96 S30 Diesel 9013315 (7-2014)



STANDARD PARTS

354749
Fig. 49 - Main Brush Lift Group, S30 XP and X4

Ref. Part No. Serial Number Description Qty.
1 1032432 (006501 - ) Plate WIdt, Brush, Adj 1
2 1032429 (006501 - ) Retainer, Stop 1
3 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 1
4 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 2
5 1032449 (006501 - ) Panel Widt, Lift 1
6 1005740 (006501 - ) Plate, Brush, Adj 1
7 1045964 (006501 - ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 4
8 383205 (006501 - ) Knob, Star, 2.20d 8ear 1.11 M10x1.5, Nyl 1
9 1038176 (006501 - ) Cylinder, Hyd, 2.0b 08.0l 04.00strk 2500 1

10 762427 (006501- )  Fitting, Hyd, E90, Fm04/0Om04 1
11 762428 (006501 - ) Fitting, Hyd, Str, Fm04/0Om04 1
12 43290 (006501 - ) Pin, Clevis, 0.50d X 1.75I 2
13 08182 (006501 - ) Pin, Cotter, .125 X 1.00 3
14 368197 (006501 - ) Spring, Extn, 1.390d 0.15wir 09.0I 1
15 1007220 (006501 - ) Bolt, Eye, M10 X 1.50 X 117mm, 08.00 Eye 2
16 39312 (006501 - ) Nut, Hex, Std, M10 X 1.50 4
17 363087 (006501 - ) Bushing, Fing, 0.44b 1.25d 0.25I 2
18 1035400 (006501 - ) Bracket Widt, Mtg, Cyl 1
19 222460 (006501- ) Sleeve, P/M, 0.31b 0.50d 0.5l [430ss] 1
20 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
21 32491 (006501 - ) Washer, Flat, 0.31, Std 3
22 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
23 1041446 (006501 - ) Bracket, Brush, Stop Adj 1
24 06962 (006501 - ) Screw, Hex, M10 X 1.50 X 45, 8.8 1
25 32492 (006501 - ) Washer, Flat, 0.38, Std 2
26 383194 (006501 - ) Cable, Glv .19d 009.88I .38eye / M10 1
27 12267 (006501 - ) Clevis, Adj, 0.38pin, M10x1.5 1
28 32716 (006501 - ) Nut, Hex, Jam, M10 X 1.5, Ss 1
29 86240 (006501 - ) Pin, Clevis, 0.38d X 1.13| 1
30 07810 (006501 - ) Screw, Flt, Soc, M8 X 1.25 X 25, 10.9 1
31 01314 (006501 - ) Plug, Hole, Rnd, 0.38h .03-.12, Blk Nyl 2
32 1040753 (006501 - ) Bracket, Switch 1
33 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2

S30 Diesel 9013315 (7-2014) 2-97



STANDARD PARTS

Fig. 50 - Main Brush Drive Group
'i’ln,f

27
N

D

\\Q\ c ‘:‘:':’i:‘

Gy 14 ~ é T

m (([!' !“% S @’IIII
17

D

2- 98 S30 Diesel 9013315 (4-2015)



STANDARD PARTS

354701
Fig. 50 - Main Brush Drive Group

Ref. Part No. Serial Number Description Qty.
1 1039501 (006501- ) Tube Widt 1
2 383142 (006501- ) Bracket, Mtg, Rh 1
3 383143 (006501- ) Bracket, Mtg, Lh 1
4 25887 (006501- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 2
5 35973 (006501- ) Flange, Brg, 1.9id 2h 4
6 383139 (006501- ) Arm WIdt, Brush, Main, Drive, Lh 1

v 7 377249 (006501- ) Arm, Brush, Main, W/ Label 1
A 383203 (006501- ) Label, Info, Brush Arm 1
8 54204 (006501- ) Plate, Mtg 1
9 54878 (006501- ) Latch, Cmpr, M5 X 0.8 Blk 1
10 57824 (006501- ) Screw, Soc, M6 X 1.00 X 20, 12.9, NI 2
11 09120 (006501- ) Screw, Flt, Soc, M5 X 0.80 X 16, 10.9 6
12 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 1
13 1057337 (006501- ) Motor, Hyd, Gear, Int 02.8 Bi- Dir 2500 1
14 762445 (006501 - )  Fitting, Hyd, Str, Fm08/Om08 2
15 16931 (006501- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
16 1057643 (006501- ) Plug WIdt, Drive, Brush 1
17 51715 (006501- ) Bracket, U, .19, 2.8w 0.9 1.0l, 1/0.3h 1
18 1007807 (006501- ) Screw, FIt, Soc, .75-10 X 2.50, Al 1
19 55779 (006501- ) Plug Widt, Idler, Brush 1
20 24899 (006501- ) Bearing, Ball, 1.38b 2.83d 0.67w 1
21 30252 (006501- ) Disc, 0.08, 04.39d 02.56b, 4/.28h 3.8bc 1
22 30253 (006501- ) Disc, 0.06, 04.39d 01.67b, 4/.30h 3.8bc 1
23 30251 (006501- ) Shaft, Idler, Plug, Brush 1
24 30255 (006501- ) Cap, Vinyl, 3.28d 0.45l 1
25 51564 (006501- ) Washer, Flat, 0.53b 1.75d .12, Stl, PI 1
26 13773 (006501- ) Sleeve, Nyl, #27 20.0l 1
27 56228 (006501- ) Tube, Plstc, 0.25id 0.310d 00.5I, Blk 1
28 01684 (006501- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
29 07805 (006501- ) Screw, Hex, M6 X 1.00 X 35, Ss 1
30 39395 (006501- ) Screw, Hex, .75-10 X 2.50, FI 1
31 32987 (006501- ) Nut, Hex, Lock, .75-10, NI 2
32 09010 (006501- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
33 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 10
34 41186 (006501- ) Wasbher, Flat, Belleville, .31 3
35 01762 (006501- ) Screw, Hex, .38- 16 X 0.75, NI 4
36 32485 (006501- ) Washer, Flat, 0.38, Sae 4
37 08175 (006501- ) Pin, Cotter, .125 X 1.25 1
38 12277 (006501- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 4
39 06975 (006501- ) Screw, Hex, M12 X 1.75 X 90, 8.8 1
40 36328 (006501- ) Wasbher, Flat, Belleville, .50 1
41 06977 (006501- ) Screw, Hex, M16 X 2.00 X 20, 8.8 1

S30 Diesel 9013315 (4- 2015) 2-99



Fig. 51 - Hydraulic Schematic, S30 X4 (S/N 006501-011078)

STANDARD PARTS

NOOYg NIV

* o ]
VLN 2

K uno §'LL K U ELL

<+<¢ —4 ¢ mm \\J v Sl
n oy | /\iw WooNg 3ais

%2_

WNIN3Yd I
w g0 x5l
B o5 S50
HI HY 141 Wooy8 3a1s = =
w0
. S
147 WOOY¥S NIVA = £
N

N
:J |
&
g
i
8
26
P

| =4 R ZEENGIE o

“ ...«...8 Fo.“ ) m

_

_ SR | B— |

B S A 5 |

I L -
TN T NV oA

o
il

1027521- 354735

S30 Diesel 9013315 (3-2023)

==

WN3LSAS ¥33LS My

_
_
_
_
_
_
_
_
_ ‘U g'60 X 07
_
_
_
_
_
_
_
_

2- 100




STANDARD PARTS

Fig. 51 - Hydraulic Schematic, S30 and XP (S/N 006501-011078)

ANINIAd m
1sd 57
ZHOLIM Al

3SV8 58 (e

WY 00vZ = ¢ Q33d$
e 000z = | Q33 |

M=

W3LSAS 13dONd |

_ g1dNd
_ urna vty
_ LdNd

u0vo X 0T

35010
o L

4000 d3ddOH

‘Ul 98l X 5T

JEN
00 oip L0

-~ 30

1417 ¥3d4d40H

4OSN3IS TIVIS

LHOLIMSd
1sd gove L

005t

-~
=

oip O¥L' 1O

1027521- 354734

2- 101

S30 Diesel 9013315 (3-2023)



STANDARD PARTS

)

Fig. 52 - Hydraulic Schematic, S30 and XP (S/N 011079-

T/ é-.:o 8z
\4 \\J -] ™
/U‘ﬂ NOOME NIV J;
i e <14
I
T/.:_.B 6LL T/.:_.:o 6Ll
~¢v D — v N
" oy woodg 3aIs
[1 [1
U g0 X gL ‘Ul GTlo0 X GTL M
M A
= énw%og 1
AINO = —
STOMINOD - H1 HY . Q.am_u Wooyg 3dIs =
ANNINISd 20 a_.m.
z
B0 m v—
8AS v
oa >N—.m| T
|||||||||||||||||| JH@E TO.:S @
TN T N4 3NIONT - rmlr&%
.__._.ﬂol—u.o..AY.Lv_o
I
llllllllllllllllll NG
AN Nv4 OVA o
- o0 e S @ [ e

ul 080 X 0

[ay

w19

=

W3LSAS ¥331S M¢

N
Z
e

1027521- 354734

S30 Diesel 9013315 (3-2023)

2- 102



STANDARD PARTS

)

Fig. 52 - Hydraulic Schematic, S30 and XP (S/N 011079-

ANINIAd M
1sd 6z
ZHOLIMS] —4 4

35V (e

o WdY 00¥C = ¢ Q33dS
Wdd 0002 = | 033dS

)
i ]

ULN Aoz B

urno o'gl
N3LSAS 13d40dd

1sd 005y
a1dNd ! d
“urno 40| L2 N
LdNd A !

N

upno 021 /7 O\

ZdNd

VedWd

3

‘urno o/
urno 6¢”
O2dWd

82dnd

U 00 X 0T

Qs

o L

2d

400d d3ddOH

10d 1sd 0oL T

240
oip 9%0°

‘ur9gl X 5T

N
e oIp L¥0"

~ %

1417 43d4d40H

4OSN3S TIVIS

-
_
_
_
_
_
|
_
_
_
_
_
_
_
_
_
_
_
_
_
_
“ 33010
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_
_

4

LHOLMSd
1sd gove L

Sd

a\_w WA
0082

=

oip O¥L' 1O

1027521- 354734

2- 103

S30 Diesel 9013315 (3-2023)



Fig. 53 - Hydraulic Schematic, S30 X4

STANDARD PARTS

M R 1

v_T uno gz

! WOoOY8 NIVA
| e

Ml
_ [l
_ [-mmmmo
T/,.._io L T/.S.:o 6L

“ <+<¢ —4-¢ mm \\J A4 i
_ " " ! WooY8 3aIS
| can m. N « am\%u‘s\,
| f f WNIN3Yd L]
_ u gl x b
_ NOoONE 3AIS =
_ Sa—.mu
| z
_ 131 WOoYg NIVA = >
_ 8AS
| m. |||||||| .m SR..Z.
= |_» — N m TO..S “

POINS 1T NY4 3NION3 I _wgm

I m
T\ T Nvd OvA
m urno gz m % ﬁw\%%

‘U g'60 X 02

1027521- 354735

S30 Diesel 9013315 (7-2014)

==

WN3LSAS ¥33LS My

2- 104



STANDARD PARTS

Fig. 53 - Hydraulic Schematic, S30 X4

Wd¥ 00¥Z = T @33dS
tdNd Wd¥ 0002 = | 033dS

R

I
T W oupf ==
R S

———t e

4004 ¥3ddOH

g

Ul e'glL X 67

.----------.ﬁg -—
dgd

700 N.xv L¥0°
% 14N ¥3ddoH

oip 0¥ (™ IO

JOSN3S TIVIS

ety

1027521- 354735

2- 105

S30 Diesel 9013315 (7-2014)



STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, S30

Wheel Drive

® Cooling Fan
Motor

$ ) D)

N N AN o3
A oo 3
@, N

Reservoir

Hopper
Dump Door
Cylinder

Steering
Valve

T
h

Hopper Lift
Cyfi)nder

Motor

2- 106 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354737
Fig. 54 - Hydraulic Hose Group, S30

Ref. Part No. Serial Number Description Qty.
1 1067109 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 2
2 1067102 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 080.0 1
3 1067110 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0 2
4 1072649 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0 1
5 1067661 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
6 767441 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0 1
7 1067094 (006501 - ) Hose, Hyd, Tc04, Ff04str/FfO4str, 052.0 2
8 767315 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
9 1067089 (006501 - ) Hose, Hyd, Tc04, Ff04str/FfO4str, 018.0 1

10 1067099 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 054.0 1
11 1067087 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0 2
12 1072633 (006501 - ) Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0 1
13 1067300 (006501 - ) Hose, Hyd, Suc20, Ff20e45/Ff20str, 022.5 1
14 1067086 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0 1
15 1067115 (006501 - ) Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0 1
16 1067106 (006501 - ) Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0 1
17 1072531 (006501- ) Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0 2
18 1065452 (006501 - ) Hose, Hyd, Spcl, Ff10str/Ff10str, 046.0 1
19 1065453 (006501 - ) Hose, Hyd, Spcl, Ff10e45/Ff10str, 056.0 1
20 1067113 (006501-011078 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 027.0 1
21 1067084 (006501 - ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 078.0 1
22 1067299 (006501-011078 ) Hose, Hyd, Suc12, Ff12str/Ff12str, 025.0 1
23 1074041 (006501-011078 ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 032.0 1
24 1067101 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 062.0 1
25 1067102 (011079- ) Hose, Hyd, Med06, Of06e90/0f06str, 080.0 1
26 1071758 (011079- ) Hose, Hyd, Med06, Of06e90/0f06str, 024.0 1

S30 Diesel 9013315 (3- 2023) 2- 107



STANDARD PARTS

Fig. 55 - Hydraulic Hose Group, S30 XP

Wheel Drive

< Cooling Fan
Motor

Hoj

8 > pper\
&7 @y, Lift Cylinder

Dump Door

Cylinder

Hopper

Main Brush
Lift Cylinder

Side Brush
Lift Cylinder

2- 108 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354748
Fig. 55 - Hydraulic Hose Group, S30 XP

Ref. Part No. Serial Number Description Qty.
1 1067109 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 2
2 1067086 (006501- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0 3
3 1067110 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0 2
4 1072649 (006501- ) Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0 1
5 1067661 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
6 767441 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0 1
7 1067094 (006501- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 052.0 2
8 767315 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
9 1067089 (006501- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 018.0 1

10 1067102 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 080.0 1
11 1067087 (006501- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0 2
12 1072633 (006501- ) Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0 1
14 1067088 (006501- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 126.0 2
13 1067300 (006501- ) Hose, Hyd, Suc20, Ff20e45/Ff20str, 022.5 1
15 1067115 (006501- ) Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0 1
16 1067106 (006501- ) Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0 1
17 1072531 (006501- ) Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0 2
18 1065452 (006501- ) Hose, Hyd, Spcl, Ff10str/Ff10str, 046.0 1
19 1065453 (006501- ) Hose, Hyd, Spcl, Ff10e45/Ff10str, 056.0 1
20 1067113 (006501-011078 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 027.0 1
21 1067084 (006501- ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 078.0 1
22 1067299 (006501-011078 ) Hose, Hyd, Suc12, Ff12str/Ff12str, 025.0 1
23 1074041 (006501-011078 ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 032.0 1
24 1067101 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 062.0 1
25 1067099 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 054.0 1
26 1067102 (011079- ) Hose, Hyd, Med06, Of06e90/0f06str, 080.0 1
27 1071758  (011079- ) Hose, Hyd, Med06, Of06e90/0f06str, 024.0 1

S30 Diesel 9013315 (3- 2023) 2- 109



STANDARD PARTS

Fig. 56 - Hydraulic Hose Group, S30 X4

Flow Divider

Wheel Drive

<
Q

X K Cooling Fan
Motor
)

o (e

v/ Qo— / /

Cooler
Reservoir

Main Brush

o . E
[ s}
N “I 05
] Dias / ga%
>2 g§5%
£E2 @l £83
5 S u
s}

4

() side Brush

2- 110 S30 Diesel 9013315 (5-2018)



STANDARD PARTS

354783 - D
Fig. 56 - Hydraulic Hose Group, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1067109 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 2
2 1042004 (006501 - ) Sleeve, Hose, Hi- Temp, 1.12id, 25.0I 2
3 1067110 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0 2
4 1072649 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0 1
5 1067661 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
6 767441 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0 1
7 1067094 (006501 - ) Hose, Hyd, Tc04, Ff04str/FfO4str, 052.0 2
8 767315 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
9 1067089 (006501 - ) Hose, Hyd, Tc04, Ff04str/FfO4str, 018.0 1

10 1074072 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 035.0 1
11 1067087 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0 2
12 1072633 (006501 - ) Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0 1
13 1067301 (006501 - ) Hose, Hyd, Suc20, Ff20e45/Ff20str, 025.0 1
14 1067058 (006501 - ) Fitting, Hyd, Tee, Fm04/Fm04/Fm04,Bh Br 1
15 1067115 (006501 - ) Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0 1
16 1067106 (006501 - ) Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0 1
17 1072531 (006501- ) Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0 2
18 1067154 (006501 - ) Hose, Hyd, Spcl, Ff12e45/Ff12str, 028.0 1
19 1067153 (006501 - ) Hose, Hyd, Spcl, Ff12e45/Ff12str, 025.0 1
20 1067298 (006501 - ) Hose, Hyd, Suc12, Ff12e45/Ff12str, 32.0 1
21 1067092 (006501 - ) Hose, Hyd, Med04, FfO4str/FfO4str, 042.0 1
22 1067114 (006501 - ) Hose, Hyd, Med10, Ff10str/Ff10str, 024.0 1
23 1067100 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 58.0 1
24 1067103 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 84.0 2
25 1067096 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 026.0 1
26 1067093 (006501 - ) Hose, Hyd, Med04, FfO4str/FfO4str, 051.0 1
27 1067088 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 126.0 2
28 1067086 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0 3
29 1032950 (006501- ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 029.0 4
30 1067092 (006501 - ) Hose, Hyd, Med04, FfO4str/FfO4str, 42.0 1
31 1067095 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 20.0 1
32 1067094 (006501 - ) Hose, Hyd, Med04, FfO4str/FfO4str, 052.0 1
33 1067085 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 21.0 1

S30 Diesel 9013315 (4-2017) 2- 111



STANDARD PARTS

Fig. 57 - Hydraulic Reservoir Group

2- 112 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354782 - D
Fig. 57 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 9004518 (006501- ) Reservoir, Hyd, W/ Label, Replmt 1
A 2 1018289 (006501 - ) Cap, Breather, Hyd, W Chain 1
A 3 65215 (007685- ) Gauge, Sensing, Level 1
A 4 1074668 (007685- ) Strap, Tank, Hyd 2
5 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 4
6 1045125 (006501 - ) Bracket WIdt, Reservoir, Hyd 1
7 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
8 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 4
9 361023 (006501-011078 ) Strainer, Hyd, 010gpm 100mesh 1
10 58592 (006501 - ) Send- Unit, Water, Temp,04npt[1130h/195d] 1
11 762469 (006501-011078 ) Fitting, Hyd, E90, Fm10/Om12 1
11 1237248  (011079- )  Fitting, Hyd, E90, Fm10/Om12 1
12 46482 (006501- ) Fitting, Hyd, Plug, OmO06 (S30 and XP Only) 1
13 1021579 (006501 - )  Filter Assy, Hyd, 10mic 1
14 762425 (006501- ) Fitting, Hyd, E90, Fm04/0Om06 2
15 31613 (006501- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
16 762463 (006501 - )  Fitting, Hyd, Str, Fm10/0Om10 1
17 762481 (006501 - ) Fitting, Hyd, Str, Fm16/0Om16 1
18 762484 (006501 - ) Fitting, Hyd, E90, Fm20/0Om20 1
19 762492 (006501-011078 ) Fitting, Hyd, E90, Fm12/0Om12 1
20 63511 (006501 - )  Fitting, Hyd, Plug, Pm02 1
21 1025132 (006501- ) Indicator, Press, 60psi (S30 Only) 1
22 1025133 (006501- ) Switch, Press, Hyd, 18- 24psi, Spst, No (S30 XP and X4 1

Only)

23 32982 (006501 - ) Washer, Lock, Int, 0.25 1
24 222158 (006501 - ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
25 1067773 (006501 - ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 42.0 1
26 762156 (006501 - ) Fitting, Hyd, Plug, Fm10 1
27 762425 (006501 - ) Fitting, Hyd, E90, Fm04/0Om06 (S30 X4 Only) 1
28 1032915 (006501- 007684 ) Strap, Tank, Hyd 2
29 25122 (006501-007684 ) Cap, Breather, Hyd, 2.4 Ds Dipstick 1
30 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2

S30 Diesel 9013315 (3- 2023) 2- 113



STANDARD PARTS

Fig. 58 - Hydraulic Cooler and Tubes Group

S30 Diesel 9013315 (3- 2023)

2-114



STANDARD PARTS

354714
Fig. 58 - Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 1072632 (006501 - ) Fitting, Hyd, Str, Ff16/Fm12 1
2 1068299 (006501 - ) Fitting, Hyd, Str, Fm16/0Om12 1
3 1067177 (006501 - ) Tube, Hyd, Steering Drain 1
4 1067187 (006501 - ) Tube Assy, Hyd, Valve Tank [Coyote] 1
5 762440 (006501 - ) Fitting, Hyd, Cap, Ff06 2
6 1067185 (006501 - ) Tube Assy, Hyd, Flir 1
7 1067186 (006501 - ) Tube Assy, Hyd, Cooler [Coyote] 1
8 762492 (006501 - ) Fitting, Hyd, E90, Fm12/0Om12 1

S30 Diesel 9013315 (3- 2023) 2- 115



STANDARD PARTS

Fig. 59 - Hydraulic Pumps Group, S30 and XP (S/N 006501- 011078)

2- 116 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

Fig. 59 - Hydraulic Pumps Group, S30 and XP (S/N 006501-011078)

354720

Ref. Part No. Serial Number Description Qty.
1 1054905 (006501-011078 ) Pump, Hyd, Piston, Var, 1.24 4500, Cw (See Breakdowns) 1
2 21198 (006501-011078 ) Screw, Hex, .38-16 X 1.25, G5 2
3 32485 (006501-011078 ) Washer, Flat, 0.38, Sae 4
4 1039309 (006501-011078 ) Bracket, Sppt, Hyd Tube 1
5 07471 (006501-011078 ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 1
6 1067053 (006501-011078 ) Fitting, Hyd, E90, Fm12/0m08 1
7 1065781 (006501-011078 ) Tube, Hyd, Pump, Rear Drive, Ff10/Fm10 1
8 762466 (006501-011078 ) Fitting, Hyd, E90, Fm10/0Om08 1
9 1067181 (006501-011078 ) Tube, Hyd [Pump Charge] 1
10 1067182 (006501-011078 ) Tube, Hyd, Pump, Drain 1
11 762469 (006501-011078 ) Fitting, Hyd, E90, Fm10/Om12 2
12 16735 (006501-011078 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
13 07791 (006501-011078 ) Nut, Hex, FIng, M8 X 1.25 1
v 14 1030374 (006501-011078 ) Pump, Hyd, Gear, Ext, 3, 00.70 2500, Cw 1
A 373708 (006501-011078 ) Pump, Info, Repair 1
A 373707 (006501-011078 ) Seal Kit 1
15 1007953 (006501-011078 ) Fitting, Hyd, Str, Fm20/Om16 1
16 762456 (006501-011078 ) Fitting, Hyd, Str, Fm08/Om10 2
17 762439 (006501-011078 ) Fitting, Hyd, Str, Fm06/0Om10 1
18 10832 (006501-011078 ) Screw, Soc, .38- 16 X 1.50, Al 2
19 08708 (006501-011078 ) Nut, Hex, Lock, M6 X 1.00, NI 2
20 65145-1 (006501-011078 ) Seal, Org, .069 X 03.06id 1
21 1067180 (006501-011078 ) Tube, Hyd, Gear Pump Rear [Coyote] 1
22 1071716  (006501-011078 ) Tube, Hyd, Gear Pump Middle[S30 Mit2013] 1
23 1071717 (006501-011078 ) Tube, Hyd, Gear Pump Front[S30 Mit2013] 1
24 1043755 (006501-011078 ) Clamp, Tube, 0.37d 0.50d, 2 Hole 1
25 1043754 (006501-011078 ) Clamp, Tube, 0.50d 0.50d, 2 Hole 1
26 06944 (006501-011078 ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
$30 Diesel 9013315 (3-2023) 2- 117




STANDARD PARTS

Fig. 60 - Hydraulic Pumps Group, S30 and XP (S/N 011079- )

2- 118 S30 Diesel 9013315 (3- 2023)



STANDARD PARTS

354720
Fig. 60 - Hydraulic Pumps Group, S30 and XP (S/N 011079- )

Ref. Part No. Serial Number Description Qty.

1 1258212  (011079- ) Pump, Hyd, Piston, Var, 1.24 4500, Cw 1

2 1065781 (011079- ) Tube, Hyd, Pump, Rear Drive, Ff10/Fm10 1

3 762438 (011079- ) Fitting, Hyd, E90, Fm10/0m08 1

4 762469 (011079- ) Fitting, Hyd, E90, Fm10/0Om12 2

v 5 1030374 (011079- ) Pump, Hyd, Gear, Ext, 3, 00.70 2500, Cw 1
A 373708 (011079- ) Pump, Info, Repair 1
A 373707 (011079- ) Seal Kit 1
6 1007953 (011079- ) Fitting, Hyd, Str, Fm20/0Om16 1

7 762456 (011079- )  Fitting, Hyd, Str, Fm08/Om10 2

8 762439 (011079- ) Fitting, Hyd, Str, Fm06/0m10 1

9 10832 (011079- ) Screw, Soc, .38-16 X 1.50, Al 2

10 08708 (011079- ) Nut, Hex, Lock, M6 X 1.00, NI 2

11 65145-1 (011079- ) Seal, Org, .069 X 03.06id 1

12 1067180 (011079- ) Tube, Hyd, Gear Pump Rear [Coyote] 1

13 1071716  (011079- ) Tube, Hyd, Gear Pump Middle[S30 Mit2013] 1

14 1071717  (011079- ) Tube, Hyd, Gear Pump Front[S30 Mit2013] 1

15 1043755 (011079- ) Clamp, Tube, 0.37d 0.50d, 2 Hole 1

16 1043754 (011079- ) Clamp, Tube, 0.50d 0.50d, 2 Hole 1

17 06944 (011079- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2

18 32485 (011079- ) Washer, Flat, 0.38, Sae 4

19 21198 (011079- ) Screw, Hex, .38-16 X 1.25, G5 2

S30 Diesel 9013315 (3- 2023) 2- 119



STANDARD PARTS

Fig. 61 - Hydraulic Pumps Group, S30 X4

2-120 S30 Diesel 9013315 (7- 2014)



STANDARD PARTS

354772 - D
Fig. 59 - Hydraulic Pumps Group, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1029255 (006501 - ) Pump, Hyd, Piston, Var, 2.48 4500, Cw (See Breakdowns) 1
2 06969 (006501 - ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
3 32485 (006501 - ) Washer, Flat, 0.38, Sae 2
4 65145-1 (006501 - ) Seal, Org, .069 X 03.06id 1
5 36328 (006501 - ) Washer, Flat, Belleville, .50 2
6 767407 (006501 - ) Fitting, Hyd, E90, Fm12/0Om16 3
7 1067057 (006501 - ) Fitting, Hyd, E45, Ff12/Jm12 1
8 762468 (006501 - )  Fitting, Hyd, Str, Fm10/Om12 1
9 1071716 (006501 - ) Tube, Hyd, Gear Pump Middle[S30 Mit2013] 2
10 1071717 (006501 - ) Tube, Hyd, Gear Pump Front[S30 Mit2013] 1
11 1043755 (006501 - ) Clamp, Tube, 0.37d 0.50d, 2 Hole 1
12 1043754 (006501 - ) Clamp, Tube, 0.50d 0.50d, 2 Hole 1
13 06944 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
v 14 1030374 (006501 - ) Pump, Hyd, Gear, Ext, 3, 00.70 2500, Cw 1
A 373708 (006501 - ) Pump, Info, Repair 1
A 373707 (006501 - ) Seal Kit 1
15 1007953 (006501 - ) Fitting, Hyd, Str, Fm20/0Om16 1
16 762456 (006501 - ) Fitting, Hyd, Str, Fm08/0Om10 2
17 762439 (006501 - )  Fitting, Hyd, Str, Fm06/0m10 1
18 10832 (006501 - ) Screw, Soc, .38-16 X 1.50, Al 2
19 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2

S30 Diesel 9013315 (7-2014) 2- 121



STANDARD PARTS

Fig. 62 - Hydraulic Valve Group, S30

S30 Diesel 9013315 (7-2023)

2-122



STANDARD PARTS

354715
Fig. 62 - Hydraulic Valve Group, S30

Ref. Part No. Serial Number Description Qty.
1 1040091 (006501 - ) Valve, Hyd, Solenoid, 12vdc [06s] (See Breakdowns) 1
2 46482 (006501- ) Fitting, Hyd, Plug, Om06 1
3 762433 (006501 - ) Fitting, Hyd, Str, Fm06/0m06 1
4 1043652 (006501 - ) Fitting, Hyd, Str, Om06/Qm04 1
5 767430 (006501 - ) Fitting, Hyd, Str, Fm08/0Om08, Long 1
6 762426 (006501 - ) Fitting, Hyd, Str, Fm04/0m06 4
7 1068299 (006501 - ) Fitting, Hyd, Str, Fm16/0Om12 1
8 395973 (006501 - ) Fitting, Hyd, Str, Om04/Qm04 1
9 762445 (006501 - ) Fitting, Hyd, Str, Fm08/0OmO08 6

10 1265801 (006501 - ) Switch Assy, Press, No 02400psi 1
11 54274 (006501 - ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
12 39285 (006501 - ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
13 39350 (006501 - ) Washer, Flat, 0.75, Sae 4
14 13248 (006501 - ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
15 9011154 (006501 - ) Hose Kit, Hyd, Repimt [S30] 1

S30 Diesel 9013315 (7- 2023) 2-123



STANDARD PARTS

Fig. 63 - Hydraulic Valve Group, S30 XP and X4

S30 Diesel 9013315 (7-2014)

2-124



STANDARD PARTS

354719
Fig. 63 - Hydraulic Valve Group, S30 XP and X4

Ref. Part No. Serial Number Description Qty.
1 1034671 (006501 - ) Valve, Hyd, Solenoid, 12vdc [08s] (See Breakdowns) 1
2 46482 (006501- ) Fitting, Hyd, Plug, Om06 1
3 762433 (006501 - ) Fitting, Hyd, Str, Fm06/0m06 1
4 1043652 (006501 - ) Fitting, Hyd, Str, Om06/Qm04 1
5 767430 (006501 - ) Fitting, Hyd, Str, Fm08/0Om08, Long 1
6 762426 (006501 - ) Fitting, Hyd, Str, Fm04/0m06 8
7 1068299 (006501 - ) Fitting, Hyd, Str, Fm16/0Om12 1
8 395973 (006501 - ) Fitting, Hyd, Str, Om04/Qm04 1
9 762445 (006501 - ) Fitting, Hyd, Str, Fm08/0OmO08 6

10 1265801 (006501 - ) Switch Assy, Press, No 02400psi 1
11 54274 (006501 - ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
12 39285 (006501 - ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
13 39350 (006501 - ) Washer, Flat, 0.75, Sae 4
14 13248 (006501 - ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
15 9011154 (006501 - ) Hose Kit, Hyd, Repimt [S30] 1

S30 Diesel 9013315 (8-2019) 2- 125



STANDARD PARTS

Fig. 64 - Hydraulic Priority and Flow Divider Valve Group, S30 X4

2-126 S30 Diesel 9013315 (7- 2014)



STANDARD PARTS

354776
Fig. 64 - Hydraulic Priority and Flow Divider Valve Group, S30 X4

Ref. Part No. Serial Number Description Qty.
1 1033685 (006501- ) Valve, Hyd, Flow Divider, Propel [4w] (See Breakdowns) 1
2 46480 (006501 - ) Fitting, Hyd, Str, Jm10/0Om10 4
3 79868 (006501 - ) Fitting, Hyd, Str, Fm12/0Om12 2
4 396810 (006501 - ) Screw, Soc, M10 X 1.50 X 50, 12.9 2
5 1035144 (006501 - ) Valve, Hyd [Priority Ds05g1200] 1
6 762428 (006501- ) Fitting, Hyd, Str, Fm04/0Om04 1
7 762427 (006501- ) Fitting, Hyd, E90, Fm04/0Om04 1
8 762433 (006501 - ) Fitting, Hyd, Str, Fm06/0m06 1
9 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2

10 762438 (006501 - ) Fitting, Hyd, Str, Fm06/0m08 2
11 70157 (006501 - ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1
12 39279 (006501 - ) Screw, Hex, M8 X 1.25 X 70, 8.8 2
13 32491 (006501 - ) Washer, Flat, 0.31, Std 4

S30 Diesel 9013315 (7-2014) 2- 127



Fig. 65 - Electrical Schematic, S30

DIESEL: CONNECTS TO DIESEL ENG. HARNESS
GAS: CONNECTS TO GAS TIER4 ENG. HARNESS

STANDARD PARTS

- N ) || [LO (Mo 2411 Ho/135310) [7e) -
Y0R NS HOLINS oL .
= % w. mm .m W o
= AMINGS- OMEHL
1_\ 1d1/9) HION3S dWAL N.ON3 AH8/% o= m
R T e SO > = ONVL ALK A g e L 0 o s 2
NOLLIONOO *d’7 MO = G3S0T0 S6< = ML T4 $ES Wi @ - N
) ms od1 wo1 N . - me/s ]
Ya/el oid V-id 1HN/e2 5id W
HANO O3 JEL DAH P4
T chS TRz =k ™ &=
¥3ONIS 3L 110 G e
SR/ET Y e dN3L HOIH = SNHO 6L> e i m Qinad
. s = ey (Posn q0u)  —grrg [P NDRN I
440 LHOTT *ONINNY NION3 = N3O SN, 1 o o o] Vsl - 3sn4 el
el " gozws ¢ Veo/es (AINO 2311 No/T35310) Veores o yere S
1Sd00¥Z_< NOOHE QITIVIS = Q3S0TD *SS3Md 10 *O'N €S Co—gees AVISSIa > b
Isd eﬂNe w
WOooHE 03TIVIS
WR/E o1 Vid und/L2 N
WS Ll
*dN3L 10 "OAH HOIH = 03500 .
[a]
Auo/al a
/i 5
8- M na/vee S A =
s =
1dHnd 5}
$o1  -NvD
BAvOL o1nad
- T <Jg01 +NVD By vsl - 3sn4 Lhad
. .
IS v STRG 3" G 10 worvaiont w3y g a3ee0T * 10 o ] S
T 2 |o Ve ON L4 SN
H— m w = ] G T e AVIR 2 XV
J & warTE 1512 < S5l *OMH HOIH = 03500 1°0°N ngy Ao I
m o o Juerm ¥OLVOIONI NOOYE QI TIVIS ( Ao T3s310)
O 13/¥1
2o i il N 0BZdN - UIJINUWIOQSSUH  VEZ - 35NJ LHVIS 135310
< — SSINUVH INION3 T3S3I0 OL NB/EL T o NI/Z
T annd $INNGO or4
s and o WHO 0Z - HOLSIST M.l
W nTd UM [T ras/et Nga/st ] T T8 |
8 oxaLe_[v /65 ANO TBs3Ia E
¥ I A S
£ K HOLVOIONI 91d K019 135310 S:o_nz_\_ﬁs m
o NV e Mo “| R0/0L .!@\..... AT B =] /r(C\ T TG THA/S -.@ b ot
. e 8d1
o “ b1 SoNd M0 aInad
H B - e Aee/8 a-td
- — RN R e o VeI - 3snd
m M V2 N und/L und/L 2-1d == « © Vid e/ JWHO\/\O_JIIZH\N
1 Mo ey 15 = s SSINUVH HOLINS 1V3S 30 *1d0 0L SLOINOD 20 o i Liva 24
.PIv QINEEE NINY [T INa/iZ 1HM/88 e 6s
W b
W ” TR 7B P $2ZNNOD  EZNNCO HOLOVINGO @V0 t1d0
g || 3 |_¥_\: ;m:wamEp 0 z.ozm; /e = A e Twe |
oosd [reEr] | T vouks 0SWgd 2nad
- L e == % TS
0 |ssau 0o s <] €5 *SS3d 110 *ON AV € XV o
J — VINGd
175q1*ss3ud M0 ‘oN_[v N nesel AV 1 XY TN (s e D1 | s VSl - 3sn4
r & A € A Eand G N2
NoLLAG A
/e Jru.m&o: W01 j%évT )l 4
6145 M1MOd
N 401 gy m THN/E »
=3 -
YD 901 > w s F B o= S (&3 8 s 3504 V09 NI NI
W 5 o % (o
|x.5\n__ z 114 S
. 0 |o © W
CICHCECE > m >,
(*SNOILVOIdY SVO OW *d' I _A NHOH _ < @
SSIVH HOLVOV [ [3 | SNa/TS g 8
AMIATEL WNOILD 3l ¢ B m 151 ( "/
“SNDILO3NNGO HOLVNM3LTV ONINIVAZY H04 Ty
ksl o HOLVNALTV
" - OILVA3HOS SSINVH INION3 T3S3IQ MO J1/SVO 335
| 0018 3NION3 Tnoon e ] | "SNOTLOSNNOD QIONI0S dBLHVIS 04 ' ve
DILVASHOS SSINHVH 3NION3 T3S310 0 JV/SVO 335 HOLO HALMVIS i |
Y0078 3NISNI LV ONNOHO FTEVO 08 NIONS 0L AdaLLve 1 [ V0 WEIHVIS OL Ad3LIva

1029278 - 356378

S30 Diesel 9013315 (4-2015)

2- 128



GND

STANDARD PARTS

Fig. 65 - Electrical Schematic, S30

*O343991HL SI HIIL $IOAO OL O0AZ1 WOHd SNOILISNVHL 1-¥d NId LINI N3HM -

Gm “Q3H300IUL S1 YINIL 100AZ1 OL OGAO NOH3 SNOILISNVHL 1-vd NId LINI NZHM - . 35070 HODQ H3JdOH = 440 S-AS ONV ‘NO #-AS -
o 034300161 N3HA SONOJ3S 9 HDJ $-AS 3ATVA 318VN3 NO SNuNL - H00Q ¥3ddOH 3S0T0 WO N3JO OL (3H3NOd 38 ISNH ¥-AS -
- - INOILVABD | MIAIL “¥3ddOH Y30 ¥O 1417 OL G3UIN04 3@ IS +-AS -
sokso | Nuo/5e SNOILVH3dO ¥-AS 3AVA 3T8VN3
sl e | [T 3 TR/
1 INVA FIEVNG S—
el 1 Moyrss NVL/OV 9-¥AS VS
_IZJ YAS' qigsH
e \T-ta ASIYO, ¢V|_ﬂ¢
¥INLL IAVA 31GW3 @2 o s
_ - —| ”” NVL/Ob
Yae = = “A60/8Y EA%V|
! — ) und/LE 41GSH
VZZHS  an % TRAE
NS 1417 ¥3ddOH ¥ia
<owu 31esH
b Hﬂ.ﬂ W Me/se
eEl I‘th a0
'..._.“!.\'IJ: 1§A%v§| 4inad
NNOQ ¥3ddOH = @3S0 ¢ 'O°N NO HSN¥G NIVW = 35010 ¢ *O°N i SAS sAs VSl - 3504
e . ] Tome v O e Tner o o N 21 = o I
NS NOILISOd zmn&um.._._ o e o
*AS H3ATT NOOHE NIVN H3adoH
AVTEY HSMMa NIVA

- - NINGd

NO HSW8 301S = 03500 oM
° NO
rom o T s 110 B S
LAS _ o1asH
na

*3°N HOLIMS OWMIHL fOL Sinad

% IHW/GE s mm.! TAV/6T

(NOILdO) MS ONVN OVA

MS HINVHS ? Nvd OVA

b’} AVI3d HSNME NIVN
Neg/zs = Nz <& e 7 s %Vfﬁ| 3Inad
N V18SH v2 - 3sn4

*O'N  HOLIAS OMNEHL 0L
NU8/2s Co—mr=

TVILEvVa)
annose
SissvHO
SSINVH
= HOLON ¥IIVHS
eV ﬁiﬁ [
HR/EL o T Nda/zE " " N/ Eald 3
7 N
_ewV M N
NIwad
AVI3H ¥IIVHS
| |_comn)
el =] | — e -.l‘/¢®¢\1! TAN/G —
*HOIH TATING S1 Od NBHA *035 0€ ¥04 S0
s e NS UBIVHS P NV OVA
(NON|_VHS
& '
mu_: wINHS IOV |_..
48 NId ¥N 0L Vains

Nu8/25 veouse (2/1) MSIRY
a7z Tt Oms{ MO
20 TR/e
SSINHVH ¥3ddOH
A0 tHOIH N 00¥2 ~red

ﬁ%rs_m_m A0 E
K & HOIH A0t | e 0002
) HOIH N0 | N OSEl
. 4 I~ Wiz NezZ |
ad 1HNB
L
N UHBIT “BI4 = 035070 ¢ oz NOLLITES (B34S N1 | nsoou
VFINS =
Z 2
1}
N O <

31714 LSNa g3 = 03501 AN/ 4 HOIH
C3 g AS 03305 NION3
0 © N~ (oo]

ol 7|
a| =

2- 129

1029278- 356378

S30 Diesel 9013315 (4-2015)



ASSY LHOIT TIVL ¥v3y L1437 N 0
o e
Xa/el 1 \AY &1d a/05
¥d1 3SY3IAFY = g3S01] =°0°N
NEo/59 =P G T/
NS A gEl1s

ASSY LHOIT TIVL ¥v3d 1HOIH

%HJ via VE0/E9

NT/EL 91 QA ed ne/es
&d1

B3/0RA
B62/BRN

(3
CP2A

Ad9/85 s8-1d
: H3HSYd

“161¥E01 SS3IN'VH WHVTIV dN %Ova £1do

1HOIT ONTHSVA Hva Ny

FA
GRY

Fig. 65 - Electrical Schematic, S30

GND

STANDARD PARTS

BLU D
=< g,';g/ DIRECT IONAL K
YEL % PL-L

x
. T
= 0
z & b
M eeds — <& 5 %0
o
= Iy Y
o h
N\ N| w m L
L — o| -
—mors—< 39 8 © <& B
0lMS
N - © ™ -
v [+ o© o -
o
2 REIVZC) Ad9/6e
-
£z (NOILdO) MS LHOIT HSNHG 3aIS
O 5
= @ & Zz
b a g <
o b I N 2
NO LHOIT 3yvHg = 03S0T0 :°0°H'O'N
Pe uNd7LS CRr ) TEO/BE |
g V1S
TR/E N MS Iivea
(WILEVd)
° SS3NHVH H3ddOH o < < D
[id
o o < < m
SLHOIT NNY/NYNL ¥04 s8ne 5
+
o
a
[n}
T
4]
[=
« ot
3 &
N
ul
SSINHVH HIA0D H3ddOH

1HO170VY3H ¥H04 s8ng

1029278- 356378

S30 Diesel 9013315 (4-2015)

38/GRY

|

2- 130




STANDARD PARTS

GND

Fig. 65 - Electrical Schematic, S30

2- 131

1029278- 356378

BOTTOM

SSIANYVH
HOLINS LV3S 30 TVNOILdO “ONI BVHG SVd §1d0
« /el 5'@.: und/LS
a 81d]
% 0827dN - Uldz4uue)ssuty 082 d - Uld2Nuue)ssUuIH
- ¥esel s8-1d é e8-1d dnd/LS e v ound/Ls mIDl\Nm
G { G22NNOJ  VS2NNOD NO ZoVia = +@
*@31dN300 LV3S = @3S0T0
HOLINS 1V3S :1d0
S —r—wm > <K<
9Z\N0D  BZNNOD £2ns 62NNOO  £2NNOD €a
SSINYVH HIJNIT HOLINS Lv3S
0827dN - UldZAUUODSSUL (B2 dN - UldZJuuo)ssud
g 0 UL HILIS 13 20 N
SR/ET T v Ya7ET =] LN e = W_.#_w & WNa/16 KK TG
QSZNNOO | VZ2NNOD 2a
LHA/68 13N | 0BZdM - UIdIWWOgSSUH o e S G E 082dN - Uld]Juuogssu 1HWE L3N
SSINMVH NIV P IV S v T SSANYVH NIVN
$2NNOO $0L 0ZNNOJ €2NNOD 0L
L
&
SR M
v O
W — [l ||« ||{w||lo||[~||lo]||o]|]|~
[a} [P I P I i I S i I o O Y v v P
=
- — | =] {[—~ —
SSANMVH LHOIT ONINMVA 1140 G
o
5 o I~ I~ ~ ~ ~
T F [s9 (19 [s9} [s9} (s}
(LINN 380415 OSTV) s
[QYVN9 QV3HYIA0 ) dWV1 ONIHSV 1A 8 - Ol ~ @ o[ <« [ o
) NI AN TN ~
2_¢ G W8/3E1 NG/ NEO/3SE V3 Mf: o © © © © @
1HN/6 L3N 890 vel =
21 = o| willal wllial lwlllel L0
SSINHVH NIV m38383838 (03]
Y2ZNNOD 01 (LINN 38041S 0S7vV)
JAVT ONIHSV 4
YR/E N 2] 9E ] ) 3r] /95 2] [z}
T oo W18/9€ET NG/ (T2 vib NHO/SS
sidl
AS 1HOIT
n1e/es 8-1d S1TIGHPNOOV3E
M Z-1d AB9/6E
8 e
ot ATNO SALIT Qv
N49/SS ¥-1d
E-Id A¥9/8E
i
— N 2-1d 440
Z1hs ©

S30 Diesel 9013315 (4-2015)




STANDARD PARTS

Fig. 65 - Electrical Schematic, S30

GND

SS3NYVH NION3 13S310

13/BLK

QIONT0S H3LHVIS

TI0HINGD 0.770S H3LHVLS

—AVTEY SOMId NO©
€14 HOLVNMELY © 1SOd +8 0L
%0078 NN vea/rea e ﬁ _W = vy = AT T <J awnr
SoMid A0O ZIN VO¥ 35N 3NIT NI 9Md A0
remr e J@w e
N 00b2
A0 AO  tHOIH
HOIH A0 03N | N 0002
) HOIH 1A0T | hay osEl
Wy vz |
NOILOFES (33dS NN
_|§a|ﬂ.|
-1 WA
erel ] &d NR/rZE
et 8-2d NId t1W OL
—Ere<— N¥O/rS!
/e
|-I
AVIEY dNd TENd ‘
7
]
s8-1d oa-1d IHA/TE
N/ —
]
-
7] O AVI3Y Od M09
L0 ﬁ:ﬁﬁ _W X TS — VI SONT ¥OTHO
et % /TS A8 & % oi8-1d TBAVE BMYE ONDINVHO 3TIHA +8
N.bddNS dNNd T3N3 TIN —
Ea) T 48 dnnd Tand
YRel g - dnnd T3nd
4 a Td CLW
TS L | +8 azoLms
x
7 v ] dAVT 9NTd MO0
—
—
- —
¥
ﬁ_n —
YRAE £ g ) RG/TL TNS.S B2 (] NOT"033dS 3NION3
{ WITTE QIS 1N
—
1HNV/reL o8- 2 oe-1d Q $ L1 1Hwre —1
OIN OIN —3 | GNnose
INCEN uINIL —
935 01 e —
1L ININBVONT - . -
AALEVIS XVH z T TR/ AT v '$534d 10 "IN
2d
2uNL
:=7yra = év = g
yeum SS3NMVH NIVA WOHd +8 035N4
premprre (O e I Kod 12

TO MAIN HARNESS

1029278- 356378

S30 Diesel 9013315 (4-2015)

2- 132



STANDARD PARTS

S30 Diesel 9013315 (4- 2015) 2-133



CONNECTS TO L.P. TIER4 ENG. HARNESS

Fig. 66 - Electrical Schematic, S30 XP

DIESEL: CONNECTS TO DIESEL ENG. HARNESS
GAS: CONNECTS TO GAS TIER4 ENG. HARNESS

L.P.:

STANDARD PARTS

N (3}
~ /
i
azen €&-id THINGD SIDA 21 DINGd
& (%3 ainad AVIY 1 XV
- VSl - 3504
/e el 2B SN 2 [ WL/0Z = N T me Hﬁ $ == =
¥4
SazeT B i @ aowen | ] an
~ wEnod
Wa/ET 2= G
+
m @
e B[sEE 8 i
*S53dd 110 'O°N « ol
kI CF g :
it _40 €5 w m . §
L = 3 m- g 7
Q1S
o & 9 HLNGd
VSl - 3504
L o1 L9081 ad BNy 81d7 LHOIT 3MVHE Wvd :1dO -
it 1HWEe Co—s 84
Ve = 1d — L T 4 Q350 LN
— 1dNnd
— . b0l -0 HOLVOIGNI LOH QAH
— el
T <3801 +NvO
— CEZE RN
- = 7
: OIS LN BN R e 5=
A o M0 [T : : otViant noows aamvis SSINMVH INI9ON3 135310 01—
a1 cona o] [® TR
NDINVO 3TIHM +]  [7 - aas0p und/zz > T RN TRN/6
T AS LIS 10 WOO¥S Q3 TIVIS 0ld
dnd 1End [ e v ﬁ@:ﬁwﬁ|
dnd N4 [T mEzee 22s WHO 02 - HOLSIS3Y H.1V
aTnd U [T /ST = T TAN/6
+a aroLing_v ATNO 135310 W
d HOLVOIONI ond 00 310 HOLVOIONI (d1/9) TIN
v ama nond [ a&ﬂﬂllllJﬂlmMW = v == mMW = TS
* 8d1 oom &1
‘ AVIEH NMOULNHS NION3
1HM/88 oLo-1d % 0e-1d. 1HN/8
el
NOT'G33dS NINF [ Na/ze A% WS
00335 3NIONT T ANd/TZ o
— avel EEZEN vz 1HM/8 IHN/8 ad =T
— | q dznad
° mz_zgﬁ borN HOLOVINGO 8YJ :1d0 son'd Mo10
“SSMd N0 0N [T W/ 10 N.oN3 TEE =1 2 . g1nad
oLy [T e v pa A, VT Lvis VSl - 39n4
o 1S Wnd/L °-1d == A— ¢ Void me/g  ca ol Nga/Z |
SSMd 10 0N [5voo/es <J €5 "S53 10 "IN 153 Wl pry 11ve 24
TINGd 65
(]SQ) *SS3d M0 *0'N_[V WNG/TT WNG/TT /EL XN 1HN/8
r AV T XV
*SNId 491 *19-0S1d/W 09Nad
VXV =10 e S =X S e
AV 2 XV dinad VINGd
m zoEﬁm&o.._|..‘_%AE_ @vﬂr\sl AV NOH Vsl - 3504
e F e I%_M WL/ 1Hu/8 =W ﬁ $ W %2 =\ Prr— Tz
5 AVTEY N4OH N
3 THN/6 14
B 98 (8-35Nd) +@ @3snd -
H
o @3S on 3504 V09 NI NI
114
% 23
(*SNOLLYOI TV Sv9 NV a* ) [“ [ [ [° ._A NHOH <
1SSINVH HOLAVEV |y | WA/ TS £
AULFEEL W01 L0 i@ E ¢k Jat \‘}m
o | ks ..|r “SNOILJ3NNOD HOLVNSELM ONINIVAEN 804 @\ /™™
e HOLYNHILTY
yETT a-zuIn _ OILVA3HIS SSINYVH 3NION3 135310 HO dV/SVe 335
] “SNOTLO3NNOD OIONI0S HaLYVLS 404 =2 OI_ L
OILVN3ZHOS SSINHVH SNION3 T3S310 HO J1/SVO 335 i |
FT8V0 00 1 INION3 01 AU3LIva HOLON §318VIS =l [= FTV0 H3LavIS OL AHLlve

0N 21

1029805 - 356379

S30 Diesel 9013315 (4-2015)

2- 134



STANDARD PARTS

Fig. 66 - Electrical Schematic, S30 XP

AINad
VS1 - 3snd

94

3INad

x Qo
GB SISSVHO
2
_ &
N
&
e ek T &
a5ovSy g7
E Ok g
e F
P 7
n
AdO/BE
SSENAVH HOLIAS 1V35 30 "1d0 0L SLOINND 6 03HOLINS V¥IX3 VSl - 3snd
YR/ET WI/oE 1
BINNDD  SINNOD
1Sd 00v2< = WOOHE QITIVAS = 435070 ¢ *O°N
1sd ozz ON .
o e Sl = o 2 i
<
NOOHS GITMIS IS oo S
NOOH8 O3 TIVLS 5 b =y
o
] Q.%@m: SSINHVH H3ddOH £ - —
w2 R ot
m Lundino g WA/ 18 i e )
T o
4 = E *o°N
W NB/&eS T {j unn
NS >Ezum -OMZHL VIS
¥31714 039907 = 030N ¢ O°N
AS H3LT14 1SN0 0399070
vinan
™ &\ﬂr:_iu v J WI/GE vica
o | o
4522 “SNHO GL “XOHddY *dN3L HOIH [ s <o>mt.s
b7 =2 \§_.t =742 7 el
¥3ON3S WAL 10 OMH LS N3dO ¥ H3ddOH
(AINO 24311 N9/135310) < _\ O vE0
*HOLINS oABL S3sn 135310 $3LON SAS
4522 *SAHO SL 'XO¥ddV !dN3L HOIH
e 2uee N Hsnya 3a1S
i ) T /S 271 e —
o015 e
ALW3 = SAHO S / TIN4 = SKHO 06 LAs
v W - ,M Ns 32
YT = = TWEE ] 2 - Slas
od1 HOT = G0 ¢ "O°N EAS
FRET eﬁAmv v > alasH
a0 | L= E—
T3n4 d1 KO €S -
NMOO ¥3ddOH = 03500 ¢ ‘O'N
TR *¥S NOILISOd ¥3ddoH "= _ T e 2 NG HSMug z_<=
aolMs
m>m
NO HSMua NIVW
anano (- ¢\ SHpvles
00 auus A

QNNOKD SISSVHO WL/08

1029805 - 356379

2- 135

S30 Diesel 9013315 (4-2015)



GND
13/BLK

6
7

VA
CP2A

1HOITT ONIHSYT4 HY3d

SS3NYVH WHVTIY dN MOvVE :1d0

o
g2d)

WHYV_dNXQy8
] @ 1-d Ny9/2s9

ERC7E]

62/BRN

63/0RA

FA
BLU % P16
YEL% Pt

GRY

BLK

—<&

SWITCH

GRN

<&

251

Fig. 66 - Electrical Schematic, S30 XP

GND
13/BLK

STANDARD PARTS

e/el

RED

e
&

BL/PNK
60/TAN

(L] BLK
GRY  BIRECTIONAL

LPS

€

P2-1 u PL-1
SIDEBRUSH LAMP

13/BLK

/el

B1/PNK
60/TAN

56/BLU

MASOH
LINS

o-1d AH9/8E

(NOILdO) MS 1HOIT HSnda 30IS

NO LHOIT 3yvde = 03S070 =°0°H'O°N

(VILYvd )
o SS3NYVH Y3ddOoH

S1HOIT NNY/NYNL H04 s87ng

57/PUR—2PR

AHOIT QV3H 1431

SS3INYYH H3A0O H3dd0H

1HOITIQV3H H04 sgng

ynd/LS

38/CGRY

=

1029805 - 356379

S30 Diesel 9013315 (4-2015)

SWITCHED B+

2- 136




STANDARD PARTS

Fig. 66 - Electrical Schematic, S30 XP

GND

YTR/ET Ear) AWMMWWVW:

SS3NYVH
HOLIAS 1V3S 3J TYNOILJO

NO 3Mvya =

+8

e —<JHNd/LS

+8 03HOLIMS

und/LS
6INNOO | OZNNDD
BRI PO
NY/EL pﬂh AN/ 16 m Q M
81NS €0
YI/EL L3N 0 NVL/06 L3N
SSINUVH NIVA a LK< SSINVH NIVN
BINNOD 0L nazer e mc_w e Neig/28 NVL/06 9INNDD 0L
LINNOD 2 N asoo za SINNGY
>&mm w<x¢mw Wvd $1d0
*ONI 39VE Yvd 210 NV - Uld] UuogSSULH
Nga/26 T @l_._.. EZNN0D

81d1

Ts—<J LHW/6

Crige)

[65] [B74][E7]

&
— N N z
>
w — N[ [ ||w]||o]||~]|o]||o
a TR P P T VA I PO O T T
)
= — — —
z
W W N N ~ I~
SSINVH LHOIT SNINGVA :1d0 50 E _W E _W E _m E _W E
( LINN 3g0HLS 0STV) s
m [ QHVN9 QV3HYIAD ) AV ONIHSV 4 w ] n [O m [O < [O n
s B =R =R o= R =
N % |® - o o o ©
ul «n -4 ¥a/E1 124 Tid NE9/455 V-3 V-n s
- Bfldo er 1] z
L1d1 = el \lllel willel wlllel |wllle
G m o[ |of| ™| |@]|[®] [@]]®] |0]]|®
(LINN 380HLS 0SV)
NV ONIHSV 4
/el an a3 ¥a/een -2 @V 1-1d NY¥9/955 -3 an NH9/S5
@kdo a0dda
Sid1
_MS 1HOIT
n1a/es 8-1d SLIGHNOOV3E
T iuo/ec |
w AH9/8E
m S-1d
9-1d
AINO S3LIT av3H
NH9/S5 ¥-1d
E-1d RbO/8E
1-1d
Zz-1d 440
ASSY 1HOIT IVL HV3Y L4371 —
(™ il
R/ET 51d \\AJ/ e-1d 1a/95
bdl 3SHIATY = Q3500 0N
NH9/S9 ?.%/O.E TE9/6E
ASSV 1HO1T TIVL HV3Y LHOIY AS A @EIS
T s
Se/eT ERrm\SVyaor) /55 m & TAN/65 ean] s
ed1 w m .
2¢g
AH9/8S S6-1d SV
D
\ RE
- (4] (] < n © N

8

BOTTOM

1029805 - 354729

2- 137

S30 Diesel 9013315 (4-2015)



STANDARD PARTS

Fig. 66 - Electrical Schematic, S30 XP

13/BLK S g g g g g
i
. T
£ Van
1L g :
9 ] " %
E g g g
% : T 1 | i x 1k
o R o ]G [
s ; o :wﬁﬁ ! E
i oy sk Y ©
IR 1 i R e
%g g‘f S
5 P 9y il
§
§ a3 gém
B| 582 1S
L1 5
gy
05 Lanadbaaed Uil 8 :
QE o § ] o - % ] . né g
d . R 2 5 g e
g TR T FITR i g
I L T = i
TO MAIN HARNESS : g
1029805 - 354729
2- 138 S30 Diesel 9013315 (4-2015)



STANDARD PARTS

Fig. 67 - Electrical Wire Harnesses Group

o]

—~

N
2

DETAIL A
CONTINUED

HERES

b
2
:

:

Heelelol g
e

g

3.
E
3& <fel<[<l< B
o £ e
i Sl Ef et

s
REVERSE
SWITcH

[WifE OFN] swia
P e D
o5 [o] S

S30 Diesel 9013315 (4-2015) 2-139



STANDARD PARTS

d3NNI1.L1NOO G3NNILNOO
0 7lvi3a 8 71vi3a
N N

~ ~A

J3NNILNOD [RIaloT SuTa] of g
a rviaa !

( ( ] {

(
)

Q3NNILINOD
v 11vi3a

rTer ] Q3NNTINOD ﬁ
Fe o= a 11v1l3a p
CTET )|

Fig. 67 - Electrical Wire Harnesses Group

ONIM  E-EI9NIN Z-ETeNTH /n\ \|/
—Ee B
.| [T 1 |
T T e | o] fowr] [ cer ]
et R B
\ M e O~ —
- Y3VIS © 4@ Tond aNv Ir
: B U
oo &.‘., T T e \./
N ar_3t it d - - 4
T = ¢ i v (ANO Wo/160)
A i o i A A ﬁ
. e )
Ve SRS
o-e ve g
! o] ST =]
— [T ves e [over |
(v 17 |
Niglor =5 el
L
~
d3NNILNOD
0 71viza
(Ao TS0y (XINO 84VSVO he)
Q3NN1.INOD e S

g 7ivi3a

S30 Diesel 9013315 (4-2015)

2- 140



STANDARD PARTS

Fig. 67 - Electrical Wire Harnesses Group

el Rl el el B[R]l Rl

P AT

1

R

umwéasgmﬁﬂ

<§<§<§<§<§<§<§<5<§<| |

N

j

uu'annaEPEssannamﬁﬂqn'e

2-141

S30 Diesel 9013315 (4-2015)



STANDARD PARTS

—~

(C

~

DETAIL D
CONT INUED

5

k. oBhe The.

Fig. 67 - Electrical Wire Harnesses Group

E[<[el]

f

NI
I\
EF 5
i —
e it

a5l

EREa

il

i

OD
-]
2z .

El

TELEMETRY MODULE

\

DETA
CONT

BEEE
g T e et
A

o B
e e
s L
i
2

\
\

o %
EEEEEEE

CONT INUED
L

N\

DETAIL B
CONTINUED

JJ

N

CONT INUED
D

DETAIL B

R B
ol

[

N

,/
DETAIL A

CONTINUED

DETAIL C
CONTINUED

,.
st e

2- 142

S30 Diesel 9013315 (4-2015)



STANDARD PARTS

Fig. 67 - Electrical Wire Harnesses Group

TOr SICE BAUSH LIGHT
s
0OPT. SIDE BRUSH LIGHT

i

= 3

W

f T
32eRN 11 ] DETAIL S0 DETAIL 13
[ SOA/GRN 2 1
X
E [F]

[VIFE Mo.]Pos.]  [Wike no-ros]
[ei/Pk 1A | [S6/BLU A ]
ek (e | [eoTan 6]

TO: HOPPER COVER HARNESS
NO LABEL

AD

(o] [0 [0

TOB HOPPER STATIC GROUND
LABEL.(1)+ STATIC GND. O TEMAL SWITCH
WIRE 13/BLK: THERMAL SW. (COM!

e CONNZO
RELAY HARNESS
CONN20 CONNZ1
(e
RELAY FOR
REFERENCE ONLY

CllC)

CONN22
TO MAIN
ADD LABEL
MAIN HARNESS

S30 Diesel 9013315 (1-2021) 2- 143



STANDARD PARTS

Fig. 67 - Electrical Wire Harnesses Group

o MAIN
CONNIS HARNESS connio
TO MAIN ADD LaBEL+ TO MAIN
CONNI HARNESS
ADD_LABEL ¢
0 o MAIN HARNESS  ADD LABEL +
MAIN HARNESS MAIN HARNESS

N |@

RELAY FOR
REFERENCE ONLY

© ~

Swis
? SEAT SWITCH
' ADD LABEL s
SN18 SEAT SW @ 47\/
DETAIL 13

P1=({BROUND - BLACK) P1=(GROUND - BLACK)
RH FRONT TURN RH FRONT TURN
RUNNING LTGHT RONNTNG L LGHT
P2s (WINCR = BLUE) 2= (NINOR - BLLE)
RH FRONT TURN B PRONT TURN
RINNING LIGHT RONNING LIGHT g WiFE To[FTH]
P3e (WAJOR = YELLOW) Pas - YELLOW) [1abE [A]
iR ik =
F STR ENDS. (B)_ATTACHING FOR CONNECT
on
Pa % (‘.Flé"b!;%!g\; AN APEIORTUATE POSTTION “C¥
ELECTRICAL ELECTRICAL - . N4 L A
TAPE Lp7
< Jd RIEHT
£ # £ v,
R LTGHT

2- 144 S30 Diesel 9013315 (5-2018)



STANDARD PARTS

Fig. 67 - Electrical Wire Harnesses Group

%% = :I_: i ATTAY 1D ”Qﬁ-f E!"E;E
' c819-3 I . Eii : 15305171 l(lol
A =
- W.I
Nee. F
356988 - 354732 - 354826 - 354827 - 356287
Ref. Part No. Serial Number Description Qty.
1 1073794 (006501 - ) Harness, Main,[S30 Phoenix] (S30 Only) 1
2 1073795  (006501- ) Harness, Main, [S30 Xp] (S30 XP Only) 1
3 1073902  (006501- ) Harness, Hppr [S30/S30Xp Phoenix] 1
4 1047618 (006501 - ) Harness, Switch, Seat, Ce [S30] (Europe Only) 1
5 222290 (006501- ) Diode, Ele, Plug (Europe Only) 2
6 1047619 (006501 - ) Harness, Switch, Seat, Ce [S30 Xp] (Europe Only) 2

(S30XP Only)
1033520 ( ) Harness, Cover, Hppr [S30]
v 8 1030972 ( ) Harness, Eng, Dsl [S30]
A 9 1035889 (006501 - ) Fuse, Blade, 40A [Maxi]
( )

~
— — — —h

A 762516 Fuse, Blade, 030A, 32Vdc

NA

S30 Diesel 9013315 (1-2021) 2- 145



STANDARD PARTS

Fig. 68 - Label Group

S

K <500 ppm

V]

LOW SULFUR FUEL OR

\
LTRA LOW SULFUR FUEL ONLY

S
N|
C

MINIMO DE SULFURO

OLO COMBUSTIBLE CON UN
IVEL BAJO EN SULFURO O
OMBUSTIBLE CON UN NIVEL

(o]

OU A TRES FAIBLE TENEUR EN
SOUFRE SEULEMENT

<500 ppm

OMBUSTIBLE A FAIBLE TENEUR

sz

AWARNING

A AVERTISSEMENT

AADVEHTENCI‘\\

Machine emits
toxic gases,
Serious injury

La machine produit
des gaz toxiques.
Ces gaz peuvent

La maquina emite
gases toxicos.
Pueden provocar

or death can provoquer des lesiones graves
result. blessures ou la o fatales.
FOR SAFETY Provide mort. Asegiirese de
adequate Veillez a ce que que existe
™ AWARNNG ) ventilation. I'endroit soit bien suficiente
N ‘ aére. ventilacion. j
@ ?
r A f AWARNING A AVERTISSEMENT A ADVERTENC®
e = 27464 Raised La trémie levée |La caja
Keep avway. ) Read manual before hopper may | peut tomber. colectora en
A AVERTISSENENT. operating machine. fall. Engagez la barre | posicion
LS ouror L venibter POUR VOTRE SECURITE Engage de supportde | elevada puede
T Ne vous approchez pas, = hopper la trémie. caer.
7 \ [ A ADVERTENCA | 1 support bar. Monte la barra
| Correa yventicor en de apoyo.
Wantingoe abiado. PARA SEGURIDAD /)
N ————
Lea el manual antes de
operar la maquina. AWARNING \
Lift arm pinch point.
d Stay clear of hopper lift arms.
A AVERTISSEMENT
WARNRG N\ Attention au point d’articulation
1 I dubras dalaaton. * *
% bras d’élévation de Ia trémie.
|\ AVERTSSEVENT |
Risque de brilures. A ADVERTENCIA
Surface chaude. Punto de pinzamiento
| Ne pas toucher. | del brazo elevador.
A ADVERTENCIA No se acerque a los brazos
Peligro de quemaduras. o253 oo de la caja a. /)
Superficie caliente,
\_ = NO tocar. )
1 —
™
SweaepSmart
4 AWARNING )
gu rng_lqztard.hHot surface.
o ouch.
2/ A AVERTISSEMENT
Risque de bralures.
Surface chaude.
Ne pas toucher,
3 A ADVERTENCIA
Peligro de quemaduras.
Superficie caliente.
\ \_ e | NO tocar. J
4 AER )
REFEOBThBY.
RESB LS TVET,
FHOSBRVWTLEEW,
2- 146

S30 Diesel 9013315 (7-2014)




STANDARD PARTS

Fig. 68 - Label Group

{ WERIE  X7JREA CEBRIE [l 53 ’
LT
- MBIICMENCRH TRA
\ [amEsas -Sermn i |
7987 pysci b
ERTPENY

8
—7
£ =~
SR o
CY
\
10
Ref. Part No. Serial Number Description Qty.
1 1047741 (006501 - ) Label, Logo, 10.4l, White [Tennant] 1
2 1017141 (006501 - ) Label Set, Hi Temp 1
3 1061047 (006501 - ) Label, White [S30] 3
4 1061048 (006501 - ) Label, Cyclone [S30] 3
5 59767 (006501 - ) Label Set, Info/Hzrd [Multi- Mach] 1
6 374000 (006501- ) Label, Caution, Battery, Tj (Japan Only) 1
7 72381 (006501- ) Label Set, Info/Hzrd, Misc, Tj (Japan Only) 1
8 19207 (006501 - ) Label, Info, Hyd Fluid, Na / Ce (Japan Only) 1
11 383203 (006501 - ) Label, Info, Arm, Brush 1
12 383202 (006501 - ) Label, Handle, Lift 1

S30 Diesel 9013315 (8-2019) 2- 147



STANDARD PARTS

2- 148 S30 Diesel 9013315 (7- 2014)



OPTIONS

SECTION 3

Contents Page
Fig. 1 - Indoor LightKit .................. 3-2
Fig. 2 - Outdoor LightKit ................ 3-4
Fig. 3 - Left Hand Side Brush Kit, S30 XP

and X4 ... 3-6
Fig. 4 - Vacuum Wand Kit ............... 3-8
Fig. 5- Overhead Guard Kit ............ 3-10
Fig. 6-CabGroup .................... 3-12
Fig. 7- Cab CoverGroup ............... 3-14
Fig. 8- CabDoorGroup ................ 3-16
Fig. 9 - Cab Heater Group .............. 3-18
Fig. 10 - Cab Air Conditioner Group ...... 3-20
Fig. 11 - Cab Fuel Cover Group .......... 3-22
Fig. 12 - Cab Wire Harness Group ....... 3-24
Fig. 13 - Cab Wire Harness Electrical

Schematic ................... 3-25
Fig. 14 - Corner Bumper Kit ............. 3-26
Fig. 15 - Telemetry Group ............... 3-27
Fig. 16 - Side and Rear SkitKit.......... 3-28
Fig. 17 - Wet Side Brush Dust Control

Water Tank Group ............ 3-30
Fig. 18 - Wet Right Hand Side Brush Dust

Control Spray Nozzle Group . ... 3-32
Fig. 19 - Wet Dual Side Brush Dust Control

Spray Nozzle Group ........... 3-34
Fig. 20 - Wet Side Brush Dust Control

Electrical Group .............. 3-36
Fig. 21 - Wet Side Brush Dust Control

Wire Harness Group .......... 3-38
Fig. 22 - Wet Side Brush Dust Control Rework

Group (S/N 006501-008140) ... 3-40
Fig. 23 - Wet Side Brush Dust Control

Electrical Schematic, S30 ....... 3-42
Fig. 24 - Wet Side Brush Dust Control

Electrical Schematic, S30 XP ... 3-43
Fig. 25 - Right Hand Side Brush Dust

Control Skirt Kit ............... 3-44
Fig. 26 - Dual Side Brush Dust Control

SkitKit...................... 3-46
Fig. 27 - HEPA Filter Vacuum Hose Group 3-48
Fig. 28 - HEPA Filter Box Group ......... 3-50
Fig. 29 - HEPA Filter Exhaust Cover Group 3-52
Fig. 30 - HEPA Filter Electrical Group . ..... 3-54
Fig. 31 - Fire Extinguisher Kit ............ 3-55
Fig. 32 - Spotlight Kit, Blue .............. 3-56
Fig. 33 - Tow Hook Group ............... 3-58
Fig. 34 - SeatBeltGroup ............... 3-59
Fig. 35 - Weather Proof Pouch Group .... 3-60
Fig. 36 - Documentation Group

(Online Only) ................. 3- 61
S30 Diesel 9013315 (4- 2022) 3-1




OPTIONS

Fig. 1 - Indoor Light Kit

S30 Diesel 9013315 (7-2023)



OPTIONS

354758
Fig. 1 - Indoor Light Kit

Ref. Part No. Serial Number Description Qty.
v 9008199 (006501 - ) Light Kit, Inside, Ci [S30] 1
A 1 1034191 (006501 - ) Harness, Backup, Rev [S30] 1
A 2 1036173 (006501 - ) Light, Led, White, 12- 24vdc 1
A 3 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 6
A 4 06935 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
A 5 19066 (006501 - ) Washer, Flat, 10 8
A 6 1036985 (006501 - ) Flasher, 12-80vdc, 2a 1
A 7 06938 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
A 8 9007131 (006501 - ) Alarm Assy, Backup, 12- 24vdc 82- 107dba 1
A 9 09145 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 2
A 10 07785 (006501 - ) Nut, Hex, Std, M6 X 1.00, Ss 4
A 11 49266 (006501 - ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4
A 12 1036995 (006501 - ) Bracket, Switch, Reverse 1
A 13 08716 (006501 - ) Screw, Hex, M6 X 1.00 X 20, Ss 2
A 14 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
A 15 1039735 (006501 - ) Switch, Snap, 15a No 1
A 16 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 4
A 17 1061203 (006501 - ) Bracket, Light 1
A 18 1061140 (006501 - ) Bracket, Alarm, Backup 1
A 19 10632-9 (006501 - ) Grommet, Rbr, 0.63id, F/0.8h, .12 Matl 1
A 20 1075297 (006501 - ) Light, Flsh, 12vdc, Amb, Rwk 1
A 21 1030973 (006501 - ) Harness, Ohg [S30] 1
A 22 10632-14 (006501- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 1
A 23 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
A 24 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 2

S30 Diesel 9013315 (5- 2018) 3-3



OPTIONS

Fig. 2 - Outdoor Light Kit

S30 Diesel 9013315 (7-2023)



OPTIONS

354757
Fig. 2 - Outdoor Light Kit

Ref. Part No. Serial Number Description Qty.
v 9008198 (006501 - ) Light Kit, outdoor, Ci [S30] 1
A 1 1040019 (006501 - ) Switch, Limit, 15a, Nc 1
A 2 32483 (006501- ) Washer, Flat, 0.25, Sae 4
A 3 09244 (006501 - ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 4 60751 (006501 - ) Switch, Turn Signal 1
A 5 31922 (006501 - ) Flasher, Hd, 12vdc 25a [10- 57300] 1
A 6 1034191 (006501 - ) Harness, Backup, Rev [S30] 1
A 7 1036173 (006501 - ) Light, Led, White, 12- 24vdc 1
A 8 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 8
A 9 06935 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
A 10 19066 (006501 - ) Washer, Flat, 10 8
A 11 1036985 (006501 - ) Flasher, 12-80vdc, 2a 1
A 12 06938 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
A 13 9007131 (006501 - ) Alarm Assy, Backup, 12- 24vdc 82- 107dba 1
A 14 09145 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 2
A 15 07785 (006501 - ) Nut, Hex, Std, M6 X 1.00, Ss 4
A 16 49266 (006501 - ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4
A 17 1036995 (006501 - ) Bracket, Switch, Reverse 1
A 18 08716 (006501 - ) Screw, Hex, M6 X 1.00 X 20, Ss 2
A 19 1039735 (006501 - ) Switch, Snap, 15a No 1
A 20 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 21 1061203 (006501 - ) Bracket, Light 1
A 22 1061140 (006501 - ) Bracket, Alarm, Backup 1
A 23 10632-9 (006501 - ) Grommet, Rbr, 0.63id, F/0.8h, .12 Matl 1
A 24 1075296 (006501 - ) Light, Flsh, 12vdc, Amb, Rwk 1
A 25 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 26 1036183 (006501 - ) Lamp, Clr, 12vdc [#3157 Series] 2
A 27 1030973 (006501 - ) Harness, Ohg [S30] 1
A 28 10632-14 (006501- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 1
A 29 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
A 30 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 2
A 31 11531 (006501 - ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1

S30 Diesel 9013315 (4- 2017) 3-5



OPTIONS

Fig. 3 - Left Hand Side Brush Kit, S30 XP and X4

S30 Diesel 9013315 (5-2018)



OPTIONS

Fig. 3 - Left Hand Side Brush Kit, S30 XP and X4

356535

Ref. Part No. Serial Number Description Qty.
v 9013113 (006501 - ) Brush Kit, Side, Lh, Ci [S30] 1
A 1 1031916 (006501 - ) Bracket, Mtg, Motor, Side Brush 1
A 2 1029682 (006501 - ) Arm WIdt, Brush, Side 1
A 3 1026459 (006501 - ) Arm, Linkage, Side Brush 1
A 4 1039649 (006501 - ) Pivot WIdt, Brush, Side 1
A 5 51225 (006501 - ) Pin, Clevis, 0.50d X 5.50I 2
A 6 51538 (006501 - ) Pin, Clevis, 0.50d X 5.00I 1
A 7 1057338 (006501 - ) Motor, Hyd, Gear, Int 17.9 Bi- Dir 2500 1
A 8 1054256 (006501 - ) Guard, Brush 1
A 9 46559 (006501 - ) Screw, Hex, .38- 16 X 1.25, NI 4
A 10 1072195 (006501 - ) Fitting, Hyd, E90, Ff06/Fm06 1
A 11 1041034 (006501 - ) Cylinder, Hyd, 1.5b 06.3I 01.50strk 2500 1
A 12 1026462  (006501- ) Lever, Lift, Brush 2
A 13 1026525 (006501 - ) Tube, 0.59id 1.250d 00.6l, Stl 1
A 14 59634 (006501 - ) Bushing, Sleeve, 0.50b 0.59d 0.62I, Fgl 1
A 15 29558 (006501 - ) Pin, Clevis, 0.37d X 1.50l 2
A 16 51534 (006501 - ) Pin, Clevis, 0.50d X 2.00I 1
A 17 43290 (006501 - ) Pin, Clevis, 0.50d X 1.75I 1
A 18 45261 (006501 - ) Spring, Cmpr, 0.970d .11wir 02.5I 1
A 19 22290 (006501 - ) Spring, Cmpr, 0.720d .06wir 02.3I 1
A 20 1075439 (008331- ) Angle 1
A 21 1075444  (008331- ) Knob, Assy, Sb Xp 1
A 22 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
A 23 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
A 24 06965 (006501 - ) Screw, Hex, M10 X 1.5 X 80, 8.8 1
A 25 32492 (006501 - ) Washer, Flat, 0.38, Std 5
A 26 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
A 27 32491 (006501 - ) Washer, Flat, 0.31, Std 2
A 28 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 29 80395 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
A 30 47501 (006501 - ) Hub, Adapter, Brush, 1.00b 1
A 31 39394 (006501 - ) Screw, Hex, .31-09 X 1.25, Wood 4
A 32 84581 (006501- ) Pin Assy, Side Brush W/ Clip 1
A 33 08182 (006501 - ) Pin, Cotter, .125 X 1.00 6
A 34 39005 (006501 - ) Pin, Cotter, .094 X 0.75 2
A 35 222196 (006501 - ) Pin, Clevis, 0.50d X 4.25I| 1
A 36 762427 (006501 - ) Fitting, Hyd, E90, Fm04/0m04 2
A 37 762439 (006501 - )  Fitting, Hyd, Str, Fm06/0m10 2
A 38 1067661 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
A 39 1067105 (006501 - ) Hose, Hyd, Tc08, Ff06e90/Ff06str, 134.0 1
A 40 1213656 (006501 - ) Bracket, Widt, Mtg, Hyd 2
A 41 1067088 (006501 - ) Hose, Hyd, Tc04, Ff04e90/FfO4str, 126.0 2
A 42 767422 (006501- ) Fitting, Hyd, Tee, Ff04/Fm04/Fm04, Run 2
A 43 1011123 (006501- ) Fitting, Hyd, E45, Ff04/Fm04 1
A 44 53468 (006501 - ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 3

45 9015652 (006501-008330 ) Knob Kit, Repair Side Brush 1

S30 Diesel 9013315 (5-2018)




OPTIONS

Fig. 4 - Vacuum Wand Kit

3-8 S30 Diesel 9013315 (4- 2015)



OPTIONS

356533
Fig. 4 - Vacuum Wand Kit

Ref. Part No. Serial Number Description Qty.
v 9013873 (006501 - )  Wand Kit, Vacuum, Ci [Roto. S30] 1
A 1 1032752 (006501- ) Tube, Hose 1
A 2 32491 (006501- ) Washer, Flat, 0.31, Std 8
A 3 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
A 4 1041473 (006501 - ) Cap, Enclosure, Hose 1
A 5 1041754 (006501 - ) Strap, Cap, Enclosure 1
A 6 367974 (006501 - ) Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle 2
A 7 06934 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 20, 4.8 2
A 8 09145 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 1
A 9 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 10 1032584 (006501 - ) Wand, Vacuum 1
A 11 1032707 (006501 - ) Hose, Nozzle, Floor 1
A 12 79380 (006501 - ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 2
A 13 1214153 (006501 - ) Bracket, Mtg, Wand 2
A 14 1046993 (006501 - ) Bracket, Mtg, Tube 2
A 15 1020341 (006501 - ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 16 763045 (006501 - ) Screw, Hex, M8 X 1.25 X 20, Fmg 4
A 17 1042718  (006501- ) Hose Assy, W/2cuff, 4.0d 156l 4.0/4.0 1
A 18 1041882 (006501 - ) Hose, Rbr 1
A 19 9013446 (006501 - ) Door WiIdt, Hppr, Vac- Wand, Repimt, Na 1
A 19 9013447 (006501- ) Door Widt, Hppr, Vac- Wand, Repimt, Ce 1
A 19 9013448 (006501- ) Door Widt, Hppr, Vac- Wand, Repimt, Jp 1
A 20 367950 (006501 - ) Hinge, .40pin 2.2w 02.0l, 4/0.21h 2
A 21 1214152 (006501 - ) Block, Spacer, Hinge 2
A 22 06935 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 4
A 23 1214258 (006501 - ) Door, Vacuum 1
A 24 06932 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 10, 4.8 4
A 25 (7789 (006501 - ) Nut, Hex, Fing, M5 X 0.80 4
A 26 1039007 (006501 - ) Seal, Ure, .25, 06.0w 06.0l, Adh 1
A 27 1035660 (006501 - ) Gasket, Ure, .50, 07.47w, 15.471, Adh 1
A 28 1039038 (006501 - ) Flap, Wand, Vacuum 1
A 29 01683 (006501 - ) Washer, Flat, 10, Ss 1
A 30 383000 (006501- ) Screw, Hex, 12-16 X 0.75 1
A 31 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
A 32 1214034 (006501- ) Bracket WiIdt, Door, Front 1
A 33 06549 (006501- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 34 19066 (006501 - ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 35 610943 (006501 - ) Sleeve, P/M, 0.22b 0.32d 0.4l, PI 2
A 36 1213565 (006501 - ) Sleeve, Flange 2
A 37 01684 (006501 - ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 38 1213971 (006501 - ) Block, Nylon 2
A 39 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
A 40 04706 (006784- ) Knob, Tee, 0.38- 16, 2.5 X 1.0 1.11,Plstc 1
A 41 32485 (006784- ) Washer, Flat, 0.38, Sae 1
A 42 397889 (006501 - ) Switch, Rocker, Dpst, On / None / On (S30 ONLY) 1
A 43 21195 (006784- ) Screw, Hex, .38-16 X 0.75, G5 1
44 1047543 (006501- 006783 ) Knob, Rnd, 2.38d 0.881 M6 X 1.0, Plstc 1
45 32490 (006501-006783 ) Washer, Flat, 0.25, Std 1
46 08708 (006501-006783 ) Nut, Hex, Lock, M6 X 1.00, NI 1

w
1
©

S30 Diesel 9013315 (4-2015)



OPTIONS

Fig. 5 - Overhead Guard Kit

S30 Diesel 9013315 (7-2014)

10




OPTIONS

354736
Fig. 5 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9008200 (006501- ) Ohg Kit, Ci [S30] 1
A 1 1032262 (006501- ) Guard Widt, Ohg, Top 1
A 2 1032067 (006501- ) Leg WiIdt, Guard, Lh 1
A 3 1061016 (006501- ) Leg Widt, Guard, Rh 1
A 4 1032722 (006501- ) Bracket, Mtg, Mirror 1
A 5 49034 (006501- ) Mirror, Convex, 06.7 X 06.2 1
A 6 39283 (006501- ) Screw, Hex, M10 X 1.5 X 25, 8.8 8
A 7 1037358 (006501- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 5
A 8 32492 (006501- ) Washer, Flat, 0.38, Std 17
A 9 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 9

S30 Diesel 9013315 (7-2014) 3- 11



OPTIONS

Fig. 6 - Cab Group

3-12 S30 Diesel 9013315 (3- 2023)



OPTIONS

354755
Fig. 6 - Cab Group

Ref. Part No. Serial Number Description Qty.
1 1250704  (006501- ) Arm, Wiper, Windshield [280- 380mm ADJ] 1
2 1067891 (006501 - ) Plate, Motor, Wiper, Cab 1
3 1250690 (006501 - ) Blade, Wiper, Windshield, 20.0” 1
4 9009219 (006501 - ) Seal, Afmkt, Rbr, Wndw, 10ft [Zipper] 1
5 1067875 (006501 - ) Pane, Glass, Wndw, Rear 1
6 1067874 (006501 - ) Pane, Glass, Wndw, Lh Side, Cab 1
7 1067872 (006501 - ) Motor, Wiper, Cab 1
8 76426 (006501 - ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
9 1067869 (006501 - ) Cover, Hose, Plstc, Cab 1

10 1067918 (006501- ) Heater Unit, W/ A/C & Fan (See Breakdowns) 1
11 1060586 (006501 - ) Lip WIdt, Oprtr Station / Cab 1
12 80061 (006501 - ) Plug, Hole, Rnd, 0.30h 0.3l 2
13 1067911 (006501 - ) Label, Info [Exit] 1
14 1069688 (006501 - ) Seal, Afmkt, Foam, 1.18 X 1.18, 03ft 2
15 1067878 (006501 - ) Pane, Glass, Wndw, Front 1
16 1069211 (006501 - ) Spacer, Plstc, 0.18b 0.27d 0.27I 1
17 1069681 (006501 - ) Seal, Foam, .50, 1.00w 72.00l, Adh 1
18 1049061 (006501 - ) Bracket, Mtg, Mirror 1
19 09740 (006501 - ) Screw, Hex, M8 X 1.25 X 20, Ss 3
20 39349 (006501 - ) Washer, Flat, 0.31, Sae 6
21 08713 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
22 49034 (006501 - ) Mirror, Convex, 06.7 X 06.2 2
23 1048740 (006501 - ) Bracket, Mtg, Mirror, Lower 1
24 1264292 (006501 - ) Bracket, Mtg, Mirror, Upper 1
25 1050295 (006501 - ) Mirror, Convex, 0.50d 1
26 1048743 (006501 - ) Bracket, Mtg, Mirror 1
27 9009218 (006501 - ) Seal, Afmkt, Rbr, Wndw, 10ft 1
28 1069687 (006501 - ) Seal, Afmkt, Foam, 1.18 X 1.18, 01ft 2
29 1066952 (006501 - ) Bracket, Mtg, Cover 1
30 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
31 1069326 (006501 - ) Washer, Flat, 0.31, Sae, Blk 2
32 1040467 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 5
33 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 6
34 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
35 1069316 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 20, Blk 1
36 1059252 (006501 - ) Washer, Flat, 0.19b 0.50d .03, Stl, Blk 2
37 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 1
38 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
39 32491 (006501 - ) Washer, Flat, 0.31, Std 6
40 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
41 1069210 (006501 - ) Spacer, Plstc, 0.62b 0.75d 0.271 1
42 1031616 (006501 - ) Seal, Afmkt, Bulb, Str, .75d F/07ga 03ft 1
43 1069232 (006501 - ) Bracket, Mtg, Cab 1
44 1227836 (006501- ) Molding, Afmkt, Trim, Wndw, Glass, 12ft 1

S30 Diesel 9013315 (3- 2023) 3-13



OPTIONS

Fig. 7 - Cab Cover Group

S30 Diesel 9013315 (7-2014)

14



OPTIONS

354754
Fig. 7 - Cab Cover Group

Ref. Part No. Serial Number Description Qty.
1 1069688 (006501 - ) Seal, Afmkt, Foam, 1.18 X 1.18, 03ft 1
2 1031207 (006501 - ) Seal, Afmkt, Bulb, 90, 0.50d, 03ft 2
3 1030592 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft 1
4 1067873 (006501 - ) Panel, Roof, Plstc, Cab 1
5 1067887 (006501 - ) Washer, Cab, Shid, Glass 4
6 1069326 (006501 - ) Washer, Flat, 0.31, Sae, Blk 4
7 1031665 (006501 - ) Screw, Pan, Phl, M8 X 1.25 X 25, Blk 4
8 1067217 (006501 - ) Panel Widt, Top, Cab 1
9 1069310 (006501 - ) Screw, Pan, Phl, M8 X 1.25 X 25, Blk 2

10 1069201 (006501 - ) Screw, Pan, Phl, M8 X 1.25 X 50, Blk 2
11 1060648 (006501 - ) Washer, Flat, 0.31b 0.67d .07, Stl, Blk 5
12 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
13 1068687 (006501 - ) Insulation, Sound, Liner, Top 1
14 1068690 (006501 - ) Insulation, Sound, Liner, Lh 1
15 1068689 (006501 - ) Insulation, Sound, Liner, Rh 1
16 1068688 (006501 - ) Insulation, Sound, Liner 1
17 1069229 (006501 - ) Insulation, Sound, Liner, Side, Lh 1
18 1069231 (006501 - ) Insulation, Sound, Liner, Side, Rh 1
19 10632 (006501 - ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 2
20 1074108 (006501 - ) Louver, Nozzle, Spindle, Blk 4
21 1069314 (006501 - ) Screw, Pan, Phl, M3 X 0.50 X 12, Blk 8
22 01754 (006501 - ) Nut, Hex, Std, M3 X 0 8
23 1066933 (006501 - ) Plate, Vent 2
24 1069318 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 25, Blk 6
25 1068751 (006501 - ) Controls, Ac/Heater [S30] 1
26 1069315 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 4
27 1067886 (006501 - ) Light, Dome, Cab 1
28 1069317 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 25, Blk 1
29 1067870 (006501 - ) Fuseholder, Cab 1
30 1016029 (006501 - ) Fuse, Blade, 005a, 32vdc 2
31 611140 (006501 - ) Fuse, Blade, 020a, 32vdc 1
32 1067917 (006501 - ) Fuse, Blade, 002a, 32vdc 1
33 1069317 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 25, Blk 4
34 1067910 (006501 - ) Label [Fuse Block] 1
35 1069330 (006501 - ) Label, Circuitbreaker [Fuse Box] 1
36 1066972 (006501 - ) Cover, Fuse 1
37 1059252 (006501 - )  Washer, Flat, 0.19b 0.50d .03, Stl, Blk 4
38 1069315 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 4
39 1072046 (006501 - ) Insulation, Heat, Liner, Rh 1
40 1072047 (006501 - ) Insulation, Heat, Liner, Lh 1

S30 Diesel 9013315 (8- 2019) 3-15



OPTIONS

Fig. 8 - Cab Door Group

10

FRONT

"0

3-16 S30 Diesel 9013315 (7-2014)



OPTIONS

354753
Fig. 8 - Cab Door Group

Ref. Part No. Serial Number Description Qty.
v 9014656 (006501 - ) Door Assy, Cab [S30] 1
A 1 1067216 (006501 - ) Door Widt, Rh 1
A 2 1030601 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 20ft 1
A 3 1067895 (006501 - ) Strap, Door, Cab 1
A 4 1067881 (006501 - ) Pin, Lock, Cab 2
A 5 1067879 (006501 - ) Hinge, Bracket, Door, Cab 2
A 6 1069326 (006501 - ) Washer, Flat, 0.31, Sae, Blk 4
A 7 1069311 (006501 - ) Screw, Pan, Phl, M8 X 1.25 X 16, Blk 8
A 8 1067877 (006501 - ) Pane, Wndw, Slide, Rh, Cab 1
A 9 9009220 (006501 - ) Seal, Afmkt, Rbr, Wndw, 08ft 2
A 10 1067876 (006501 - ) Pane, Wndw, Lower, Cab 1
A 11 1067889 (006501 - ) Handle, Door, Cab 1
A 12 1069312 (006501 - ) Screw, Pan, Phl, M6 X 1.0 X 16, Blk 4
A 13 1067885 (006501 - ) Latch, Cab 1
A 14 1069313 (006501 - ) Screw, Pan, Phl, M6 X 1.0 X 35, Blk 3
A 15 1066980 (006501 - ) Cover, Latch 1
A 16 1069322 (006501 - ) Washer, Flat, 0.25, Sae, Blk 2
AV 17 1067890 (006501 - ) Handle, Locking, Cab 1
AA 1067919 (006501 - ) Key, Latch, Door Assy 1
A 18 1062944 (006501 - ) Rod, Handle, Cab 1
A 19 1067907 (006501 - ) Retainer, Shaft, 0.12id .380d X .052 1
A 20 1066957 (006501 - ) Bracket, Handle, Latch 1
A 21 74027 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 12, NI, PI 2
A 22 1062952 (006501 - ) Rod, Latch, Cab 1
A 23 1067880 (006501 - ) Clip, Rod, Cab 2
A 24 1067884 (006501 - ) Stud, Strike, Cab 1
A 25 32492 (006501 - ) Washer, Flat, 0.38, Std 1
A 26 25014 (006501 - ) Nut, Hex, Std, .38- 16 1

S30 Diesel 9013315 (10-2016) 3-17



OPTIONS

=) - o
-
)'e) .U.A.I\WAI-. / \a
SR P
-

Fig. 9 - Cab Heater Group

FRONT

S30 Diesel 9013315 (7-2014)

3- 18



OPTIONS

354780
Fig. 9 - Cab Heater Group

Ref. Part No. Serial Number Description Qty.
1 1016314 (006501 - ) Boot, 90deg .50id 1.00id 2.50I, Red 1
v 2 1029105 (006501 - ) Relay Assy, 12vdc [2f/1r] 1
A 3 1036230 (006501 - ) Fuse, 60a, 32vdc [Fem Maxi] 1
4 06940 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 50, 4.8 1
5 1045063 (006501 - ) Valve, Heater 1
6 1044279 (006501 - ) Pump Assy, Water, 12vdc 1
7 222159 (006501 - ) Screw, Hex, M6 X 1.00 X 25, Fmg 2
8 32490 (006501 - ) Washer, Flat, 0.25, Std 2
9 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
10 1016563 (006501 - ) Hose, Afmkt, Rbr, Heater, 0.62id, 20ft 1
11 63810 (006501 - ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 10
12 1045888 (006501 - ) Fitting, Brs, E90, Bm10/Pm04 1
13 150709 (006501 - ) Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run 1
14 47167 (006501- ) Fitting, Brs, Str, Pf06/Pm08 1
15 27767 (006501 - )  Fitting, Brs, Str, Em10/Pm06 1

S30 Diesel 9013315 (7-2014) 3-19



OPTIONS

Fig. 10 - Cab Air Conditioner Group

3-20 S30 Diesel 9013315 (4-2022)



OPTIONS

354781
Fig. 10 - Cab Air Conditioner Group

Ref. Part No. Serial Number Description Qty.
1 1036564 (006501 - ) Bracket Widt, Mtg, Compressor 1
2 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 4
3 07792 (006501 - ) Nut, Hex, Fing, M10 X 1.50 4
4 393359 (006501 - ) Compressor, A/C [134, Tm- 08hd] 1
5 06966 (006501 - ) Screw, Hex, M10 X 1.50 X 110, 8.8 1
6 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 2
7 39285 (006501 - ) Screw, Hex, M10 X 1.50 X 40, 8.8 1
8 1046946 (006501 - ) Plate, Idler 1
9 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2

10 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 3
11 81710 (006501 - ) Sheave, Flat, 2.6d 0.62w 0.38b 1
12 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 32491 (006501 - ) Washer, Flat, 0.31, Std 1
14 1040126 (006501 - ) Guard, Belt, Compressor 1
15 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
16 32491 (006501 - ) Washer, Flat, 0.31, Std 2
17 1058133 (006501 - ) Belt, V, 37.3I [AX] 1
18 1041870 (006501 - ) Condenser, Ac 1
19 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 1
20 393370 (006501 - ) Sheave, 01grv, 04.1pd 1.6b [XI] 1
21 76957 (006501 - ) Screw, Hex, .31-18 X 1.50, G5 3
22 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 4
23 10450833 (006501 - ) Dryer, A/C 1
24 1045203 (006501 - ) Switch, A/C [Binary] 1
25 1045681 (006501 - ) Bracket, Sppt 1
26 43555 (006501 - ) Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
27 1045151 (006501 - ) Hose, A/C, 10, EQ0/E90, 060.01 [R134] 1
28 1045153 (006501 - ) Hose, A/C, 06, Str/E90, 052.01 [R134] 1
29 1045155 (006501 - ) Hose, A/C, 08, E90/E90, 052.01 [R134] 1
30 1045156 (006501 - ) Hose, A/C, 06, EQ0/E90, 021.01 [R134] 1
31 41186 (006501 - )  Washer, Flat, Belleville, .31 1
32 393371 (006501 - ) Sheave, 01grv, Rwk 393400 [3v] 1
33 31525 (006501 - ) Wire, 10ga 16.0I Blk .25ring /.38ring 1
34 1047225 (006501 - ) Angle, Mtg, Ground 1
35 06943 (006501 - ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
36 41140 (006501 - ) Washer, Lock, Int-ext, 0.25 1
37 55845 (006501 - ) Screw, Hex, M5 X 0.80 X 16, Fmg 4
38 19066 (006501 - ) Washer, Flat, 10 8

S30 Diesel 9013315 (4- 2022) 3- 21



OPTIONS

Fig. 11 - Cab Fuel Cover Group

FRONT

"

S30 Diesel 9013315 (7-2014)



OPTIONS

Fig. 11 - Cab Fuel Cover Group

356057

Ref. Part No. Serial Number Description Qty.
1 1036608 (006501 - ) Panel Widt, Side 1
2 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
3 9004526 (006501- ) Cover, Dsl, W/ Label, Replmt 1
4 1045525 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
S30 Diesel 9013315 (7-2014) 3- 23




Fig. 12 - Cab Wire Harness Group

OPTIONS

%007@ 3SN4 @

v 71viza o1 nuM_M
ARG st

E
H
///::ﬁbg
\\\=§G®gz
£
SR
|
BEEEEBNEEBEEEE
J E
BRI RS
;;ggg@@@§3
SR

T 2
HOLIMS N¥d HOLIMS OV =
VHO/Y

IW...!D_._.ZW._.DL [ T3A/S| 2 | 9 @ er N3349/%0v8 (21

®EEO® @0 G3Ee/s] 1] = . w" H._.mm"

SSINEVH NIVN s} T MOTI3A/%OVIE | 6
nad v ® ® dnoo ov [T SLIAR/NIZO | 8
ONI0M9  H3NOd ® T =BT
© @ ) @ ® O el
w [ WOTEA | S
[ FONVEOD | ¥
[ SLIAM/038 | €
I [ SLIAM| 2
N [a Tidand | T
e vo 4000 i
(1L
1a/91] ¥ |
& — o

O
B

Z|Z|~
8 <=l

:

m® g

JN

_ oo/ 12
@ Trviza a3u/02]
HETIONINGD ¥ALVEH

@ __®

© © aifis /
@ ane xoo...n ® O /
g L ®E 50
~0MINOD @ ° [LHM-NEO/8] V | MS SS3ud
Y3dIh 1HOIT GHO
LHOIT ONIATIOA3Y

354761
Qty.

S30 Diesel 9013315 (7-2014)

Harness, Wire, Cab

Description

)

Serial Number

(006501 -

Ref. Part No.
1067912

1

3-24



OPTIONS

Fig. 13 - Cab Wire Harness Electrical Schematic

MAIN HARNESS

||||o._.|||||||||||||||||||||||||||||||||||||||||||||||||I_
CNTOHD TNIRL N SSANHVH @0 £LdO _
STV _
INFALNGCO 3NIONG _
10d 3HNLVHINEL |
3LIHVXVE Nn\ P
% |
¥ITIOHINOD AELVEH |
HOVIe/a3d T 110d
ETRT vz - 3sn4 |
ONI0HO VNIMEL oNT dNd LNVI000 S AN o— e _
$-35N4 @v0
(o] & P
YHLN
INIOd SNLLNNO |
HOSS34N0D OL . 34NSS3! LET]
ONNO¥O VNIRAL ozEn_HI . HOLTMS id LNV LVISONSZHL O/V  oarvz @ Ve WH |
O0AZ21 @ va N
v oo evoll M Ly son £ EINS _
9s
L HOINTO HOSS3¥dNOD | ME-dl AV.OH S “
HOIH
.ﬁOHT...\/\Td_ E g : vozZ - 3sn4
3007354 LV ONNO¥.= TN VY] { QU | NP (=] _
RSV T AoTax s €-35n4 ava |
e HOISIS3Y q33ds | | 440
“XVN VoE _
VB'E = 0TS MO " TNV TOHINOD MBLVEH/V |
V8*y = G33dS ‘IN D OAS
VS'9 = 033dS HOIH _
VZZ : HSTENI WVad M )
1SNV HLG 1# IS _
L HOISISIY gF3dS |
0 w *SHOLON NV 0L WHO3INI 2 SHOLSISR YGRS HOLOVINGD H04 00 13LON _
a0 T 10OH Nd_HOLON Vo - 354
(NHOHS 1ON) HOLIAS VHOAINI 'STES 2 *H3dIA, 6$v N |
N335V N3349/034 [EY)
En0d sy
4N &304 v0 V09 14 vie \Aaw _
vzinad _
¥0O0E3SNS LV ONMOHS.=
: w
VS - 3snd y3Nod nﬂ.ﬁ»«aﬁ@emmw_.m _)_hT_ e G/ m_ _
SOVR ENT) =] =] Er e 25 _
1-3sn4 avd 12 _.m. o _
FINCON ¥3HOd VD ¢LdO m . |
UL |
g &
= >4 _
J0<
<y k4 _
o ¥ 0
Noov3g T2 | i
) &
‘ ' ‘ \/j Y v =] v NGB/ m
¥ _ 8|z
wf)<
S | nl=

3- 25

1029278- 354728

S30 Diesel 9013315 (4-2015)



OPTIONS

—

Fig. 14 - Corner Bumper Kit

354746

Ref. Part No. Serial Number Description Qty.
v 9008195 (006501 - ) Bumper Kit, Corner, Ci, [S30] 1
A 1 1060546 (006501 - ) Angle Widt, Bmpr, Tower, Lh 1
A 2 1061162 (006501- ) Angle Widt, Bmpr, Tower, Rh 1
A 3 1061629 (006501 - ) Bracket Widt, Mtg, Bmpr 2
A 4 1043176 (006501 - ) Pin, Hitch, .500d X 6.00I, PI 2
A 5 87172 (006501 - ) Cable, Glv.13d 010.0l .52eye /.52eye 2
A 6 1037358 (006501 - ) Screw, Hex, M10 X 1.5 X 35, 9.8, Sems 8
3-26 S30 Diesel 9013315 (7-2014)



OPTION

S

Fig. 15 - Telemetry Group

356548

Ref. Part No. Serial Number Description Qty.
1 9010085 (006501 - ) Control Box Assy Kit, Repimt, Telem[Usa] 1
1 9010086 (006501 - ) Control Box Assy Kit, Repimt, Telem[Intl] 1
2 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
3 06933 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 4
4 1070324 (006501-010214 ) Antenna, Telem, 110 In [Gprs] 1
5 140916 (006501- ) Clamp, Cable, Nyl, 0.62d, Nat 4
6 360973 (006501-010214 ) Screw, Pan, 12-16 X 0.50, F/ Plstc 2
7 1071132 (006501- ) Harness, Ele [Extn, Telemetry] 1
8 1247568 (010215- ) Antenna, Telem, [4G, 108" ] 2
9 382320 (010215- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4

1069580 (006501 - ) Label, Opertnl, Telem [Fcc/Ic] 1

S30 Diesel 9013315 (1-2021)

27



OPTIONS

Fig. 16 - Side and Rear Skirt Kit

S30 Diesel 9013315 (4-2015)

28




OPTIONS

Fig. 16 - Side and Rear Skirt Kit

356587

Ref. Part No. Serial Number Description Qty.
v 9013137 (006501 - ) Skirt Kit, Side/ Rear [S30] 1
A 1 1212911 (006501- ) Skirt Assy, Door, Brush, Rh 1
A 2 1045352 (006501 - ) Bracket, Skirt 2
A 3 1212134 (006501 - ) Skirt, Door, Brush 2
A 4 1045348 (006501 - ) Skirt, Neo, .18, 06.74w 50.00I, 04/ SI 1
A 5 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 8
A 6 32491 (006501 - ) Washer, Flat, 0.31, Std 12
A 7 1212910  (006501- ) Skirt Assy, Door, Brush, Lh 1
A 8 1212912 (006501 - ) Skirt, Neo, .18, 6.42w X 48.73l, 04/SI 1
A 9 1212908 (006501 - ) Retainer, Blade, Deflector 1
A 10 1212959 (006501 - ) Retainer, Blade, Deflector 1
A 11 41342 (006501 - ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
A 12 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 4

S30 Diesel 9013315 (4-2015)




OPTIONS

Fig. 17 - Wet Side Brush Dust Control Water Tank Group

Right Hand
N0 Sidebrush

3- 30 S30 Diesel 9013315 (8- 2019)



OPTIONS

356700

Fig. 17 - Wet Side Brush Dust Control Water Tank Group
NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30] (S/N 008141 - ), TENNANT Part Number 9016145 includes
Fig. 17, Fig. 18, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30] (5/N 008141- ), TENNANT Part Number 9016146 includes
Fig. 17, Fig. 19, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016090
includes Fig. 17, Fig. 18, Fig. 20, Fig. 21, and Fig. 22.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016091
includes Fig. 17, Fig. 19, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 9016474 (006501 - ) Tank, Kit, Water, Afmkt [S30] 1
2 1232002 (006501- ) Bracket, Sppt, Rear, Tank [S30] 1
3 09740 (006501- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
4 1017218 (006501 - )  Washer, Flat, 0.32b 1.00d .12, Ss 5
5 1232001 (006501 - ) Bracket, Angle, Tank Sppt, Top [S30] 1
6 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 5
7 07791 (006501 - ) Nut, Hex, FIng, M8 X 1.25 2
8 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 3
9 32491 (006501- ) Washer, Flat, 0.31, Std 1

10 1232000 (006501- ) Bracket, Angle, Tank Brace 1
v 11 24358 (006501 - ) Cap Assy, Tank, Drain 1
A 12 1031699 (006501- ) Gasket, .19, 4.05id 5.290d [Buna] 1
13 86636 (006501- ) Plug, Cap, Nat 1
14 1232023 (006501 - ) Label, Info, Water Only 1
15 1231991 (006501 - ) Brace WiIdt, Sppt, Water Tank 1
16 1231994 (006501- ) Bracket WIdt, Sppt, Top, Tank 1
17 385685 (006501- ) Sensor, Level, Lig, 14vdc O1a .62- 11 1
18 1019285 (006501 - ) Bracket, Protector, Float Switch 1
19 1232027 (006501- ) Fitting, Plstc, Str, Pm06/Pm06 1
20 1005318 (006501 - ) Fitting, Plstc, EQ0, Pf06/Pm06, Nyl 1
v 21 1076437 (006501 - ) Filter, In- Line, Pf06/Pf06 60 Micron 1
A 1005304 (006501 - ) Screen, Fltr, 60 Micron, Caged Ss 1
22 150412 (006501 - ) Fitting, Plstc, E90, Bm06/Pm06 1
23 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 9
24 150417 (006501 - ) Fitting, Plstc, E90, Bm04/Pm06 1
25 1014985 (006501- ) Hose, Afmkt, Pvc, Clr, 0.25id, 08ft 1
26 1036892 (006501- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
27 764183 (006501- ) Fitting, Draincock, E90 Pm06 1
28 61456 (006501 - ) Fitting, Plstc, Tee, Bm03/Bm06/Bm06, Br 1
29 1014977 (006501 - ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Cir 1
30 1232030 (006501- ) Valve, Shutoff, Bm04/Bm04, Pvc 1
31 1232051 (006501- ) Bracket WIdt, Sppt, Pump Mtg 1
32 1036801 (006501- ) Pump, Soltn, 13.7vdc, 65psi [Fast li+] 1
33 140293 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 30, Ss 1
34 07514 (006501- ) Washer, Lock, Int, 10, Ss 4
35 01683 (006501- ) Washer, Flat, 10, Ss 4
36 1049259 (006501- )  Fitting, Nyl, Qdc, E90, Bm06/ Qm10 2
37 39283 (006501- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
38 32492 (006501- ) Washer, Flat, 0.38, Std 1
39 32988 (006501- ) Washer, Lock, Int, 0.38 1
40 46236 (006501- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
41 1241776 (006501 - ) Fitting, Brs, 3/8npt, Valve, Breather 1

w
1
w
-

S30 Diesel 9013315 (8-2019)



OPTIONS

Fig. 18 - Wet Right Hand Side Brush Dust Control Spray Nozzle Group

3-32 S30 Diesel 9013315 (8- 2019)



OPTIONS

356701

Fig. 18 - Wet Right Hand Side Brush Dust Control Spray Nozzle Group
NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30] (S/N 008141 - ), TENNANT Part Number 9016145 includes
Fig. 17, Fig. 18, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016090
includes Fig. 17, Fig. 18, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 1017255 (006501 - ) Fitting, Plstc, Y, Bm06/Bm06/Bm06, Nyl 1
2 1232003 (006501 - ) Bracket, Mtg, Dual Nozzle, Rh 1
3 57248 (006501 - ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
4 1232066 (006501 - ) Fitting, Body, Nozzel, Brs 2
5 1232065 (006501 - ) Nozzel, Spray, 110 Deg, 0.05 Gpm 2
6 769778 (006501 - ) Fitting, Brs, Cap [Unijet] 2
7 1015455 (006501 - ) Valve, Check, 0005psi Bm06/Bm06 2
8 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 9
9 1014977 (006501 - ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Clr 1

10 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
11 82829 (006501 - ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 1
12 763114 (006501 - ) Tie, Cable, 11.3l, 2.75d Max 6
13 41016 (006501 - ) Clamp, Cable, Stl, 2.25d X 1.00w, 1hole 2
14 1207562 (006501 - ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 2

S30 Diesel 9013315 (8- 2019) 3-33



OPTIONS

Fig. 19 - Wet Dual Side Brush Dust Control Spray Nozzle Group

S30 Diesel 9013315 (8-2019)

3- 34



OPTIONS

356702

Fig. 19 - Wet Dual Side Brush Dust Control Spray Nozzle Group
NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30] (S/N 008141 - ), TENNANT Part Number 9016146 includes
Fig. 17, Fig. 19, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016091
includes Fig. 17, Fig. 19, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 1017255 (006501 - ) Fitting, Plstc, Y, Bm06/Bm06/Bm06, Nyl 3
2 1232003 (006501 - ) Bracket, Mtg, Dual Nozzle, Rh 1
3 57248 (006501 - ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 4
4 1232066 (006501 - ) Fitting, Body, Nozzel, Brs 4
5 1232065 (006501 - ) Nozzel, Spray, 110 Deg, 0.05 Gpm 4
6 769778 (006501 - ) Fitting, Brs, Cap [Unijet] 4
7 1015455 (006501 - ) Valve, Check, 0005psi Bm06/Bm06 4
8 43844 (006501 - ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 21
9 1014977 (006501 - ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Cir 2

10 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
11 82829 (006501 - ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
12 763114 (006501 - ) Tie, Cable, 11.3l, 2.75d Max 12
13 41016 (006501 - ) Clamp, Cable, Stl, 2.25d X 1.00w, 1hole 2
14 1207562 (006501 - ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 2
15 1232004 (006501 - ) Bracket, Mtg, Dual Nozzle, Lh 1

S30 Diesel 9013315 (8- 2019) 3-35



OPTIONS

Fig. 20 - Wet Side Brush Dust Control Electrical Group

NN
/

N \/\ /I

Q @ FRONT

3- 36 S30 Diesel 9013315 (8- 2019)



OPTIONS

356703

Fig. 20 - Wet Side Brush Dust Control Electrical Group
NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30] (S/N 008141- ), TENNANT Part Number 9016145 includes
Fig. 17, Fig. 18, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30] (5/N 008141- ), TENNANT Part Number 9016146 includes
Fig. 17, Fig. 19, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016090
includes Fig. 17, Fig. 18, Fig. 20, Fig. 21, and Fig. 22.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016091
includes Fig. 17, Fig. 19, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 1232342 (006501- ) Light, Led, .312d, 12 Vdc [Tri- Color] 1
2 398528 (006501 - ) Switch, Rocker, Dpdt, On / Off / Mom 1
3 56186 (006501 - ) Relay, 12vdc, 040a, Spdt No 1
4 222290 (006501 - ) Diode, Ele, Plug 1
5 1232091 (006501 - ) Label, Wet Dust Cntrl [S30] 1
6 1212400 (006501 - ) Switch, Snap, 15a Nc 1
7 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
8 19324 (006501 - ) Washer, Flat, 10, Sae 2
9 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 2

10 46236 (006501 - ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
11 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
12 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
13 55248 (006501 - ) Mount, Cable Tie 4
14 49266 (006501 - ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4

S30 Diesel 9013315 (8- 2019) 3-37



OPTIONS

Fig. 21 - Wet Side Brush Dust Control Wire Harness Group

07vi3a N3TED | S0z | @ —
- SIONASLIOVIS T ~ _
AvED | 802 | V
HO100 | 3HIM | 'SOd \o,o,f?ﬁo /
HOLIMS Tva3d HId , 4 N
SING/T02
3na| 90z | g
MOTIZA| w0z | v o M1a/a902
A78/90z 1=
"O100| J8IM | 'SOd FTaNE0E
HOLIMS T3AT1 \ —Eoveos s NO/50% 3qoia
N / NY5/a502 \ e
~ _ -
on1d | NN | O
Movia | e | g 00
"O100 | M
Ngawo | veoz | v [ Bot00 | 3um |
HO100 | 3HIM | 'SOd ~— S
dNNd - g7v13a .
—
P OTviza vvi3a
g7vi3a
o ) C K— MH_EH_W
—
_ —_— T T T
- _/ ~
SING/T02
SINGVT02 ======I —SINa/aroe
~ o aTviza _ MNId| groz
Th— - — SUAM| 602
aTvi3a HO100| 3HIM
IATVAI0S ; > mow\wwm ﬂwm o EEne
=== LHOMHOLYOIONI a1
HSNHE3aIS N\ -/ = Saung T vios
o-ns > Hsnug 3ais S T ve0s vl
€-AS Fidend | Loz
SMNId] vioz [ 8 N33dS | 8502 NVL | 002 | z-L
ILHM| 602 | ¥ JONVHO | €02 T1dund | V202 | -1
"0100| 3HIM | 'Sod HO0D | JHIM €000 | 3HIM | WH3L

vvi3a

JONVHO €0z | B8
AVHD 802 18
37ddnd | 0102 0g
MOTIZA 02 S8
37dYnd | 9202 98
"OT00 | 3”IM | "SOd
AV13d 4401NHS
TIAITHILVMMOT

0€0

S8 BL8 og
o ©° o

280

L]

S30 Diesel 9013315 (8-2019)

3- 38



OPTIONS

356704

Fig. 21 - Wet Side Brush Dust Control Wire Harness Group
NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30] (S/N 008141- ), TENNANT Part Number 9016145 includes
Fig. 17, Fig. 18, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30] (5/N 008141- ), TENNANT Part Number 9016146 includes
Fig. 17, Fig. 19, Fig. 20, and Fig. 21.

NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016090
includes Fig. 17, Fig. 18, Fig. 20, Fig. 21, and Fig. 22.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016091
includes Fig. 17, Fig. 19, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 1232183 (006501 - ) Harness, Cntrl, Wet Dust [S30] 1

S30 Diesel 9013315 (8- 2019) 3-39



OPTIONS

Fig. 22 - Wet Side Brush Dust Control Rework Group (S/N 006501-008140)

3- 40 S30 Diesel 9013315 (8- 2019)



OPTIONS

356707

Fig. 22 - Wet Side Brush Dust Control Rework Group (S/N 006501-008140)
NOTE: The Watershield Kit, Rh, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016090
includes Fig. 17, Fig. 18, Fig. 20, Fig. 21, and Fig. 22.

NOTE: The Watershield Kit, Dual, Sbdc, Ci[ S30Rwk] (S/N 006501-008140), TENNANT Part Number 9016091
includes Fig. 17, Fig. 19, Fig. 20, Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 1232297 (006501-008140 ) Dirill Template, S30 Water Tank Sppt 1
2 1232549 (006501-008140 ) Template, Drill, Cntrl Console[S30] 1
3 1026688 (006501-008140 ) Panel WIdt, Access 1
4 1038360 (006501-008140 ) Gasket, Rbr, Pedal, Propel 1
5 1045487 (006501-008140 ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2

S30 Diesel 9013315 (8-2019) 3- 41




OPTIONS

Fig. 23 - Wet Side Brush Dust Control Electrical Schematic, S30

"ajels DN Ojul se0B youmg pue

(

NVL/0¥ m / w 1HMWO6E

ANTVA 319VYN3T - YAS

NY&/dey m / w 1HMW36E

NMOQ HSNYd NIVIA - 8AS

/ Nugley ~ Ndgiver m / w 1HMV6E

NO HSNYHE NIVIA - IAS

SIOMO] USNIg OpIS USUM SHI| JOJerIoe YOUMS

MNd/aLy m / w 1HMWaee

NMOQ HSNY4d 3dIS - ZAS

©

e S>> Trwasr
S-4

dAV S

N334O

n1aAv90e
Py N=D/E502

AVI3H
dAnd

LHM-O
igeie ia-g
a3y -v NHO/NS0Z ~  NHO/S02
ng/Mer

dNnd
1

3 o O —wmor & m%mwwm ERTTIYe
_ AVIEH

NYOH
/ =] (

ZIOI\ SING/TS _“m 1T

og) )

olSvE 0eS
srarEer ) &S SNV SNTETeE 7 Samioe << T 2> TG0 THAWEE
HOLIMS HIATTHSNHE IS NO HSMHE IS - EAS -
< g2 97 |
SAIONTT0S I'o
S - INTVA QAH S
iR 77, N7 V0BG SINGGe HSNHg E _
3000
r—n o navE << —|_|00|._
o bo_¢ o1 HNJNV202 TOO\_\O 2
EEAS YR REVVUAN T bg 7/ HNJBI0Z | HNI0Z N N
HOLIMS IVOH _
LHOM HOLVOIONI A v Vv HOLIMS
a3y JOHINOD 1SN 13M
AN
DHOfE02 DHOJE0Z S |28 |

||
< mu o AHO/80C 18 ' 0e HNd/OL02
HOLIMS L=
Iva3d "Hid

VL0028 Tanre Aormmbw NHONSS

356705

S30 Diesel 9013315 (8-2019)

3- 42



OPTIONS

Fig. 24 - Wet Side Brush Dust Control Electrical Schematic, S30 XP

v NVLI0v Ior <& |/ > Trwoee Twes <A Trwasr )
ANTVA I19YNT - vAS 4
Nug/gaey < / > THAW36E P
NMOQ HSNHE NIVIN - 8AS
m__w_mmw 5 Ndg/ey Nda/ivey < / > THMWVEE P
TOHINOD NO HSNHE NIVIN - LAS
Ssaam<& | > Irwaee P
NMOQ HSNHg 3aIS - ZAS
re-d SN/ NN I SINJ/G102 NIz < T > THW60Z THAWE6E
T NO HSNHg 3AIS - EAS [
< O ©
SAIONT10S _ ° _
S . INTVA GAH 9
IEES o VHO/P6 ™"  MNd/I02 HSNHg _m _
3001a
r—n o anavzoe <& —|_|oou div Sl
! /nm” ' ro~ undvL02 Q7 e ™ TaAe KA NoNEE )
ng/e0e mrol REIV AN o8 Hnd/azoz dnd/Zoe i N o
HOLIMS VO P
LHOIM HOLVOIANI 3ATT HEYM MO HOLIMS
a3y TOHINOD 1SNA 13M
AN
P DHO/E02 OHO/E0Z \ (e/8 !
Manv90e <
P NHD/E502
NEET) AT
diNNd
1HM-O
Yig/ele Mig-9 11
a3y-v NHO/NS0Z ~  NY9/S02 AHO/802 |8 I ] HNd/OL02
HOLIMS —
dnind vaad Hia
STa/ger o o O K mmﬂ@wmw THWO6

_ AV13H

B NHOH
4 | (
NHOH J—5Nars 8 | 0¢| REV A,

356706

3- 43

S30 Diesel 9013315 (8-2019)



OPTIONS

Fig. 25 - Right Hand Side Brush Dust Control Skirt Kit

3-44 S30 Diesel 9013315 (5-2018)



OPTIONS

356799
Fig. 25 - Right Hand Side Brush Dust Control Skirt Kit

Ref. Part No. Serial Number Description Qty.
v 9017882 (006501 - ) Dust Cntrl, Dry, Single Rh Sb, Ci [S30] 1
A 1 1076396 (006501 - ) Cover Widt, Rh, Sbdc [S30] 1
A 2 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 21
A 3 1076400 (006501 - ) Strip, Retainer, Widt, Skirt, Rh, Sbdc 1
A 4 1076408 (006501 - )  Skirt, Side Shroud, Sbdc [S30] 1
A 5 1076402 (006501 - ) Strip, Retainer, Widt, Sbdc [S30] 1
A 6 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
A 7 30013 (006501 - ) Wasbher, Flat, 0.31, Fendr 6
A 8 1076406 (006501 - ) Strip, Retainer, Widt, Skirt, Lh, Sbdc 1
A 9 1076407 (006501 - ) Skirt, Lh, Single Sbdc [S30] 1
Ao 10 1076404 (006501 - ) Strip, Retainer, Lh, Skirt, Sbdc 1
A 11 1076403 (006501 - ) Strip, Retainer, Front, Sbdc 1
A 12 1076411 (006501 - ) Seal, Upper, Rh, Sbdc [S30] 1
A 13 1076412 (006501 - ) Seal, Upper, Lh, Sbdc [S30] 1
A 14 09164 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
A 15 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
A 16 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
A 17 1076292 (006501 - ) Plate, Support, Skirt Shdc 1
A 18 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
A 19 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2

S30 Diesel 9013315 (5- 2018) 3-45



OPTIONS

Fig. 26 - Dual Side Brush Dust Control Skirt Kit

FRONT

S30 Diesel 9013315 (5-2018)

46



OPTIONS

356800
Fig. 26 - Dual Side Brush Dust Control Skirt Kit

Ref. Part No. Serial Number Description Qty.
v 9017883 (006501 - ) Dust Cntrl, Dry, Dual Sb, Ci [S30] 1
A 1 1076396 (006501 - ) Cover Widt, Rh, Sbdc [S30] 1
A 2 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 28
A 3 1076400 (006501 - )  Strip, Retainer, Widt, Skirt, Rh, Shdc 1
A 4 1076408 (006501 - ) Skirt, Side Shroud, Shdc [S30] 2
A 5 1076402 (006501 - ) Strip, Retainer, Widt, Sbdc [S30] 2
A 6 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
A 7 30013 (006501 - ) Washer, Flat, 0.31, Fendr 6
A 8 1076398 (006501 - ) Cover Widt, Lh, Sbdc [S30] 1
A 9 1076410 (006501 - )  Strip, Retainer, Widt, Skirt, Lh, Sbdc 1
A 10 1076403 (006501 - ) Strip, Retainer, Front, Shdc 1
A 11 1076413 (006501 - ) Skirt, Front, Dual Sbdc [S30] 1
A 12 1076411 (006501 - ) Seal, Upper, Rh, Sbdc [S30] 1
A 13 1076412 (006501 - ) Seal, Upper, Lh, Sbdc [S30] 1
A 14 09164 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
A 15 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
A 16 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 2
A 17 1076292 (006501 - ) Plate, Support, Skirt Sbdc 2
A 18 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
A 19 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 4

S30 Diesel 9013315 (5- 2018) 3- 47



OPTIONS

Fig. 27 - HEPA Filter Vacuum Hose Group

S30 Diesel 9013315 (8-2019)

48



OPTIONS

Fig. 27 - HEPA Filter Vacuum Hose Group

356796

Ref. Part No. Serial Number Description Qty.
1 1042831 (006501 - ) Hose, Exhaust, Vacuum, 5.0id, 40.0I 1
2 49891 (006501- ) Clamp, Hose, Wormdrive, 5.56- 6.50d, .56w 2
3 1236127 (006501- ) Bracket WIdt, Fan Mtg, Press Sw Mtg 1
4 1240478 (006501 - ) Bracket, Seal, Flange, Vac 1
5 1240476 (006501 - ) Seal, Flange, Rbr, Foam, Adh, 1.0th 1
6 1076268 (006501 - ) Switch, Press, Adj [.80"- 4.0” Water] 1
7 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
8 1031576 (006501 - ) Hose, Afmkt, Vacuum, 0.16id, 08ft 1
9 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 2

10 32491 (006501 - ) Washer, Flat, 0.31, Std 2
11 1017218 (006501 - )  Washer, Flat, 0.32b 1.00d .12, Ss 5
12 41342 (006501 - ) Screw, Hex, M8 X 1.25 X 40, 8.8 5
13 32984 (006501 - ) Washer, Lock, Int, 0.31 5
14 1046426 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 08t 1
15 24265 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
16 19065 (006501 - ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2
17 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 2

S30 Diesel 9013315 (8-2019)




OPTIONS

Fig. 28 - HEPA Filter Box Group

3- 50 S30 Diesel 9013315 (8- 2019)



OPTIONS

Fig. 28 - HEPA Filter Box Group

356797

Ref. Part No. Serial Number Description Qty.
1 1235597 (006501 - ) Bracket, Sppt, Prop Rod, [Gen || S30] 1
2 1232268 (006501 - ) Diverter WIdt, Fltr, Hepa [Gen 1l S30] 1
3 1232173 (006501 - ) Bracket WIdt, Fltr Tray, Hepa [Gen 1] 1
4 315396 (006501-008626 ) Element, Filter, Hepa, 25.0h 13.5w 1
4 1232166 (008627- ) Element, Fltr, Hepa, 18 X 17 X 5 [S30] 1
5 1234043 (006501 - ) Cover WIdt, Hepa, [Gen Il - S30] 1
6 1031122 (006501 - ) Duct, Outlet, Vacuum 1
7 1237915 (006501 - ) Label Set, Fltr, Hepa [S20&S30] 1
8 43454 (006501 - ) Washer, Flat, 0.34b 0.69d .06, Nyl 1
9 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 4

10 32490 (006501 - ) Washer, Flat, 0.25, Std 8
11 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 4
12 384418 (006501 - ) Latch, Door [Southco 91-562- 07] 2
13 49697 (006501 - ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
14 02850 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI 4
15 03192 (006501 - ) Screw, Hex, M10 X 1.50 X 30, 8.8 1
16 32492 (006501 - ) Washer, Flat, 0.38, Std 2
17 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 1
18 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 6
19 1063864 (006501 - ) Seal, Afmkt, Bulb, 90, 0.38, 03ft 1
20 1020287 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 12ft 1
21 39923 (006501 - ) Fitting, Brs, Str, Bm03/Bm03, Bh 1

S30 Diesel 9013315 (8-2019)




OPTIONS

Fig. 29 - HEPA Filter Exhaust Cover Group

S30 Diesel 9013315 (8-2019)

52



OPTIONS

356798
Fig. 29 - HEPA Filter Exhaust Cover Group

Ref. Part No. Serial Number Description Qty.
1 1239318 (006501 - ) Cover, Rm- Cptl, Trimmed, Re- Work 1
2 1235750 (006501 - ) Bracket, Angle, Lintel 1
3 1234409 (006501 - ) Bracket Widt, Tube Outlet [Gen li S30] 1
4 1234899 (006501 - ) Gasket, Foam Seal, Hepa Exhaust [S30] 1
5 1235630 (006501 - ) Bracket Widt, Exhaust, Hepa [Gen |li S30] 1
6 1235628 (006501 - ) Flap, Outlet, Hepa, [Gen li S30] 1
7 314050 (006501 - ) Nut, Isolator, 10- 32, .015-.192 8
8 140841 (006501 - ) Screw, Pan, Phl, 10-32 X 0.62, Ss 8
9 48419 (006501 - ) Screw, Hex, .25-20 X 3.50, G5 1

10 43454 (006501 - ) Washer, Flat, 0.34b 0.69d .06, Nyl 2
11 01684 (006501 - ) Washer, Flat, 0.27b 0.69d .05, Ss 2
12 32981 (006501 - ) Nut, Hex, Lock, .25- 20, NI 1
13 1015273 (006501 - ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 02ft 1
14 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2

S30 Diesel 9013315 (8- 2019) 3-53



OPTIONS

Fig. 30 - HEPA Filter Electrical Group

201/RED

213/BLK

l:[}:ﬂ%' lM:[]:I
356801
Ref. Part No. Serial Number Description Qty.
1 1237915 (006501 - ) Label Set, Fltr, Hepa [S20&S30] 1
2 1232342 (006501- ) Light, Led, .312d, 12 Vdc [Tri- Color] 1
3 398501 (006501- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
4 1239358 (006501 - ) Harness, Light, Ind, Hepa Filter [S30] 1

3-54 S30 Diesel 9013315 (8- 2019)



OPTIONS

Fig. 31 - Fire Extinguisher Kit

)? \\\ ) : FRONT,
N

354747

Ref. Part No. Serial Number Description Qty.
v 9003933 (006501 - ) Extinguisher Kit, Fire, Ci [S30] 1
A 1 25312 (006501- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 06933 (006501 - ) Screw, Pan, M5 X 0.80 X 16, 4.8 2
A 3 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 2

S30 Diesel 9013315 (4- 2017) 3-55



OPTIONS

Fig. 32 - Spotlight Kit, Blue

AR
Vet
2,

av®
o

N
X% \\,4 /
BN

e

3- 56 S30 Diesel 9013315 (7- 2023)



OPTIONS

357154
Fig. 32 - Spotlight Kit, Blue

Ref. Part No. Serial Number Description Qty.
v 9020927 (006501 - ) Spotlight, Blue, Ci [S30] 1
A 1 1240687 (006501 - ) Light, Spot, Blue, Led 2
A 2 41143 (006501 - )  Washer, Lock, Int- Ext, 0.50 2
A 3 1262944 (006501 - ) Brki, Blue Spotlight, Front [S30] 1
A 4 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
A 5 10632-1 (006501 - ) Grommet, Rbr, 1.06id, F/1.4h, .19 Matl 1
A 6 1263707 (006501- ) Bracket, Blue Spotlight, Rear [S30] 1
A 7 1076776 (006501 - ) Harness, Blu Spotlight [S30] 1
A 8 1049734 (006501 - ) Fuse, Blade, 005a, 32vdc [Mini] 1
A 9 763114 (006501 - ) Tie, Cable, 11.3l, 2.75d Max 10
A 10 1264246 (006501 - ) Bracket, Sppt, Cover, Rear, Lh 1
A 11 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
A 12 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 2

S30 Diesel 9013315 (7- 2023) 3-57



OPTIONS

Fig. 33 - Tow Hook Group

357155

Ref. Part No. Serial Number Description Qty.
1 1076795 (006501 - ) Plate Widt, Winch Hook 1
2 1076741 (006501 - ) Anchor [Shackle], .625 Thick 1
3 06968 (006501- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
4 32486 (006501- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 4
5 1251735 (006501 - ) Label, Hook, Winch 1

S30 Diesel 9013315 (4-2022)



OPTIONS

Fig. 34 - Seat Belt Group

357156

Ref. Part No. Serial Number Description Qty.
1 30533 (006501 - ) Seatbelt, 60.0l, Orange 1
2 1076953 (006501 - ) Bracket, Seatbelt, Mtg [S30] 2
3 03192 (006501 - ) Screw, Hex, M10 X 1.50 X 30, 8.8 2
4 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 4
5 32492 (006501 - ) Washer, Flat, 0.38, Std 4
6 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
7 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
8 1017218 (006501 - ) Washer, Flat, 0.32b 1.00d .12, Ss 2

S30 Diesel 9013315 (4- 2022) 3-59



OPTIONS

Fig. 35 - Weather Proof Pouch Group

357134

Ref. Part No. Serial Number Description Qty.
v 9020593 (000000- ) Pouch, Manual, Weather Proof 1
A 1 68275 (000000- ) Pouch 1
A 2 72968 (000000- ) Rivet, Plstc, .250d X 0.90 2

3- 60 S30 Diesel 9013315 (4-2022)



OPTIONS

G/LP, NA
Fig. 36 - Documentation Group (Online Only)

Ref. Part No. Serial Number Description Qty.
9004087 (006501 - ) Manual, Oprtr [S30, Dsl En Na] 1
9004088 (006501 - ) Manual, Oprtr [S30, Dsl Es Na] 1
9004089 (006501 - ) Manual, Oprtr [S30, Dsl Fr Na] 1
9004090 (006501 - ) Manual, Oprtr [S30, Dsl Jp] 1
9004667 (006501 - ) Manual, Oprtr [S30, Dsl Cn] 1
9004668 (006501 - ) Manual, Oprtr [S30, Dsl Pt, Br] 1
9013315 (006501 - ) Manual, Parts [S30, Dsl En] 1
9004086 (006501 - ) Manual, Service [S30 EN] 1
84660 (006501 - ) Manual, Eng [Kubo, V1505¢€] 1
9013317 (006501 - ) Instr, Maint, Wall Chart (ONLINE ONLY) 1

S30 Diesel 9013315 (4- 2022) 3- 61



OPTIONS

S30 Diesel 9013315 (4-2022)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Hydraulic Steering Valve

Breakdown, 1024260 ........... 4-2
Fig. 2 - Hydraulic Valve Breakdown,

1040091 ... 4-4
Fig. 3 - Hydraulic Valve Breakdown,

1034671 ... 4-6
Fig. 4 - AC and Heater Box Breakdown,

1067918 .. ... 4-8
Fig. 5 - Hydraulic Motor Breakdown,

1054901 ...l 4-10
Fig. 6 - Hydraulic Piston Pump Breakdown,

1054905 .. ... 4-12
Fig. 7 - Hydraulic Piston Pump Breakdown,

1029255 ... .o 4-14
Fig. 8 - Hydraulic Piston Pump Breakdown,

1029255 .. ... 4-16
Fig. 9 - Hydraulic Manual Control

Breakdown, 74273 ............ 4-18
Fig. 10 - Seat Breakdown, 9018735 ...... 4-20
Fig. 11 - Hydraulic Motor Breakdown,

1044109 .. ... 4-22
Fig. 12 - Hydraulic Flow Divider Valve

Breakdown, 1033685 .......... 4-24

S30 Diesel 9013315 (4- 2022) 4-1



BREAKDOWNS




BREAKDOWNS

Fig. 1 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer- Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

S30 Diesel 9013315 (7-2014) 4- 3



BREAKDOWNS

Fig. 2 - Hydraulic Valve Breakdown, 1040091

S30 Diesel 9013315 (7-2014)



BREAKDOWNS

354750
Fig. 2 - Hydraulic Valve Breakdown, 1040091

Ref. Part No. Serial Number Description Qty.
v 1040091 (000000- ) Valve, Hyd, Solenoid, 12vdc [06s] 1
AV 1 373691 (000000- ) Valve, Relief 2
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
AV 3 373692 (000000- ) Valve, Relief 1
AA 4 373647 (000000- ) Seal Kit, Cartridge 1
AV 5 373656 (000000- ) Valve, Check 3
AA 6 373647 (000000- ) Seal Kit, Cartridge 1
A 7 373658 (000000- ) Spool, Pilot, Hyd 3
A 8 373694 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 9 373663 (000000- ) Valve, Stem, No 2
AA 10 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 11 373646 (000000- ) Seal Kit, Cartridge 1
AV 12 373690 (000000- ) Valve, Stem, No 2
AA 13 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 14 373646 (000000- ) Seal Kit, Cartridge 1
AV 15 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 16 373684 (000000- ) Nut, Coil, Nyl Patch 1
aA 17 373647 (000000- ) Seal Kit, Cartridge 1
Av 18 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 20 373647 (000000- ) Seal Kit, Cartridge 1
A 21 373642 (000000- ) Solenoid, #10, 12vdc 4
A 22 373640 (000000- ) Solenoid, #8, 12vdc 3
A 23 373639 (000000- ) Spacer, Coil, #8 1
AV 24 74098 (000000- ) Fitting, Hyd, Plug, Om04 7
AA 25 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 26 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 4
AA 27 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 28 13907 (000000- ) Fitting, Hyd, Plug, Om08 4
AA 29 77006 (000000- ) Seal, Org, .087 X 00.64id #08 1
A 30 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1

S30 Diesel 9013315 (7-2014) 4-5



BREAKDOWNS

Fig. 3 - Hydraulic Valve Breakdown, 1034671

SV1

SV6A

S30 Diesel 9013315 (7-2014)



BREAKDOWNS

354751
Fig. 3 - Hydraulic Valve Breakdown, 1034671

Ref. Part No. Serial Number Description Qty.
v 1034671 (000000- ) Valve, Hyd, Solenoid, 12vdc [06s] 1
AV 1 373691 (000000- ) Valve, Relief 2
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
AV 3 373692 (000000- ) Valve, Relief 1
AA 4 373647 (000000- ) Seal Kit, Cartridge 1
AV 5 373656 (000000- ) Valve, Check 3
AA 6 373647 (000000- ) Seal Kit, Cartridge 1
A 7 373658 (000000- ) Spool, Pilot, Hyd 3
A 8 373694 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 9 373663 (000000- ) Valve, Stem, No 2
AA 10 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 11 373646 (000000- ) Seal Kit, Cartridge 1
AV 12 373690 (000000- ) Valve, Stem, No 2
AA 13 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 14 373646 (000000- ) Seal Kit, Cartridge 1
AV 15 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 16 373684 (000000- ) Nut, Coil, Nyl Patch 1
aA 17 373647 (000000- ) Seal Kit, Cartridge 1
Av 18 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 20 373647 (000000- ) Seal Kit, Cartridge 1
A 21 373642 (000000- ) Solenoid, #10, 12vdc 4
A 22 373640 (000000- ) Solenoid, #8, 12vdc 5
A 23 373639 (000000- ) Spacer, Coil, #8 1
AV 24 74098 (000000- )  Fitting, Hyd, Plug, Om04 8
AA 25 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 26 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 4
AA 27 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 28 13907 (000000- ) Fitting, Hyd, Plug, Om08 4
AA 29 77006 (000000- ) Seal, Org, .087 X 00.64id #08 1
A 30 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 31 373693 (000000- ) Plug, Orifice, Valve, Hyd, .035 1

S30 Diesel 9013315 (7-2014) 4-7



BREAKDOWNS




BREAKDOWNS

354773
Fig. 4 - AC and Heater Box Breakdown, 1067918

Ref. Part No. Serial Number Description Qty.
v 1067918 (000000- ) Heater & A/C Assy, W/Fan 1
A 1 9004590 (000000- )  Coil, Heater / Evaporator 1
A 2 9004591 (000000- ) Knob 2
A 3 9004592 (000000- ) Thermostat, Heater/Air 1
A 4 9004593 (000000- ) Cover 1
A 5 9004594 (000000- ) Grommet, Rbr, .25Id .3750d 1
A 6 9004595 (000000- ) Bracket, Coil, Mtg 1
A 7 9004596 (000000- ) Valve, Expansion 1
A 8 9004597 (000000- ) Clip, Keeper, Blower Mtg 2
A 9 9004598 (000000- ) Clip, Keeper, Blower Mtg 2
A 10 9004599 (000000- ) Cover, Access 1
A 11 9004600 (000000- ) Blown, Fan, Motor 2
A 12 9004601 (000000- ) Grommet, Rbr, .501d 1.00d 2
A 13 9004602 (000000- ) Filter 1
A 14 9004603 (000000- ) Fitting, E90, Bm10/PmO08 2

S30 Diesel 9013315 (7-2014) 4-9



BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1054901




BREAKDOWNS

350628- 09670
Fig. 5 - Hydraulic Motor Breakdown, 1054901

Ref. Part No. Serial Number Description Qty.
v 1054901 (000000- ) Motor, Hyd, Gear, Int 17.1 Bi- dir 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 373435 (000000- ) Drive, Motor, Hyd 1
A 6 373436 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 373437 (000000- ) Bolt, Motor, Hyd 3
A 13 373438 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373545 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373543 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Seal Kit, Shaft [CI] 1
A 25 33580 (000000- ) Seal Kit, Rear [Cl] 1

26 74249 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

S30 Diesel 9013315 (5- 2018) 4- 11



BREAKDOWNS

Fig. 6 - Hydraulic Piston Pump Breakdown, 1054905

7-2014)

S30 Diesel 9013315 (

12



BREAKDOWNS

Fig. 6 - Hydraulic Piston Pump Breakdown, 1054905

Ref. Part No. Serial Number Description Qty.
v 1054905 (000000- ) Pump, Hyd, Piston, Var, 1.24 4500, Cw 1
A 1 373699 (000000- ) Driveshaft, Pump, Hyd 1
A 2 373430 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Kit, Rotating, Pump, Hyd 1
A 5 373493 (000000- ) Cam 1
A 6 70096 (000000- ) Washer, Flt, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Bearing, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plate, Cam, Pump, Hyd 1
A 12 373391 (000000- ) Washer, Pump, Hyd 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 74259 (000000- ) Valve, Relief, Pump 1
A 15 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 16 373393 (000000- ) Plate, Cover 1
A 17 373394 (000000- ) Plate, Cover 1
A 18 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 19 373336 (000000- ) Screw, Cap, Pump, Hyd 2
A 20 373337 (000000- ) Screw, Cap, Pump, Hyd 2
A 21 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 22 13907 (000000- ) Fitting, Plug, O- Ring 1
A 23 373700 (000000- ) Adaptor Assy, Pump, Hyd 1
A 24 373701 (000000- ) Gerotor, Pump, Hyd 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 373396 (000000- ) Washer 4
A 27 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 28 13907 (000000- ) Fitting, Plug, O- Ring 1
A 29 373413 (000000- ) Actuator, Valve, Bypass 1
A 30 373402 (000000- ) Kit, Shim 1
A 31 373398 (000000- ) Kit, Seal, Hyd, Pump 1
A 32 373431 (000000- ) Valve, Relief, 3500psi 1

33 373429 (000000- ) Instr, Repair, Pump 1

S30 Diesel 9013315 (7-2014) 4- 13



BREAKDOWNS

Fig. 7 - Hydraulic Piston Pump Breakdown, 1029255

not sold separately

4- 14 S30 Diesel 9013315 (12- 08)



BREAKDOWNS

10136

Fig. 7 - Hydraulic Piston Pump Breakdown, 1029255
NOTE: Piston Pump, TENNANT Part Number 1029255, includes.Fig. 7, Fig. 8 and Fig. 9.

Ref. Part No. Serial Number Description Qty.
1 74184 (000000- ) Nut, Jam 1
2 74223 (000000- ) Screw, Cap 8
3 61882 (000000- ) Rotating Kit 1
4 373407 (000000- ) Piston, Servo 1
5 74254 (000000- )  Follower, Piston 1
6 74256 (000000- ) Plate, Cover En 1
7 74257 (000000- ) Plate, Cover En 1
8 74258 (000000- ) Camplate S/A En 1
9 74240 (000000- ) Race, Bearing Ce 2
10 74210 (000000- ) Bearing 1
11 373720 (000000- ) Seal Kit, Pump En 1
12 74262 (000000- ) Screw, Cap En 6
v 373408 (000000- ) Housing S/A En 1
A 13 373409 (000000- ) Housing En 1
A 14 37462 (000000- ) Bearing 1
A 15 79742 (000000- ) Plug S/AEn 1
V.16 373410 (000000- ) Cradle Sub Assy En 1
A 17 373218 (000000- ) Dowel Bushing En 2
A 18 373414 (000000- ) Bushing En 1
A 19 373415 (000000- ) Cap Screw En 1
20 79747 (000000- ) Cap Screw En 2
21 74265 (000000- ) Shaft, Drive Sp En 1
22 74266 (000000- ) NutEn 1
23 74267 (000000- ) Lockwasher En 1
24 37460 (000000- ) Washer 1
25 13907 (000000- ) Plug #8 2
26 79779 (000000- ) Plug,#12 O- Ring Ph 1
27 74272 (000000- ) Arm, Control En 1
28 74273 (000000- )  Control, Manual (See Breakdowns) 1
29 74276 (000000- )  Orifice, Valve En 3
30 74280 (000000- )  Washer En 1
31 74281 (000000- )  Washer En 8

S30 Diesel 9013315 (12- 08) 4- 15



BREAKDOWNS

Fig. 8 - Hydraulic Piston Pump Breakdown, 1029255

4- 16 S30 Diesel 9013315 (12- 08)



BREAKDOWNS

10136,09670

Fig. 8 - Hydraulic Piston Pump Breakdown, 1029255
NOTE: Piston Pump, TENNANT Part Number 1029255, includes .Fig. 7, Fig. 8 and Fig. 9.

Ref. Part No. Serial Number Description Qty.
1 74259 (000000- ) Relief Valve Sa En 1
2 373720 (000000- ) Seal Kit, Pump En 1
3 373374 (000000- ) Screw, Cap En 2
4 373375 (000000- ) Screw, Cap En 2
5 61886 (000000- ) Valve Plate 1
6 373406 (000000- ) Repair Info,Pmp En 1
v 7 373412 (000000- ) Backplate S/A En 1
A 8 34159 (000000- ) Bearing 1
A 9 79748 (000000- ) Roll Pin En 1
10 373703 (000000- ) KeyEn 1
v 11 74271 (000000- ) Charge Pmp Adap En 1
A 12 79749 (000000- ) Bushing En 1
A 13 79750 (000000- ) Plug En 1
A 14 79751 (000000- ) Shims En 1
A 15 79752 (000000- ) Spring En 1
A 16 79753 (000000- ) Poppet En 1
17 74274 (000000- ) Geroter,Ring In En 1
18 74275 (000000- ) Geroter,Ring Ot En 1
19 74277 (000000- ) Coupler En 1
20 74278 (000000- ) Ring, Retaining En 2
21 373413 (000000- ) Actuator, Valve En 1
22 74282 (000000- )  Washer En 4
23 373678 (000000- ) Valve, Relief, 3000psi 1

S30 Diesel 9013315 (12- 08) 4- 17



BREAKDOWNS

Fig. 9 - Hydraulic Manual Control Breakdown, 74273




BREAKDOWNS

10134

Fig. 9 - Hydraulic Manual Control Breakdown, 74273
NOTE: Piston Pump, TENNANT Part Number 1029255, includes .Fig. 7, Fig. 8 and Fig. 9.

Ref. Part No. Serial Number Description Qty.
v 74273 (000000- ) Control, Manual 1
A 1 79754 (000000- ) Housing,Control 1
A 2 79755 (000000- ) Plug 1
A 3 79776 (000000- ) Seal Kit,Cntrl 1
A 4 79756 (000000- ) Ring, Retaining 1
A 5 79757 (000000- ) Spring,Retainer 2
A 6 79758 (000000- ) Spring, Cntr 1
A 7 79759 (000000- ) Valve Spool 1
A 8 79760 (000000- ) Screw, Set 1
A 9 79761 (000000- ) Link, Feedback 1
A 10 79762 (000000- ) Dowel Pin 1
A 11 79763 (000000- ) Ring, Retaining 1
A 12 79764 (000000- ) Bell Crank 1
A 13 79765 (000000- ) Screw, Set 1
A 14 79766 (000000- ) Shaft, Input 1
A 15 79767 (000000- ) Pin, Headed 1

S30 Diesel 9013315 (12- 08) 4- 19



BREAKDOWNS

Fig. 10 - Seat Breakdown, 9018735

4- 20 S30 Diesel 9013315 (8-2019)



BREAKDOWNS

Fig. 10 - Seat Breakdown, 9018735

356526

Ref. Part No. Serial Number Description Qty.
v 9018735 (000000- ) Seat, Deluxe, Repimt [S30] 1
A 1 9012585 (000000- ) Track Assy, Slide 1
A 2 9012587 (000000- ) Bellows, Seat 1
A 3 9012589 (000000- ) Knobs, Adjmt, Weight 1
A 4 9018734 (000000- ) Seatbelt, Retract, Orange, Replmt 1
A 5 9012591 (000000- ) Switch, Seat 1
A 6 9012592 (000000- ) Armrest 1
A 7 9012593 (000000- ) Pad, Armrest 1
A 8 9012594 (000000- ) Cover, Cushion 1
A 9 9012595 (000000- ) Cover, Backrest 1
$30 Diesel 9013315 (8-2019) 4- 21




BREAKDOWNS

Fig. 11 - Hydraulic Motor Breakdown, 1044109

4- 22 S30 Diesel 9013315 (4- 2022)



BREAKDOWNS

D
Fig. 11 - Hydraulic Motor Breakdown, 1044109

Ref. Part No. Serial Number Description Qty.
v 1044109 (000000- ) Motor, Hyd, Gear, Int 07.9 Bi- dir 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 373713 (000000- ) Drive, Main 1
A 6 373714 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 373715 (000000- ) Valve 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 373716 (000000- ) Bolt, Motor, Hyd 3
A 13 373437 (000000- ) Bolt, Motor, Hyd 1
A 14 373717 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373545 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373543 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Seal Kit, Shaft [CI] 1
A 25 33580 (000000- ) Seal Kit, Rear [Cl] 1
A 26 373718 (000000- ) Pug Assy 1
A 27 373542 (000000- ) Poppet 1
A 28 373719 (000000- ) Spring 1
A 29 373548 (000000- ) Shim 1

30 74249 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

S30 Diesel 9013315 (4- 2022) 4- 23



BREAKDOWNS

Fig. 12 - Hydraulic Flow Divider Valve Breakdown, 1033685

354823

Ref. Part No. Serial Number Description Qty.
v 1033685 (000000- ) Valve, Hyd, Flow Divider, Propel [4w] 1
AV 1 13904 (000000- )  Fitting, Plug, Org, #6, Valve [Cec] 3
AL 2 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 3 373705 (000000- ) Valve, Hyd, Flow Cntrl 1
AA 4 373646 (000000- ) Seal Kit, Cartridge 1
AV 5 373706 (000000- ) Valve, Hyd, Flow Divider 1
AL 6 373655 (000000- ) Seal Kit, Cartridge 1

4- 24 S30 Diesel 9013315 (NIL)



1072224 ENGINE BREAKDOWN

SECTION
Contents Page
Fig. 1- CrankcaseGroup .................. 5-2
Fig. 2- OilPanGroup ..................... 5-4
Fig. 3- Cylinder Head Group ............... 5-5
Fig. 4- GearCaseGroup .................. 5-6
Fig. 5- Water Pump Group................. 5-8
Fig. 6 - Main Bearing Case Group ........... 5-9
Fig. 7- Head CoverGroup ................ 5-10
Fig. 8- Manifold Group .................... 5-11
Fig. 9 - Valve, Rocker Arm Group .......... 5-12
Fig. 10 - Fuel Camshaft Group .............. 5-13
Fig. 11 - Camshaft Group .................. 5-14
Fig. 12 - Piston and Crankshaft Group ....... 5-16
Fig. 13 - FlywheelGroup ................... 5-18
Fig. 14 - Starter Breakdown, 74405 .......... 5-19
Fig. 15 - Nozzle Holder and Glow Plug Group . 5-20
Fig. 16 - Nozzle Holder Breakdown .......... 5-21
Fig. 17 - Injection Pump Group ............. 5-22
Fig. 18 - Injection Pump Breakdown ......... 5-24
Fig. 19 - IdlingGroup ............ ...t 5-26
Fig. 20 - Speed Control Plate Group ......... 5-27
Fig. 21 - GovernorGroup .................. 5-28
Fig. 22 - Water Flange Group . .............. 5-29
S30 Diesel 9013315 (7-2014) 5-1




1072224 ENGINE BREAKDOWN

Fig. 1 - Crankcase Group

S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 1 - Crankcase Group

Ref. Part No. Description Qty.
v 1 9004335 Crankcase, Complt [Ku] 1
A 2 70998 Plug, Cup, Sealing [Ku] 6
A 3 39087 Plug, Cup, Sealing [Ku] 1
A 4 39088 Fitting, Pipe, Plug [Ku] 4
A 5 70999 Plug, Eng [Ku] 1
A 6 71985 Fitting, Pipe, Plug [Ku] 3
A 7 39051 Fitting, Pipe, Plug [Ku] 2
A 8 361436 Plug, Cup, Sealing [Ku] 3
A 9 71986 Plug, Cup, Sealing [Ku] 1
A 10 71987 Pin, Dowel [Ku] 2
A 11 71988 Pin, Dowel [Ku] 2
A 12 9004431 Pin, Straight [Ku] 2
A 13 71990 Pin, Eng [Ku] 2
A 14 71991 Tube, Pin [Ku] 1
A 15 71992 Plug, Cup, Sealing [Ku] 1
A 16 9004337 Pin, Start, Spring 1
A 17 71993 Plug, Eng [Ku] 1
A 18 70887 Bushing, Gear, Gov [Ku] 1
A 19 39062 Fitting, Plug [Ku] 1
A 20 393570 Gasket 1

21 70888 Fitting, Draincock [Ku] 1

S30 Diesel 9013315 (7-2014)




1072224 ENGINE BREAKDOWN

Fig. 2 - Oil Pan Group

Ref. Part No. Description Qty.
1 1023144 Pan, Qil, Dsl 1
2 70889 Gasket, Pan, Oil 1
3 9004338 Bolt [Ku] 26
4 9003888 Filter, Qil [Ku] 1
5 39094 Screw, Hex [Ku] 1
6 9004339 O- Ring [Ku] 1
7 9004435 Gauge, Oil [Ku] 1
v 8 361428 Dipstick, Oil [Ku] 1
A 9 361366 Seal, Org [Ku] 1
10 39073 Screw, Hex [Ku] 1
66187 Gasket Set 1
11 9004348 Plug, Gauge, Oil [Ku] 1

5-4 S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 3 - Cylinder Head Group

Ref. Part No. Description Qty.
1 71996 Ear, Lifting, Eng [Ku] 1
2 71997 Ear, Lifting, Eng [Ku] 1
3 39073 Screw, Hex [Ku] 2
v 4 9004340 Head, Cylinder [Ku] 1
A 5 393504 Cap, Sealing 1
A 6 39088 Fitting, Pipe, Plug [Ku] 2
A 7 372906 Guide, Valve, Inlet 4
A 8 372907 Guide, Valve, Exhaust 4
A 9 71999 Plug, Cup, Sealing [Ku] 3
10 70897 Screw, Hex, Head, Cyl [Ku] 18
11 9004341 Gasket, Head, Cyl [Ku] 1
66194 Gasket Set, Upper 1
12 72010 Fitting, Pipe, Plug [Ku] 1

S30 Diesel 9013315 (5- 2018)




1072224 ENGINE BREAKDOWN

\ —

Fig. 4 - Gear Case Group

V|\ o

)

7,

@
W,

S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 4 - Gear Case Group

Ref. Part No. Description Qty.
v 1 9004432 Crankcase, Comp [Ku] 1
A 2 361401 Fitting, Pipe, Plug [Ku] 5
A 3 12916 Fitting, Fltr, Oil [Ku] 1
A 4 70900 Spring, Cmpr, Relief [Ku] 1
A 5 70901 Tube, Seat, Valve, Oil [Ku] 1
A 6 70902 Ball, Relief, Qil [Ku] 1
A 7 70905 Cover 1
A 8 70906 Bolt 1
A 9 70907 Seal, Org [Ku] 1
A 10 70911 Seal, Org 1
A 11 70903 Pump, Oil, Eng [Ku] 1
A 12 70904 Cover, Pump, Oil 1
13 72013 Screw, Flt [Ku] 5
14 70912 Gasket, Case, Gear [Ku] 1
15 72993 Screw, Hex [Ku] 3
16 384872 Bolt 4
17 72994 Screw, Hex [Ku] 2
18 72014 Screw, Hex [Ku] 1
19 72015 Screw, Hex [Ku] 2
20 72016 Bolt 1
21 9004346 Stud [Ku] 1
22 39121 Nut, Hex [Ku] 1
23 39065 Washer, Lock, Split [Ku] 1
24 361389 Seal, Oil, Front [Ku] 1
25 9004347 Stud [Ku] 2
26 72019 Cover 1
27 361374 Cap, Filler, Oil [Ku] 1
28 70913 Seal, Org 1

S30 Diesel 9013315 (7-2014) 5-7



1072224 ENGINE BREAKDOWN

Fig. 5 - Water Pump Group

Ref. Part No. Description Qty.
v 1 9004402 Pump, Water Assy [Ku] 1
A 2 70919 Flange, Pump, Water [Ku] 1
A 3 9004403 Bearing [Ku] 1
A 4 9004404 Seal, Mechanical Assy [Ku] 1
A 5 9004405 Impeller, Pump, Water [Ku] 1
A 6 361440 Fitting, Pipe, Water [Ku] 1
7 70920 Gasket, Pump, Water [Ku] 1
8 9004406 Bolt [Ku] 4
9 9004407 Bolt [Ku] 2
10 9003868 Pipe, Water [Kubota] 1
11 9003869 Pipe, Water [Kubota] 1
12 9003870 Clamp [Kubota] 2
13 55847 Sheave, Fan [Ku] 1
14 393588 Bolt, Fing 4

5-8 S30 Diesel 9013315 (5-2018)



1072224 ENGINE BREAKDOWN

Fig. 6 - Main Bearing Case Group

Ref. Part No. Description Qty.
v 1 9004349 Bearing, Case [Ku] 1
A 2 9004436 Crankshaft, Metal [Ku] 1
A 3 72998 Screw, Hex, Case, Brg, Main [Ku] 2
4 9004350 Gasket, Bearing, Case [Ku] 1
5 70923 Cover, Brg Case, Eng [Ku] 1
6 70924 Seal, Oil, Rear [Ku] 1
7 70925 Gasket, Case, Gear [Ku] 1
8 384871 Bolt 8
9 371017 Bolt 9
v 10 9004437 Case, Main, Brg Assy 1
A 11 70948 Bearing, Cshft, Std [Ku] 1
A 12 72998 Screw, Hex, Case, Brg, Main [Ku] 2
13 73479 Screw, Hex, Case, Brg, Main [Ku] 3
v 14 9004438 Case, Main, Brg Assy 1
A 15 70948 Bearing, Cshft, Std [Ku] 1
A 16 72998 Screw, Hex, Case, Brg, Main [Ku] 2
v 17 9004439 Case, Main, Brg Assy 1
A 18 70948 Bearing, Cshft, Std [Ku] 1
A 19 72998 Screw, Hex, Case, Brg, Main [Ku] 2

a
1
©

S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 7 - Head Cover Group

Ref. Part No. Description Qty.
v 1 9004433 Cover, Cyl Head Assy [Ku] 1
A 2 70929 Gasket, Cover, Head, Cyl [Ku] 1
A 3 372912 Shield, Breather 1
A 4 372928 Valve, Breather, Complt 1
A 5 372972 Cover, Breather 1
A 6 73482 Screw, Hex, W/ Washer [Ku] 4
A 7 30125 Pipe, Water 1
8 372913 Tube, Breather 1
9 372901 Clamp, Hose 1
10 372904 Clamp, Hose 1
11 73483 Nut, Hex, Cap 4
12 73484 Gasket, F/ Bolt [Ku] 4
13 361374 Cap, Filler, Oil [Ku] 1
14 70913 Seal, Org 1
5-10 S30 Diesel 9013315 (3- 2023)



1072224 ENGINE BREAKDOWN

Fig. 8 - Manifold Group

Ref. Part No. Description Qty.
v 1 372905 Manifold Assy, Inlet 1
A 2 73481 Pipe, Breather [Ku] 1
A 3 70934 Gasket, Manifold, Intake [Ku] 1
4 9004406 Bolt [Ku] 2
5 384872 Bolt 3
6 73487 Manifold, Exhaust [Ku] 1
7 70935 Gasket, Manifold, Exhaust 1
8 73488 Stud [Ku] 8
9 73489 Nut 8
10 51332 Gasket [Ku] 1
11 40409 Screw, Hex [Ku] 3

S30 Diesel 9013315 (7-2014) 5- 11



1072224 ENGINE BREAKDOWN

Fig. 9 - Valve, Rocker Arm Group

9

Ref. Part No. Description Qty.

1 70936 Valve, Intake [Ku] 4

2 70937 Valve, Exhaust [Ku] 4

3 73491 Spring, Valve [Ku] 8

4 73492 Retainer, Spring, Valve [Ku] 8

5 73493 Retainer, Spring [Ku] 8

6 73494 Seal, Stem, Valve [Ku] 8

7 361392 Cap, Valve [Ku] 8

8 9004409 Shaft, Rocker, Arm [Ku] 1

9 393598 Bolt 2

10 73497 Bracket, Mtg, Rocker Arm [Ku] 4

11 73498 Stud [Ku] 4

12 73499 Nut, Hex [Ku] 4

13 73500 Washer, Flat [Ku] 4

14 9004410 Pin, Spring [Ku] 1

15 73502 Washer, Shaft, Rocker [Ku] 2

16 361589 Washer, Flat [Ku] 2

17 73504 Spring, Cmpr, Rocker [Ku] 3

v 18 73506 Arm, Rocker [Ku] 8

A 19 73507 Screw, Adj, Rocker Arm [Ku] 8

A 20 73508 Nut, Hex [Ku] 8
5-12 S30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 10 - Fuel Camshaft Group

Ref. Part No. Description Qty.
1 84636 Camshaft 1
2 9004368 Bearing, Ball [Ku] 1
3 9004369 Bearing, Ball [Ku] 1
4 9004445 Gear, Injection, Pump [Ku] 1
5 73593 Nut, Cap, Cam [Ku] 1
6 73594 Key, Woodruff [Ku] 1
7 73596 Stopper, Fuel [Ku] 1
8 41973 Bolt, Hex [Ku] 2
v 73597 Shaft, Govnr 1
A 9 9004371 Shaft, Governor [Ku] 1
A 10 73598 Holder, Gear [Ku] 1
A 11 73599 Gear, Govnr [Ku] 1
A 12 73600 Holder, Govnr [Ku] 1
A 13 73601 Weight, Comp, Govnr [Ku] 2
A 14 73602 Shaft, Govnr [Ku] 2
A 15 9004372 Shaft, Governor, Weight [Ku] 2
A 16 70977 Sleeve, Govnr [Ku] 1
A 17 70978 Washer, Thrust [Ku] 1
18 9004373 Bearing, Ball [Ku] 1
19 73603 Ring, Snap [Ku] 1
20 73604 Screw, Set [Ku] 1

S30 Diesel 9013315 (7-2014) 5-13



1072224 ENGINE BREAKDOWN

Fig. 11 - Camshaft Group

5-14 S30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 11 - Camshaft Group

Ref. Part No. Description Qty.
1 9004358 Tappet [Ku] 8
2 73509 Rod, Push, Valve [Ku] 8
v 3 9004440 Crankshaft Assy 1
A 4 39197 Screw, Set [Ku] 1
A 5 73511 Gear, Camshaft [Ku] 1
A 6 73512 Key [Ku] 1
A 7 73513 Stopper, Cam [Ku] 1
A 8 41973 Bolt, Hex [Ku] 2
v 9 73514 Gear, Idler, Cam [Ku] 1
A 10 73515 Bushing, Gear, Idler [Ku] 1
11 73516 Collar, Gear [Ku] 1
12 73517 Washer, Collar, Gear [Ku] 1
13 73518 Ring, Snap [Ku] 1
14 73519 Shaft, Idler, Gear [Ku] 1
15 41973 Bolt, Hex [Ku] 3

S30 Diesel 9013315 (7-2014) 5- 15



1072224 ENGINE BREAKDOWN

Fig. 12 - Piston and Crankshaft Group

5- 16 S30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 12 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston, Eng [Ku] 4
1 73521 Piston, Eng [Ku] 4
2 9004361 Ring, Piston Assy [Ku] 4
2 Ku#1J050- 21050 Ring, Piston Assy [Ku] 4
2 9004441 Ring, Piston Assy [Ku] 4
3 73522 Pin, Piston [Ku] 4
4 73523 Ring, Snap, Piston [Ku] 8
v 5 73524 Rod Assy, Connecting [Ku] 4
A 6 361395 Bushing, Pin, Piston [Ku]16241- 21351 4
A 7 73525 Screw, Rod, Connecting [Ku] 8
A 8 70941 Bearing, Rod, Connecting, Std [Ku] 4
A 8 66204 Bearing, Rod, Connecting [-.2mm, Ku] 4
A 8 66207 Bearing, Rod, Connecting [-.4mm, Ku] 4
v 73526 Crankshaft 1
A 9 73527 Ball, Cshft [Ku] 4
A 10 73528 Gear, Cshft [Ku] 1
A 11 73529 Key [Ku] 1
A 12 73530 Gear, Pump, Oil [Ku] 1
A 13 70942 Bearing, Cshft [Ku] 1
14 70943 Collar, Crank, Front [Ku] 1
15 9004363 Ring [Ku] 1
16 70945 Bearing, Cshft, Std [Ku] 1
16 70946 Bearing, Cshft, - .2mm [Ku] 1
16 70947 Bearing, Cshft [Ku] 1
17 10844 Bearing, Thrust, Std [Ku] 2
17 70954 Bearing, Thrust [Ku] 2
17 70955 Bearing, Thrust [- .4mm, Ku] 2
18 10845 Bearing, Thrust, Std [Ku] 2
19 73532 Screw, Hex, Cshft [Ku] 2
20 393400 Sheave, Cshft [Ku] 2

Serial Number (006501- 008260)
Serial Number (008261- )

S30 Diesel 9013315 (8-2019) 5- 17



1072224 ENGINE BREAKDOWN

Fig. 13 - Flywheel Group

Ref. Part No. Description Qty.
v 1 70956 Flywheel 1
A 2 9004442 Gear, Ring [Ku] 1
3 73533 Screw, Hex, Flywheel [Ku] 6
4 9003891 Indicator, Timing [Ku] 1
5 9004443 Bolt [Ku] 1
6 9004444 Washer, Plain [Ku] 1

5- 18 $30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 14 - Starter Breakdown, 74405

Ref. Part No. Description Qty.
v 1 74405 Starter, 12vdc [Kubota] 1
A 2 70196 Yoke 1
AV 3 70197 Armature, Motor [Ku] 1
AA 4 70198 Bearing 1
AA 5 70199 Bearing 1
A 6 70200 Clutch 1
A 7 70201 Frame, End, Drive 1
A 8 70202 Switch, Magneto [Ku] 1
A 9 70203 Frame, End 1
AV 10 70204 Brushholder 1
AA 11 70205 Spring, Brush 4
A 12 70206 Gear 1
A 13 70207 Retainer 1
A 14 73545 Retainer, Gear, Starter [Ku] 5
A 15 70208 Spring 1
A 16 73547 Spring, Ext [Ku] 1
A 17 70209 Bolt 2
A 18 20433 Seal, Org 2
A 19 70210 Bolt 2
A 20 20432 Bolt 2
A 21 70211 Cover 1
A 22 73551 Nut, Hex [Ku] 1
A 23 70212 Nut 1
A 24 70213 Tube, Drain, Starter 1

a
1
-
©

S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 15 - Nozzle Holder and Glow Plug Group

Ref. Part No. Description Qty.
1 73554 Pipe, Overflow 1
2 73555 Fitting, Fuel [Ku] 1
3 40166 Gasket, F/ Bolt [Ku] 1
v 361373 Hose, Fuel [Ku] 1
A 4 9004389 Pipe, Fuel, Overflow [Ku] 2
A 5 9004390 Pipe, Clip [Ku] 4
v 6 372917 Housing Assy, Nozzle 4
A 7 9004450 Gasket [Ku] 1
A 8 9004451 Seal, Heat [Ku] 1
9 70965 Tube, Injector, Pipe #1 [Ku] 1
10 70966 Tube, Injector, Pipe #2 [Ku] 1
11 70967 Tube, Injector, Pipe #32 [Ku] 1
12 70968 Pipe, Injector, # 4 3
13 30131 Clamp, Tube, Inj, Pipe #1 [Ku] 3
14 39507 Clamp, Pipe 4
15 393566 Screw, W / Washer 1
16 84638 Glowplug [Ku] 3
17 73560 Cord, Ele, Glowplug 3
18 9004393 Nut, Flange [Ku] 3

5-20 S30 Diesel 9013315 (1-2021)



1072224 ENGINE BREAKDOWN

Fig. 16 - Nozzle Holder Breakdown

Ref. Part No. Description Qty.
v 372917 Housing Assy, Nozzle 4
A 1 9004395 Nut [Ku] 1
A 2 9004396 Washer, Adjusting [Ku] 1
A 3 9004397 Nozzle, Spring [Ku] 1
A 4 388500 Spacer [Ku] 1
A 5 9004398 Rod, Push [Ku] 1
6 9004399 Nut, Nozzle [Ku] 1
7 9004400 Washer, Plain [Ku] 1
8 9004101 Nozzle [Ku] 1

S30 Diesel 9013315 (1-2021) 5- 21



1072224 ENGINE BREAKDOWN

Fig. 17 - Injection Pump Group

S30 Diesel 9013315 (7- 2014)

5- 22



1072224 ENGINE BREAKDOWN

Fig. 17 - Injection Pump Group

Ref. Part No. Description Qty.
1 9004376 Eye, Joint [Ku] 1
v 2 84635 Pump, Injection [Kubo] 1
A 3 84651 Follower, Screw, Pump, Injection[Ku] 1
A 4 73588 Gasket, Ftg, Banjo [Ku] 2
A 5 73589 Screw, Hex [Ku] 1
A 6 73590 Gasket, F/ Screw [Ku] 1
7 73563 Nut [Ku] 3
8 39065 Washer, Lock, Split [Ku] 6
9 70972 Shim 1
9 70973 Shim 1
10 84644 Shim, Pump, Injection 1
11 73561 Bolt [Ku] 3
12 73562 Stud [Ku] 3
13 9004454 Cover, Solenoid [Ku] 1
14 70165 Gasket, Solenoid, Throttle [Ku] 1
15 39160 Bolt, Hex [Ku] 2
16 70188 Cover, Hole, Pump [Ku] 1
17 73565 Cover, Hole, Pump, Fuel [Ku] 1
18 70974 Gasket, Pump, Fuel [Ku] 1
19 39121 Nut, Hex [Ku] 2
20 39065 Washer, Lock, Split [Ku] 2

S30 Diesel 9013315 (7-2014) 5- 23



1072224 ENGINE BREAKDOWN

Fig. 18 - Injection Pump Breakdown

S30 Diesel 9013315 (7- 2014)



1072224 ENGINE BREAKDOWN

Fig. 18 - Injection Pump Breakdown

Ref. Part No. Description Qty.
v 1 84635 Pump, Injection [Kubo] 1
A 2 84648 Plunger, Pump, Inj [Ku] 4
A 3 73567 Valve, Eng [Delivery, Ku] 4
A 4 73568 Spring, Cmpr, Valve, Injector [Ku] 4
A 5 73569 Gasket, Valve, Injector [Ku] 4
A 6 73570 Holder, Valve, Inj [Ku] 4
A 7 73571 Seal, Org [Ku] 4
A 8 73572 Flange, Sleeve [Ku] 4
A 9 73573 Pin, Joint, Inj [Ku] 4
A 10 73574 Seal, Org [Ku] 8
A 11 73575 Screw, Hex [Ku] 8
A 12 73576 Tappet, Pump, Injection [Ku] 4
A 13 73577 Pin, Tappet [Ku] 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Cmpr, Plunger [Ku] 4
A 16 73580 Seat, Spring, Upper, Injector [Ku] 4
A 17 73581 Seat, Spring, Lower, Injector [Ku] 4
A 18 73582 Shim, Tappet, Injection [Ku] 1
A 19 84649 Control, Fuel 1
A 20 84650 Plate 1
A 21 73585 Screw, Pump, Injection [Ku] 5
A 22 73586 Sleeve, Cntrl, Pump, Injection [Ku] 4
A 23 84651 Follower, Screw, Pump, Injection[Ku] 1
A 24 73588 Gasket, Ftg, Banjo [Ku] 2
A 25 73589 Screw, Hex [Ku] 1
A 26 73590 Gasket, F/ Screw [Ku] 1

S30 Diesel 9013315 (7-2014) 5- 25



1072224 ENGINE BREAKDOWN

Fig. 19 - Idling Group

Ref. Part No. Description Qty.
v 1 9004446 Idling, Apparatus [Ku] 1
A 2 9004447 Bolt, Adjustment Assy [Ku] 1
A 3 73606 Nut, Hex [Ku] 1
A 4 361375 Nut, Cap [Ku] 1
A 5 40166 Gasket, F/ Bolt [Ku] 2
A 6 30136 Cap, Screw, Idler [Ku] 1
7 73610 Screw, Adj, Stop [Ku] 1
8 9004374 Nut, Lock [Ku] 1
9 361375 Nut, Cap [Ku] 1
10 40166 Gasket, F/ Bolt [Ku] 2
11 9004375 Gasket [Ku] 1

5- 26 S30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 20 - Speed Control Plate Group

07445 - M20, D
Ref. Part No. Description Qty.
v 1 70982 Plate, Cntrl, Spd [Ku] 1
A 2 73619 Lever, Cntrl, Spd [Ku] 2
A 3 9004385 O- Ring [Ku] 1
A 4 40407 Pin, Spring [Ku] 2
A 5 73621 Washer, Flat [Ku] 2
A 6 73622 Nut, Hex [Ku] 2
A 7 73623 Lever, Plate, Cntrl [Ku] 1
A 8 73624 Lever, Stop [Ku] 1
A 9 70983 Seal, Oil [Ku] 1
A 10 73625 Spring, Tors [Ku] 1
A 11 73626 Shaft, Lever, Spd [Ku] 1
12 70984 Gasket, Cover, Spd [Ku] 1
13 41973 Bolt, Hex [Ku] 2
14 9004386 Stud [Ku] 2
15 39121 Nut, Hex [Ku] 2
16 39065 Washer, Lock, Split [Ku] 2
17 9004449 Bolt [Ku] 1
18 40166 Gasket, F/ Bolt [Ku] 1

S30 Diesel 9013315 (7-2014) 5- 27



1072224 ENGINE BREAKDOWN

Fig. 21 - Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 9004379 Spring, Start [Ku] 1
2 9004448 Spring, Governor [Ku] 1
v 3 9004775 Lever Assy, Fork [KU] 1
A 4 9004381 Lever, Fork [Ku] 1
A 5 9004382 Lever, Fork, Shaft [Ku] 1
A 6 9004283 Belt Kit, W/ Installation Tool 1
A 7 70989 Bearing, Ball [Ku] 1
8 73631 Cover, Lever, Gov [Ku] 1
9 361430 Gasket, Cover, Gov [Ku] 1
10 71995 Screw, Hex [Ku] 2
11 70991 Collar, Govnr [Ku] 1
12 70992 Bearing, Ball [Ku] 1

5- 28 S30 Diesel 9013315 (7-2014)



1072224 ENGINE BREAKDOWN

Fig. 22 - Water Flange Group

Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 384859 Pipe, Water, Return 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 384872 Bolt 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 40418 Bolt [Ku] 2

S30 Diesel 9013315 (7-2014) 5- 29



1072224 ENGINE BREAKDOWN

5- 30 S30 Diesel 9013315 (7-2014)



	S30 Diesel NA Parts Manual (006501- )
	GENERAL RECOMMENDED MAINTENANCE
	Fig. 1 - General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement
	Fig. 2 - Main Frame Group
	Fig. 3 - Brush Door Group, Right
	Fig. 4 - Brush Door Group, Left
	Fig. 5 - Operator Station Group
	Fig. 6 - Seat and Shroud Group
	Fig. 7 - Engine Cover Group, Rear
	Fig. 8 - Engine Cover Group, Top
	Fig. 9 - Engine Cover Group, Side
	Fig. 10 - Instrument Panel Group, S30
	Fig. 11 - Instrument Panel Group, S30 XP and X4
	Fig. 12 - Steering Group
	Fig. 13 - Engine and Mount Group, Diesel
	Fig. 14 - Engine Governor and Electrical Group, Diesel
	Fig. 15 - Engine Fuel Tank Group, Diesel
	Fig. 16 - Engine Air Cleaner Group, Diesel
	Fig. 17 - Engine Alternator and Battery Group, Diesel
	Fig. 18 - Engine Muffler Group, Diesel S30 and XP
	Fig. 19 - Engine Muffler Group, Diesel S30 X4
	Fig. 20 - Engine Radiator Hoses Group, Diesel
	Fig. 21 - Engine Radiator Mount and Fan Group
	Fig. 22 - Wheel Group, Rear Drive S30 and XP
	Fig. 23 - Wheel Group, Rear Drive, S30 X4
	Fig. 24 - Wheel Suspension Group, Rear Drive, S30 X4
	Fig. 25 - Wheel Assembly, Rear, S30 and XP
	Fig. 26 - Wheel Assembly, Rear, S30 X4
	Fig. 27 - Wheel and Brakes Group, Front Solid (Standard)
	Fig. 28 - Wheel and Brakes Group, Front Pneumatic (Option)
	Fig. 29 - Brake Pedal and Parking Brake Group
	Fig. 30 - Directional Pedal Group
	Fig. 31 - Hydraulic Pump Linkage Group, S30 and XP
	Fig. 32 - Hydraulic Pump Linkage Group, S30 X4
	Fig. 33 - Hopper Group, Plastic
	Fig. 34 - Hopper Group, Steel
	Fig. 35 - Hopper Cylinder and Dump Door Group, Plastic
	Fig. 36 - Hopper Cylinder and Dump Door Group, Steel
	Fig. 37 - Hopper Cover Group
	Fig. 38 - Hopper Lift Arms and Bumper Group
	Fig. 39 - Hopper Counter Weight Group, Steel
	Fig. 40 - Hopper Pre-Filter Group
	Fig. 41 - Hopper Vacuum Fan Group
	Fig. 42 - Hopper Filter Shaker Group
	Fig. 43 - Side Brush Cable Mount Lift Group, S30
	Fig. 44 - Side Brush Cable Pulley Lift Group, S30
	Fig. 45 - Side Brush Motor and Pivot Group, S30
	Fig. 46 - Side Brush Motor Group, S30 XP and X4
	Fig. 47 - Side Brush Lift and Pivot Group, S30 XP and X4
	Fig. 48 - Main Brush Lift Group, S30
	Fig. 49 - Main Brush Lift Group, S30 XP and X4
	Fig. 50 - Main Brush Drive Group
	Fig. 51 - Hydraulic Schematic, S30 X4 (S/N 006501- 011078)
	Fig. 52 - Hydraulic Schematic, S30 and XP (S/N 011079- )
	Fig. 53 - Hydraulic Schematic, S30 X4
	Fig. 54 - Hydraulic Hose Group, S30
	Fig. 55 - Hydraulic Hose Group, S30 XP
	Fig. 56 - Hydraulic Hose Group, S30 X4
	Fig. 57 - Hydraulic Reservoir Group
	Fig. 58 - Hydraulic Cooler and Tubes Group
	Fig. 59 - Hydraulic Pumps Group, S30 and XP (S/N 006501- 011078)
	Fig. 60 - Hydraulic Pumps Group, S30 and XP (S/N 011079- )
	Fig. 61 - Hydraulic Pumps Group, S30 X4
	Fig. 62 - Hydraulic Valve Group, S30
	Fig. 63 - Hydraulic Valve Group, S30 XP and X4
	Fig. 64 - Hydraulic Priority and Flow Divider Valve Group, S30 X4
	Fig. 65 - Electrical Schematic, S30
	Fig. 66 - Electrical Schematic, S30 XP
	Fig. 67 - Electrical Wire Harnesses Group
	Fig. 68 - Label Group

	OPTIONS
	Fig. 1 - Indoor Light Kit
	Fig. 2 - Outdoor Light Kit
	Fig. 3 - Left Hand Side Brush Kit, S30 XP and X4
	Fig. 4 - Vacuum Wand Kit
	Fig. 5 - Overhead Guard Kit
	Fig. 6 - Cab Group
	Fig. 7 - Cab Cover Group
	Fig. 8 - Cab Door Group
	Fig. 9 - Cab Heater Group
	Fig. 10 - Cab Air Conditioner Group
	Fig. 11 - Cab Fuel Cover Group
	Fig. 12 - Cab Wire Harness Group
	Fig. 13 - Cab Wire Harness Electrical Schematic
	Fig. 14 - Corner Bumper Kit
	Fig. 15 - Telemetry Group
	Fig. 16 - Side and Rear Skirt Kit
	Fig. 17 - Wet Side Brush Dust Control Water Tank Group
	Fig. 18 - Wet Right Hand Side Brush Dust Control Spray Nozzle Group
	Fig. 19 - Wet Dual Side Brush Dust Control Spray Nozzle Group
	Fig. 20 - Wet Side Brush Dust Control Electrical Group
	Fig. 21 - Wet Side Brush Dust Control Wire Harness Group
	Fig. 22 - Wet Side Brush Dust Control Rework Group (S/N 006501- 008140)
	Fig. 23 - Wet Side Brush Dust Control Electrical Schematic, S30
	Fig. 24 - Wet Side Brush Dust Control Electrical Schematic, S30 XP
	Fig. 25 - Right Hand Side Brush Dust Control Skirt Kit
	Fig. 26 - Dual Side Brush Dust Control Skirt Kit
	Fig. 27 - HEPA Filter Vacuum Hose Group
	Fig. 28 - HEPA Filter Box Group
	Fig. 29 - HEPA Filter Exhaust Cover Group
	Fig. 30 - HEPA Filter Electrical Group
	Fig. 31 - Fire Extinguisher Kit
	Fig. 32 - Spotlight Kit, Blue
	Fig. 33 - Tow Hook Group
	Fig. 34 - Seat Belt Group
	Fig. 35 - Weather Proof Pouch Group

	BREAKDOWNS
	Fig. 1 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 2 - Hydraulic Valve Breakdown, 1040091
	Fig. 3 - Hydraulic Valve Breakdown, 1034671
	Fig. 4 - AC and Heater Box Breakdown, 1067918
	Fig. 5 - Hydraulic Motor Breakdown, 1054901
	Fig. 6 - Hydraulic Piston Pump Breakdown, 1054905
	Fig. 7 - Hydraulic Piston Pump Breakdown, 1029255
	Fig. 8 - Hydraulic Piston Pump Breakdown, 1029255
	Fig. 9 - Hydraulic Manual Control Breakdown, 74273
	Fig. 10 - Seat Breakdown, 9018735
	Fig. 11 - Hydraulic Motor Breakdown, 1044109
	Fig. 12 - Hydraulic Flow Divider Valve Breakdown, 1033685

	1072224 ENGINE BREAKDOWN
	Fig. 1 - Crankcase Group
	Fig. 2 - Oil Pan Group
	Fig. 3 - Cylinder Head Group
	Fig. 4 - Gear Case Group
	Fig. 5 - Water Pump Group
	Fig. 6 - Main Bearing Case Group
	Fig. 7 - Head Cover Group
	Fig. 8 - Manifold Group
	Fig. 9 - Valve, Rocker Arm Group
	Fig. 10 - Fuel Camshaft Group
	Fig. 11 - Camshaft Group
	Fig. 12 - Piston and Crankshaft Group
	Fig. 13 - Flywheel Group
	Fig. 14 - Starter Breakdown, 74405
	Fig. 15 - Nozzle Holder and Glow Plug Group
	Fig. 16 - Nozzle Holder Breakdown
	Fig. 17 - Injection Pump Group
	Fig. 18 - Injection Pump Breakdown
	Fig. 19 - Idling Group
	Fig. 20 - Speed Control Plate Group
	Fig. 21 - Governor Group
	Fig. 22 - Water Flange Group





